YANMAR PARTS CATALOG

0CG30-M23901EN

Last update Nov., 2013




‘ Introduction |

1. This parts catalog for 6LAALG,6LAALG-DT is as well as the new one the
6LAALG-1,6LAALG-DT(YCP250G).

Parts catalog No. Date of issue Remarks
First edition 000Y00G2390 Nov.,1990 No Need.
1st Edition(supplement) 000Y00G2391 Feb.,2002

2. Standard finish color.

Parts No.

. Metallic ecole silver

977620 — 10070 1 0 (Can)

977620 — 40070 4 ¢ (Can)
TOR -90090003 Spray(1 piece)

3.This parts catalog dose not contain the technical date needed for servicing.

4. The illustrations used in this parts catalog have been simplified for clarity.

5. The essential points list.

Model

6LAALG | 6LAALG-1 |6LAALG-DT|6LAALG-DT(YCP250G)

Type

Vertical, water-cooled, four-cycle gas engine

No.of cylinder-Bore(mm) x Stroke(mm)

6-148 X 165

[gnition system

Spark ignition(Battery DC24V)

Starting system

Erectric starting DC24V-5.5kw X 2

View from
Flywheel side

Rotating direction

Counter-clockwise

Power take-off position

Flywheel side

Cooling system

One/Two circuit fresh water discharge cooling

Lubricating system

Forced-feed lubrication depend gear pump

6. The contents of this parts catalog are subject to change without prior notice.

7. Be sure to use only genuine Yanmar part for repairs. If other parts are used,
the life of the engine may be shortened.




Fig. No

. Fig. Name

6LAALG-(1,DT)

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

. CYLINDER BLOCK

. GEAR HOUSING

. LUB.OIL SUMP

. CYLINDER LINER

. O.F.W.MOUNTING

. BREATHER

. DECOMPRESSION

. RELIEF VALVE

. ENGINE LIFTER

LABEL

LUB.OIL FEEDER
CYLINDER HEAD

SUC. & EXH.ROCKER ARM
BONNET
SUC.MANIFOLD

AIR INTAKE CONNECTING PIPE
AIR CLEANER
BRACKET(AIR CLEANER)
CARBURETOR
EXH.MANIFOLD
EXH.BEND

CAMSHAFT

IDLE GEAR

VALVE WORKING DEVICE

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
TURBOCHARGER
AIR COOLER
AIR INTAKE CONNECTING PIPE
EXH.BEND(6B)
EXH.REGURATOR
CRANKSHAFT
FLYWHEEL
PISTON
CONNECTING ROD
DAMPER
LUB.OIL PUMP
LUB.OIL PUMP RELIFE VALVE
LUB.OIL STRAINER
LUB.OIL REGULATING VALVE
CHECK VALVE
LUB.OIL DIPSTICK
LUB.OIL STRAINER
BY-PASS LUB.OIL STRAINER
LUB.OIL THERMOSTAT
LUB.OIL PIPE(PUMP-CYLINDER)
LUB.OIL PIPE(OUT SIDE)
LUB.OIL PIPE(TURBOCHRGER)
PISTON JET
GENERATOR DRIVING DEVICE

COOLING WATER PUMP



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.

70.

Fig. Name
COOLING WATER THERMOSTAT
COOLING WATER PIPE(6LAALG)
COOLING WATER PIPE(6LAALG-1)
COOLING WATER PIPE(PREVIOUS)
COOLING WATER PIPE(NEW)
MAGNET DRIVING DEVICE
DISTRIBUTOR DRIVING DEVICE
ELECTRIC GOVERNOR
STRATING MOTOR
GENERATOR
BATTERY SWITCH
V-BELT COVER
IGNITION SYSTEM(MAGNETO)
IGNITION SYSTEM(DISTRIBUTOR)
PLUG CODE
INSTRUMENT PANEL
SENSOR
TOOL
L.O.OVERFLOOW TANK(OPTIONAL)
STARTING MOTOR COMPONENT PART

STARTING MOTOR COMPONENT PART

Contents

Fig. No.

Fig. Name



0CG30-M23901

H A)=6LAALG(-1 D)=
Fig.1. CYLINDER BLOCK (oAl o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥00G2391 A B () DO () (A
1 1 748616-01561  BLOCK ASSY, CYLINDER 1 1 1
1 U TOYY 3 2 145610-01230 PLUG 1 1 1
Fig. CYLINDER BLOCK 4 2 148616-01740  STUD, M16X196 2 2 2
5 2 148616-01750  STUD, M12X115 2 2 2
SHUNo. T, BHUNo. (1) #5368ABET. 6 2 12665011750 PLUG o1
Tinc. (1) ~ 36 7 2 126650-11760 GASKET 46 11 1
3 I 4 8 2 22312-080100  PIN, PARALLEL M8X10 12 12 12
53 9 2 23414-120000 GASKET, 12X1.0 1 1 1
10 2 23414-120000  GASKET, 12X1.0 1 1 1
11 2 23414-330000 GASKET, 33X1.0 1 1 1
12 2 23871-010000  PLUG, RO1 4 4
12-1 2 23876-010000  PLUG, RO1 4 4 4 N
(A=EXXX) (B=EXXX)
13 2 23871-040000  PLUG, R04 6 6
13-1 2 23876-040000  PLUG, R04 6 6 6 N
(A=EXXX) (B=EXXX)
14 2 23887-120002  PLUG, 12 1 1 1
15 2 23887-120002  PLUG, 12 1 1 1
16 2 26212-120282  STUD M12X 28 2 2
16-1 2 26216-120282  STUD, M12X 28 2 2 2 N
(A=EXXX) (B=EXXX)
17 2 26232-160322  STUD, M16X 32 2 2
17-1 2 26236-160322  STUD, M16X 32 2 2 2 N
(A=*1993.12) (B=*1993.12)
18 2 27241-350000 PLUG, 35 1 1 1
19 2 22312-120280  PIN, PARALLEL M12X28 2 2 2
20 2 22312-120280  PIN, PARALLEL M12X28 2 2 2
22 2 148616-02070  BOLT, METAL CAP 14 14 14
23 2 145610-02090  NUT 14 14 14
24 2 148616-02230  BEARING, THRUST 2 2 2
26 2 148616-02300 BEARING, MAIN 2 2 2
29 2 22312-060100  PIN, PARALLEL M6X10 2 2 2
31 2  148616-02320  BEARING, MAIN 5 5 5
35 2 148616-02400  BEARING, CAMSHAFT 2 2 2
36 2 148616-02420  BEARING, CAMSHAFT 5 5 5
37 1  148616-01461 COVER 1 1 1
38 1 148616-01471 COVER 1 1 1
311:@ 54 A 39 1 148616-01481  GASKET 11
FLYWHEEL SIDE 39-1 1  148616-01482  GASKET, (NON-ASB.) 1 1 1 N
2 2 (A=*1991.05) (B=*1991.05)
40 1 148616-01491  GASKET 101
26 2 40-1 1 148616-01492  GASKET, (NON-ASB.) 1 1 1 N
29 (A=*1991.05) (B=*1991.05)
: 41 1 148616-01880 COLLAR 1 1 1
42 1 23871-020000  PLUG, R02 2 2 2
43 1 26106-100222  BOLT, M10X 22 PLATED 16 16 16
44 1 148616-01400 COVER, BLOCK 1 1 1
45 1  148616-01410 GASKET 2 2
Remarks 45-1 1  148616-01411  GASKET, (NON-ASB.) 2 2 2 N
(DREPAIR PART T=1.7 :MISPRINT (A=r1991.05) (B="1991.05)
(2)STANDARD PART T=1.9 46 1 175149-01400 COVER 1 1 1
(3)REPAIR PART T=2.1 :MISPRINT N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

H A)=6LAALG(-1 D)=
Fig.1. CYLINDER BLOCK (-eLanLoL) or
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y00G2301 A B (© O (E) ¢
47 1 26106-100252  BOLT, M10X 25 PLATED 24 24 24
1 U TOYY 48 1 148616-01762  GASKET 2 2
Fig CYLINDER BLOCK 48-1 1  148616-01763  GASKET, (NON-ASB.) 2 2 2 N
(A=*1991.05) (B=*1991.05)
SHUNo. 16, BHUNo. (1) #B364amET, 49 1 148616-01771  COVER 2 2 2
Tinc. (1) ~ 36 50 1 26106-100222  BOLT, M10X 22 PLATED 32 32 32
5 | 4 51 1 148616-01330  GASKET, HEAD T=1.7 6 6
33 : 52 1 148616-01340  GASKET, HEAD T=1.9 6 6 6
53 1 148616-01350  GASKET, HEAD T=2.1 6 6
54 1 148616-02450  CASE, OIL SEAL 1 1
54-1 1 42325-557020 COVER 1 1 1
(A=*1989.06) (B=*1989.06)
55 1 148616-02460 GASKET 1 1
55-1 1 148616-02461  GASKET, (NON-ASB.) 1 1 1
(A=*1991.05) (B=*1991.05)
56 1 148616-02480  BEARING, CAMSHAFT 1 1 1
57 1 22131-120000 WASHER 12 2 2
(A=EXXX) (B=EXXX)
58 1 22212-120000  SPRING WASHER 12 2 2
(A=EXXX) (B=EXXX)
59 1 26106-100302  BOLT, M10X 30 PLATED 4 4
59-1 1 26106-100252  BOLT, M10X 25 PLATED 4 4 4
(A=*1989.06) (B=*1989.06)
60 1 26116-120282  BOLT, M12X 28 PLATED 2 2
60-1 1 26013-120302  BOLT, M12X 30 2 2 2
(A=EXXX) (B=EXXX)
61 1 23221-250001  FLANGE, 25 11 1
62 1 23427-260000  PACKING 26 1 1
62-1 1 23424-260000 PACKING 26 1 1 1
(A=EXXX) (B=EXXX)
63 1 26106-100252  BOLT, M10X 25 PLATED 2 2 2
64 1 104700-02220  SEAL, OIL 11
(A=*1989.06) (B=*1989.06)
65 1 148607-02450 COVER, CAMSHAFT 1 1

23

(A=*1989.06)

(B=*1989.06)

754 K4~ R
FLYWHEEL SIDE

Remarks

(1)REPAIR PART T=1.7 :MISPRINT
(2)STANDARD PART T=1.9
(3)REPAIR PART T=2.1:MISPRINT

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.2. GEAR HOUSING

Y00GZ3I9

Fig.

£ar—2
GEAR HOUSING

——47

>—— 44

b 43

REFER TO Fig.57

25 18

17 16 34

40-1

Az
OVERFLOW TANK

40 RMRHS o
LUB.OIL OVERFLOW TANK

\‘(i:

i)
PREVIOUS 42

Remarks
(1)FOR 6LAALG

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 148616-01500 CASE, GEAR 1 1 1
2 1 148616-01510 GASKET, GEAR CASE 1 1
2-1 1 148616-01511 GASKET, (NON-ASB.) 1 1 N
(A=*1991.05) (B=*1991.05)
2-2 1 148616-01512 GASKET, GEAR CASE 1 1 1 N
(A=*1996.02) (B=*1996.02)
3 1 148616-01560 COVER 1 1
3-1 1 148616-01561 COVER 1 1 1 N
(A=*19994.06) (B=*1994.06)
4 1 148616-01570 GASKET 1 1
4-1 1 148616-01571 GASKET, (NON-ASB.) 1 1 1 N
(A=*19991.05) (B=*1991.05)
5 1 775149-01661 HOUSING ASSY 1 1
5-1 1 775149-01610 HOUSING ASSY 1 1 1 S
(A=*1994.08) (B=*1994.08)
7 2 148616-01650 FOOT, MOUNTING 2 2 2
8 2 22212-160000 SPRING WAHER 16 8 8
8-1 2 22217-160000 WASHER, SPRING 16 8 8 8 N
(A=EXXX) (B=EXXX)
9 2 22312-120320 PIN, PARALLEL M12X32 4 4 4
10 2 26152-160452 BOLT M16X 45 4 4
10-1 2  26156-160452 BOLT, M16X 45 PLATED 4 4 4 R
(A=*1994.05) (B=*1994.05)
11 2 26152-160502 BOLT M16X 50 4 4
11-1 2  26156-160502 BOLT, M16X 50 PLATED 4 4 4 R
(A=*1994.05) (B=*1994.05)
12 1 148616-01611 COVER 1 1 1
13 1 148616-01680 GASKET 1 1
13-1 1 148616-01681 GASKET, (NON-ASB.) 1 1 N
(A=*1991.05) (B=*1991.05)
13-2 1 148616-01682 GASKET, HOUSING 1 1 1 N
(A=*1996.02) (B=*1996.02)
14 1 148616-01800 BRACKET 1 1 1
15 1 148616-01810 GASKET 1 1
15-1 1 148616-01811 GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.05) (B=*1991.05)
16 1  148605-01820 CASE, OIL SEAL 1 1 1
17 1 148616-01830 GASKET 1 1
17-1 1 148616-01831 GASKET, SEAL CASE 1 1 N
(A=*1988.09) (B=*1988.09)
17-2 1 148616-01832 GASKET, (NON-ASB.) 1 1 1 N
(A=*1990.06) (B=*1990.06)
17A 1 148616-01830 GASKET 1
18 1 148619-01850 SEAL, OIL 1 1
18-1 1 148681-01850 SEAL, OIL 1 1 1 N
(A=*2000.12) (B=*2000.12)
18A 1 148619-01850 SEAL, OIL 1
19 1 22217-100000 WASHER, SPRING 10 23 23 23
20 1 22217-120000 WASHER, SPRING 12 15 15 15
21 1 22217-120000 WASHER, SPRING 12 6 6 6
22 1 22312-120280 PIN, PARALLEL M12X28 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.2. GEAR HOUSING

Y00GZ3I9

Fig.

£ar—2
GEAR HOUSING

——47

-

b 43

REFER TO Fig.57

25 18

17 16 34

40-1

Az
OVERFLOW TANK

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

\‘(i:

i)
PREVIOUS 42

No. Lev. Parts No. Description
A B (€ O (E) (F)
23 1 22312-120400  PIN, PARALLEL M12X40 2 2 2
24 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2
25 1 26106-080252 BOLT, M8X 25 PLATED 12 12 12
26 1 26106-100202 BOLT, M10X 20 PLATED 4 4 4
27 1 26106-100222 BOLT, M10X 22 PLATED 4 4 4
28 1 26013-100402 BOLT, M10X 40 23 23
28-1 1 26106-100402 BOLT, M10X 40 PLATED 23 23 23
(A=EXXX) (B=EXXX)
29 1  26116-120302 BOLT, M12X 30 PLATED 15 15 15
30 1 26116-121252 BOLT, M12X125 PLATED 4 4 4
31 1 26216-100252  STUD, M10X 25 1 1 1
32 1  26216-100252  STUD, M10X 25 3 3 3
33 1 26716-120002 NUT, M12 2 2 2
34 1 43400-500420  SEAL WASHER 8 12 12
34-1 1 22190-080003  WASHER, SEAL 8 12 12 12
(A=*1993.08) (B=*1993.08)
35 1 126656-01740 UNION, PF1/4CMP 1 1
(A=*1990.10) (B=*1990.10)
35A 1 126656-01740 UNION, PF1/4CMP 1
38 1  22137-100000 WASHER, 10 4 4 4
39 1  23414-140000  GASKET, 14X1.0 2 2 2
40 1 126438-39910  JOINT, BALL 1 1
40-1 1 41639-551920  PIPE, OIL 1 1 1
(A=*1990.10) (B=*1990.10)
41 1 23857-080000 BOLT, JOINT 8 1 1 1
42 1 43720-558370 RUBBER HOSE 1 1
(A=*1990.10) (B=*1990.10)
42A 1 43720-558370 RUBBER HOSE 1
43 1 148606-03551  GASKET, (NON-ASB.) 1 1 1
(A=*1990.10) (B=*1990.10)
44 1 148610-01760 COVER 1 1 1
(A=*1990.10) (B=*1990.10)
45 1 148688-01550 COVER 1 1 1
(A=*1990.10) (B=*1990.10)
46 1 148688-01561 PACKING 1 1 1
(A=*1990.10) (B=*1990.10)
47 1 26106-100182 BOLT, M10X 18 PLATED 8 8 8

(A=*1990.10)

(B=*1990.10)

40 RMRHS o
LUB.OIL OVERFLOW TANK

Remarks

(1)FOR 6LAALG

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.3. LUB.OIL SUMP

Y00G2391

. IAM
Fig.&d LUB.OIL SUMP

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  144626-01650 GASKET 1 1
1-1 1  144626-01651 GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.06) (B=*1991.06)
2 1 748616-01540 SUMP ASSY, OIL 1 1
2-1 1 748605-01540 SUMP ASSY, OIL 1 1 1 N
(A=EXXX) (B=EXXX)
2A 1 748616-01540 SUMP ASSY, OIL 1
4 2 135410-01780 PLUG, M30 BC 3 3 3
5 2  23415-250031 GASKET, 25X1.0 1 1
5-1 2 23414-250031 GASKET, 25X1.0 1 1 1 N
(A=EXXX) (B=EXXX)
5A 2  23415-250031 GASKET, 25X1.0 1
6 2 23415-300000 PACKING 30 3 3 3
7 2 23887-250002 PLUG 1 1 1
8 1 148616-01710 GASKET, OIL SUMP 1 1
8-1 1 148616-01711 GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.05) (B=*1991.05)
9 1 22137-100000 WASHER, 10 36 36 36
10 1 22217-100000 WASHER, SPRING 10 36 36 36
11 1 23171-060000 PLUG, R3/4 1 1 1
12 1 23221-250001 FLANGE, 25 1 1 1
13 1 26106-100302 BOLT, M10X 30 PLATED 33 33
13-1 1 26106-100252 BOLT, M10X 25 PLATED 33 33 33 N
(A=EXXX) (B=EXXX)
14 1 26106-100302 BOLT, M10X 30 PLATED 2 2 2
15 1 26106-100652 BOLT, M10X 65 PLATED 1 1 1
16 1 26116-101352 BOLT, M10X135 PLATED 2 2 2

Remarks
(1)FOR 6LAALG

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.4. CYLINDER LINER

Y00G23¢1

Hgiq

C

JUIHSAF

YLINDER LINER

REFER 7O FIG. |

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  748619-01900 LINER ASSY, CYLINDER 6 6
1-1 1  748609-01901 LINER ASSY, CYLINDER 6 6 N

(A=*1987.09)

(B=*1987.09)

1-2 1 748609-01902

(A=*1989.10)

3 2 148616-01290

(B=*1989.10)

LINER ASSY, CYLINDER 6 6 6 S

GASKET, LINER 6 6

3-1 2 175148-01290

(A=*1989.09)

4 2 148616-01300

(B=*1989.09)

GASKET, LINER 6 6 6 S

GASKET, LINER 6 6

4-1 2 175148-01300

(A=*1989.09)

(B=*1989.09)

GASKET, LINER 6 6 6 S

5 2 148616-01310 GASKET, LINER 6 6

5-1 2 175148-01300 GASKET, LINER 6 6 6 N
(A=EXXX) (B=EXXX)

6 2 148616-01320 GASKET, LINER 6 6 6

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.5. O.F.W.MOUNTING

¥06G2201

18-1

REFER TO FIG.30

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

=1 BomEs o
PREVIOUS OVERFLOW TANK
L ol

& AN

15

21

No. Lev. Parts No. Description
A B (€ O (E) (F)
1 1 748616-01630 MOUNT ASSY 1 1 1
3 2 23871-040000 PLUG, R04 1 1
3-1 2 23876-040000  PLUG, R0O4 1 1 1
(A=EXXX) (B=EXXX)
3A 2 23871-040000 PLUG, R0O4 1
4 1 148619-01860  SEAL, OIL 1 1
4-1 1 148681-01860  SEAL, OIL 1 1 1
(A=*2000.12) (B=*2000.12)
4A 1 148619-01860  SEAL, OIL 1
5 1 148605-01910 CASE, OIL SEAL 1 1 1
6 1 148616-01910 GASKET 1 1
6-1 1 148616-01911  GASKET, (NON-ASB.) 1 1
(A=*1991.05) (B=*1991.05)
6-2 1 148616-01912  GASKET, (NON-ASB.) 1 1 1
(A=EXXX) (B=EXXX)
7 1 148616-01960 GASKET 1 1
7-1 1 148616-01961 GASKET, (NON-ASB.) 1 1
(A=*1991.05) (B=*1991.05)
7-2 1 148616-01962 GASKET, MOUNTING 1 1 1
(A=*1996.02) (B=*1996.02)
8 1 22217-120000 WASHER, SPRING 12 14 14 14
9 1 22312-120280  PIN, PARALLEL M12X28 2 2 2
10 1 26106-080202 BOLT, M8X 20 PLATED 8 8 8
11 1  26116-120302 BOLT, M12X 30 PLATED 8 8 8
12 1 26116-120352 BOLT, M12X 35 PLATED 4 4 4
13 1 26716-120002 NUT, M12 2 2 2
14 1  43400-500420  SEAL WASHER 8 8 8
14-1 1 22190-080003 WASHER, SEAL 8 8 8 8
(A=*1993.08) (B=*1993.08)
15 1 126656-01740  UNION, PF1/4CMP 1 1
(A=*1990.10) (B=*1990.10)
18 1 126656-01870 UNION, PF1/4CMP 1 1
18-1 1 41639-551850 PIPE ASSY, OIL 1 1 1
(A=*1990.10) (B=*1990.10)
21 1 43720-558370 RUBBER HOSE 1 1

(A=*1990.10) (B=*1990.10)

Remarks
(1)FOR 6LAALG

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CG30-M23901

Fig.6. BREATHER

¥0042391

P

Fig.&d BREATHER

6LAALG-DT
YCP250G

8%
PREVIOUS

I~

Frr—3R
GEARS HOUSING

Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 148616-01450 GASKET 1 1
1-1 1 148616-01451 GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.05) (B=*1991.05)
2 1 148616-01640 GASKET 1 1
2-1 1 148616-01641 GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.05) (B=*1991.05)
3 1 148616-03100 BEND 1 1 1 Z
(A=EXXX)
3A 1 148616-03100 BEND 1
4 1 148676-03110 PLATE, BAFFLE 1 1 1
5 1  148609-03151 JOINT, HOSE 1
5-1 1 175281-03100 JOINT, PIPE 1 S
(A=EXXX)
5A 1  148609-03151 JOINT, HOSE 1
5B 1 175184-03100 BREATHER ASSY 1 1 W
(B=EXXX)
6 1 148676-03160 JOINT, HOSE 1 1 1
7 1 148676-03210 HOSE, RUBBER 1 1 1 V4
(A=EXXX)
7A 1 148676-03210 HOSE, RUBBER 1
8 1  148676-03220 HOSE, RUBBER 1 1 1
8-1 1 23065-250300 PIPE, 25X 300 1 N
(A=EXXX)
8A 1 148676-03220 HOSE, RUBBER 1
9 1  145410-91090 SPACER 2 2 2
10 1 22212-060000 WASHER 6 2 2 2
11 1  23000-035000 CLAMP, 35 2 2
11-1 1  43730-552140 CLIP, HOSE 39 2 2 N
(A=*1993.01) (B=*1993.01)
11-2 1 43730-552141 CLIP 39,HOSE 2 2 2 N
(A=*1996.08) (B=*1996.08)
12 1  23000-054000 CLAMP, 54 2 2 Z
(A=EXXX)
12-1 1 43730-552161 CLIP HOSE,61 2 2 N
(B=EXXX)
12A 1  23000-054000 CLAMP, 54 2
13 1 23211-032043 FLANGE, 5K 32 1 1 z
(A=EXXX) (B=EXXX)
13A 1 23211-032043 FLANGE, 5K 32 1
14 1 23433-032000 GASKET, 5K32X0.5 1 1 z
(A=EXXX) (B=EXXX)
14A 1  23433-032000 GASKET, 5K32X0.5 1
15 1 26106-060302 BOLT, M6X 30 PLATED 2 2 2
16 1 26106-100202 BOLT, M10X 20 PLATED 2 2 2
17 1 26106-100302 BOLT, M10X 30 PLATED 2 2 V4
(A=EXXX) (B=EXXX)
17A 1 26106-100302 BOLT, M10X 30 PLATED 2
18 1 26116-120402 BOLT, M12X 40 PLATED 4 4 Z
(A=EXXX) (B=EXXX)
18A 1 26116-120402 BOLT, M12X 40 PLATED 4
19 1 26716-120002 NUT, M12 4 4 V4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.6. BREATHER

¥0042391

-

-
Fig. BREATHER

BLAALG-DT

YCP250G

18

13 =

14 > a
<

RaTN\==
(=

5

B

PREVIOUS

I~

Frr—3R
GEARS HOUSING

Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty I R
A (B) () O (B ¢
(A=EXXX) (B=EXXX)
19A 1 26716-120002 NUT, M12 4 2
20 1 26216-100302 STUD, M10X 30 2 2 2
(A=EXXX) (B=EXXX)
21 1 26366-100002 NUT, M10 2 2 2
(A=EXXX) (B=EXXX)
22 1 175281-03140 SUPPORT 1
(A=EXXX)
23 1 175184-03120 SUPPORT 1 1
(B=EXXX)
24 1 26106-100202 BOLT, M10X 20 PLATED 2 2 w
(B=EXXX)
25 1 26366-100002 NUT, M10 1 1 w
(B=EXXX)
26 1 26106-100402 BOLT, M10X 40 PLATED 2 W
(A=EXXX)
27 1 26366-080002 NUT, M8 2 W
(A=EXXX)
28 1 26464-032000 U-BOLT, 32 1
(A=EXXX)
29 1 175180-39120 JOINT, HOSE PT3/6 2 1
(A=EXXX)
30 1 23065-250350 PIPE, 25X 350 1 1
(A=EXXX)
31 1 23112-060000 ELBOW, R3/4 1 1
(A=EXXX)
32 1 43730-552141 CLIP 39,HOSE 4 1
(A=EXXX)
33 1 175180-39120 JOINT, HOSE PT3/6 2 1
34 1 43720-801160 PIPE 1 1
35 1 43730-552141 CLIP 39,HOSE 4 1
36 1 175182-03181 JOINT, PIPE 1 1
37 1 175182-49250 RETAINER 3 1
38 1 175184-49330 COUPLING, FLEX 1 1
39 1 175281-03160 RUBBER HOSE 1 1
40 1 175281-03190 SUPPORT 3 1
41 1 23281-032012 COUPLING, 32-D 1 1
42 1  23421-510000 GASKET, 51X1.5 1 1
43 1 26106-100702 BOLT, M10X 70 PLATED 2 1
44 1 43711-570610 PIPE 1 1
45 1 43711-570620 PIPE 1 1
46 1 43730-552161 CLIP HOSE,61 4 1
47 1 26106-100202 BOLT, M10X 20 PLATED 3 1
48 1 26106-100202 BOLT, M10X 20 PLATED 3 1
49 1 26366-100002 NUT, M10 2 1
50 1 26366-100002 NUT, M10 3 1
51 1 23211-040049 FLANGE, 5K 40 2 1
52 1  23434-040000 PACKING 5K 40X0.5 2 1
53 1 26116-120402 BOLT, M12X 40 PLATED 8 1
54 1 26716-120002 NUT, M12 8 1
55 1 43560-552370 BEND 2 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

; (A)=6LAALG(-1) (D)=
Fig.6. BREATHER (oAl o
(C)=YCP250G F)=
. No. Lev. Parts No. Description Qty I R
0062391 A B () DO () (A
56 2 43560-552370  BEND 1 1
T4 57 1  43720-555040  JOINT, RUBBER 1 1
Fig. BREATHER 58 1  43730-552161  CLIP HOSE,61 4 1
59 1 23211-040049  FLANGE, 5K 40 1 1
%éé‘égém . 60 1 23434-040000  PACKING 5K 40X0.5 1 1
13 , 61 1 26116-120452  BOLT, M12X 45 PLATED 4 1
" 52 62 1 26716-120002  NUT, M12 4 1
i = 63 1 175180-39130  JOINT 1 1
k=]
5A n X{;\ S 64 1 175280-03201  BODY, TANK 1 1
5 65 1 175280-03210 COVER 1 1
- 66 1 23112-040000 ELBOW, R1/2 1 1
PREVIOUS 67 1 23163-040000  NIPPLE, R1/2 1 1
68 1 23534-050040  VALVE, BC 5K-15 1 1
69 1  26106-080102  BOLT, M8X 10 PLATED 3 1
70 1  26106-100162  BOLT, M10X 16 PLATED 4 1
71 1  148616-03110  PLATE 1 2
2
0,
g
Frr—3R
GEARS HOUSING
Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

1 A)=6LAALG(-1 D)=
Fig.7. DECOMPRESSION (oA o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Yogez3at A B () DO () (A
s 1 1  135355-03390 KNOB 1 1 1
. 7 Fav7r 2 1 148616-03640 RETAINER 6 6 6
Fig. ¥ DECOMPRESSION 3 1 148616-03650 ROD 11 1
4 1 148616-03661 ROD 1 1 1
5 1 145610-03671 BOLT 8 8 8
6 1 148616-03671 LEVER, DECOMPRESSION 4 4 4
9 1 148616-03681 LEVER, DECOMPRESSION 2 2 2
12 1 148616-03690 SPRING 1 1 1
13 1 148616-03701 BRACKET 1 1 1
14 1 148616-03710 BRACKET, HANDLE 1 1 1
15 1 148616-03721 HANDLE 1 1 1
16 1 148616-03731 HANDLE 1 1 1
17 1 148616-03740 SHAFT, DECOMPRESSION 1 1 1
18 1 135210-61790 BRACKET 1 1 1
19 1 135210-61840 SPRING 1 1 1
20 1 135410-66330 HOCK (B), SPRING 1 1 1
21 1 138613-67430 PIN, LEVER 2 2 2
22 1 24311-240100 O-RING, 1AP10A 6 6
22-1 1 24316-240100 O-RING, 4DP10A 6 6 6 N
(A=*2000.05) (B=*2000.05)
22A 1 24311-240100 O-RING, 1AP10A 6
23 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1
24 1 26106-100142 BOLT, M10X 14 PLATED 2 2 2
25 1 26106-100142 BOLT, M10X 14 PLATED 6 6 6
26 1 26106-100202 BOLT, M10X 20 PLATED 3 3 3
27 1 26106-100352 BOLT, M10X 35 PLATED 1 1 1
28 1 26716-120002 NUT, M12 1 1 1
Remarks Yes No Yes No
(1)FOR 6LAALG N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.8. RELIEF VALVE e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥0662391 A (B) () O (B ¢
1 1 175149-03500 SEAT, VALVE 1 1 z
U —7) U[/j (A=*1992.05) (B=*1991.01)
Fig. RELIEF VALVE 3 2 153623-03520  PACKING 11 z
(A=*1992.05) (B=+1991.01)
4 1 153623-03530 VALVE , RELIEF 1 1 A
(A=*1992.05) (B=*1991.01)
5 1 137600-03540 PACKING 1 1 z
(A=*1992.05) (B=+1991.01)
6 1  146613-03540 COVER, RELIEF VALVE 1 1 z
(A=*1992.05) (B=*1991.01)
7 1 138613-03550 SPRING,RELIEF VALVE 1 1 z
(A=*1992.05) (B=*1991.01)
8 1 153623-03550 SPACER 4 4 z
(A=*1992.05) (B=*1991.01)
9 1  175149-03550 SPACER 1 1 Z
(A=*1992.05) (B=+1991.01)
10 1  175149-03560 GASKET, SPACER 1 1 Z
(A=*1992.05) (B=+1991.01)
11 1 22212-080000 WASHER 8 4 4 z
(A=*1992.05) (B=+1991.01)
12 1 26116-080302 BOLT, M8X 30 PLATED 4 4 Z
(A=*1992.05) (B=*1991.01)
13 1 26450-060122 BOLT, M6X 12 6 6 z
(A=*1992.05) (B=*1991.01)
14 1 26116-060182 BOLT, M6X 18 PLATED 6 6 z
(A=*1992.05) (B=*1991.01)
15 1  23414-060000 GASKET, 6X1.0 6 6 Y4

(A=*1992.05)

(B=*1991.01)

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901
(Ay=6LAALG(-1) (D)=

Fig.9. ENGINE LIFTER (-eLanLeey -
=

(C)=YCP250G

No.  Lev. Parts No. Description Qty I R
A (B (©) O (E ¢
vaeanaat 1 1 148616-07920  LIFTER 1 1 1
2 1 148606-07940  LIFTER 1 1 1
Hr&8 3 1 26156-140302  BOLT, M14X 30 PLATED 8 8 8

i
Fig.«d ENGINE LIFTER

REFER TO FIG. |

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.10. LABEL

Yooa2sal

rio. 10 B

2
|
% w &

BLAALG-1

o—7 12— | S|

fo——11
8
&9
1‘3 ||4
YANMAR /
SUPER COGENE
1]5 1|5
17
\WWC PI2 5 0G]
18
19 23 24 25 27
B |

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 148616-07140 LABEL 1 1 1
2 1 175149-07210 LABEL 1 1 1
3 1 148616-07300 LABEL 1 1 1
5 1 123682-07850 LABEL, CAUTION 1 1 1
6 1 22137-060000 WASHER, 6 2 2 Z
(A=EXXX) (B=EXXX)
7 1 22217-060000 WASHER, SPRING 6 2 2 Z
(A=EXXX) (B=EXXX)
8 1  22624-200030 RIVET, 2.0X 3 4 4 4
9 1 22624-200030 RIVET, 2.0X 3 2 2 z
(A=EXXX) (B=EXXX)
11 1 26014-060142 BOLT, M6X 14 2 2
11-1 1 26106-060122 BOLT, M6X 12 PLATED 2 2 2 N
(A=EXXX) (B=EXXX)
12 1 42222-551110 LABEL 1 W
(A=EXXX)
13 1 175182-07100 NAMEPLATE 2
14 1 175182-07120 NAMEPLATE 2
15 1 175182-07130 NAMEPLATE 1
16 1 175182-07140 NAMEPLATE 1
17 1 175283-07110 NAMEPLATE 2
18 1 175180-07410 DECAL, HYD. CONTROL 1
19 1 175180-07430 DECAL, HYD. CONTROL 2
20 1 175180-07450 DECAL, HYD. CONTROL 1
21 1 175181-07450 DECAL, HYD. CONTROL 1
22 1 175182-07200 NAMEPLATE 1
23 1 175182-07210 NAMEPLATE 1
24 1 175182-07230 NAMEPLATE,AIR FILTER 1
25 1 175182-07250 NAMEPLATE 1
26 1 175182-07260 LABEL,KEY SWITCH 1
27 1 175182-07271 NAMEPLATE 1

B
970 Miaa
[ty

QAR ERL TT0

TLAorel__IRAAER U
Rl TFEL uwozana || asnaan

1 anrewRy T7s st

2omaginz
. e

2.En1eaTH LoV RS 25
AXENCE mIRLTITL

Yes

Yes
Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

; (A)=6LAALG(-1) (D)=
Fig.11. LUB.OIL FEEDER (y-oLancer) o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
" @ B _© ©® E ©
1 1  145610-09011 GUIDE, OIL FEED 1 1 1
ﬁm O 2 1 145610-09030 CAP 1 1 1
Fi g. LUB.OIL FEEDER 3 1 24321-000500 O-RING, 1AG50.0 1 1
3-1 1  24326-000500 O-RING, 4DG50.0 1 1 1 N
(A=*2000.05) (B=*2000.05)
3A 1  24321-000500 O-RING, 1AG50.0 1
4 1  24321-000550 O-RING, 1AG55.0 1 1
4-1 1  24326-000550 O-RING, 4DG55.0 1 1 1 N
(A=*2000.05) (B=*2000.05)
4A 1  24321-000550 O-RING, 1AG55.0 1
5 1 26106-100302 BOLT, M10X 30 PLATED 2 2 2
6 1  43400-500440 SEAL WASHER 10 2 2
6-1 1 22190-100003 WASHER, SEAL 10 2 2 2 R
(A=*1993.08) (B=*1993.08)
2
4
Remarks e P e o _ — : _ —
(1)FOR 6LAALG N.OldwNew, 0.0ldw New, R.Oldw New, S.OldwNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.12. CYLINDER HEAD

|P/C NEWS No:Y00G2391-3
PUBL [SHED:2005/8

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

18 O

10

120

9

oS pe |EALE
24 §—
zs:é S—a31 | 98

30—§ € 30 \Q

6LAALG

13
14

6LAALG

5

lﬁ—Ogg
16 —%&2

6LAALG

Remarks
(1)FOR 6LAALG

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 775149-11700 HEAD ASSY, CYLINDER 6
1A 1 775151-11700 HEAD ASSY, CYLINDER 6 6 6
4 3 575149-11081  SEAT, VALVE 12
4-1 3 175149-11080 SEAT, VALVE 12 12 12 R
(A=*1991.04)
5 3 575149-11250 SEAT, VALVE 12
5-1 3 175149-11250  SEAT, VALVE 12 R
(A=*1991.04)
5A 3 175151-11090  SEAT, VALVE 12 12 12
6 3 148616-11170  GUIDE, VALVE 24
6-1 3 148616-11170  GUIDE, VALVE 12 12 12 K
(A=EXXX)
6A 3 175151-11170  GUIDE, VALVE 12 12 12 W
(A=EXXX)
7 3 148616-11530 GUIDE 12 12 12
8 3 126650-11750 PLUG 6
8A 3 27241-400000  PLUG, 40 6 6 6
9 3 126650-11760  GASKET 46 6
10 3 175149-11850 SLEEVE, PLUG 6
10A 3 175149-11851 SLEEVE, PLUG 6 6 6
11 3 24311-000350  O-RING, 1AP35.0 6
11-1 3 175151-11811  O-RING, 37 12 12 12 S
(A=EXXX)
11A 3 175151-11801  O-RING, 46 12 12 12 W
(A=EXXX)
12 3 175149-11860  PACKING 6 6 6
13 3 148616-11950  PLUG, M30 12
13A 3 27241-300000 PLUG 30 12 12 12
14 3  148616-11960 GASKET 12
15 3 144626-11970  PLUG, M25X2 6
15A 3 27241-250000 PLUG, 25 6 6 6
16 3 23414-250000 GASKET, 25X1.0 6
17 3 23871-010000  PLUG, RO1 6
17A 3 23876-010000 PLUG, RO1 6 6 6
18 3 23871-030000 PLUG, RO3 12
18A 3 23876-030000 PLUG, RO3 12 12 12
19 3 24311-000350  O-RING, 1AP35.0 18
19-1 3 175145-11841  O-RING 24 24 24 N
(A=EXXX)
20 2 148616-11101  VALVE, INTAKE 12 12 12
21 2 175149-11400  VALVE, EXHAUST 12
21A 2 175151-11110  VALVE, EXHAUST 12 12 12
22 2 148616-11120  SPRING, VALVE 24 24 24
23 2 125320-11150  SEAL, VALVE STEM 24
23A 2 148628-11140  SEAL, VALVE STEM 24 24 24
24 2 125210-11190 RETAINER, SPRING 48
24-1 2 148633-11190 COTTER 48 48 48 N
(A=EXXX)
25 2 148616-11560 ROTATOR, VALVE 12
25-1 2 27321-110420  VALVE ROTATOR, 11X42 12 12 12 N
(A=EXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.12. CYLINDER HEAD e ALaor o
(C)=YCP250G F)=
No.  Lev. Parts No. Description Qty |
A ®®© 066
26 2 148616-11970 COVER 6 6 6
27 2 148616-11980 GASKET 6
27-1 2 148616-11981 GASKET, (NON-ASB.) 6 6 6 N
(A=*1991.04)
28 2  22137-100000 WASHER, 10 6 6 6
] 51]—0 29 2 26106-100202  BOLT, M10X 20 PLATED 12 12 12
30 2 575149-11630 SPRING, VALVE 24
30-1 3  175149-11630 SPRING, VALVE 24 24 24 N
(A=*1991.04)
10 31 2 575149-11700 ROTATOR, VALVE 12
31-1 3  175149-11700 ROTATOR ASSY, VALVE 12 12 12 N
(A=*19991.04)
1 2‘\@ 32 2 23414-120016 GASKET, 12X1.0 6 6 6
A8 —8 6LAALG 33 2 23414-140018  GASKET, 14X1.0 6 6 6
24 g— 24 34 2 23881-120002 PLUG 6
25 @& 31 9 8 34-1 2 23887-120002 PLUG, 12 6 6 6 N
& ) (A=EXXX)
30—% s 30 Q 35 2 23881-140002  PLUG 14 6
- N\ 35-1 2  23887-140002 PLUG M14 6 6 6 N
22 (A=EXXX)
6LAALG 36 1 148616-11800  BOLT, HEAD M20X2.5 36
13 6 36-1 1 148616-11801 BOLT 36 36 36 S
14 6=1 (A=*1988.12)
37 1 148616-11810 BOLT, HEAD 6 6 6
38 1 148616-11820 WASHER 36 36 36
6LAALG
O o
6LAALG
(R]_(;LHSQ(ZLAALG N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.13. SUC. & EXH.ROCKER ARM e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Yo66338 1 @ _® © © E @
1 1 748616-11650 ARM ASSY, ROCKER 6 6 6
1 3 q&ﬁ &gF;:_L#% 4 3 148616-11220 BUSH, ROCKER ARM 6 6 6
Fi g. SUC. & EXH. ROCKER ARM 5 3 26911-040052 SCREW, M4X 5 6 6 6
6 2 148616-11230 SCREW, VALVE ADJUST 6 6 6
7 2 26776-140002 NUT, LOCK M14 6 6 6
8 1 748616-11660 ARM ASSY, ROCKER 6 6 6
11 3  148616-11220 BUSH, ROCKER ARM 6 6 6
12 3  26911-040052 SCREW, M4X 5 6 6 6
13 2 26776-140002 NUT, LOCK M14 6 6 6
14 2 148616-11230 SCREW, VALVE ADJUST 6 6 6
15 1 748616-11900 BRIDGE ASSY, VALVE 6 6 6
18 3 535675-11530 PIECE 12 12
18-1 3  135675-11530 RETAINER 12 12 12 R
26/——'@ (A=*1991.04) (B=*1991.04)

f 19 3 140623-11740 RETAINER 12 12 12
24— , 20 2 148616-11520 SCREW 12 12 12
21 2 26776-120002 NUT, LOCK M12 12 12 12
22 1 148616-11261 SUPPORT, ROCKER ARM 6 6 6
23 1 148616-11270 SUPPORT, ROCKER ARM 6 6 6
24 1 148616-11601 SHAFT, ROCKER ARM 6 6 6
26 2 22242-000320 RING, 32 6 6 6
27 2 23871-010000 PLUG, RO1 6 6 6
28 1 26116-121052 BOLT, M12X105 PLATED 12 12 12
29 1 26116-121052 BOLT, M12X105 PLATED 12 12 12

REFER TO FIG.12

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

i (A)=6LAALG(-1) (D)=
Fig.14. BONNET (sLansey o
(C)=YCP250G (F)=

No.  Lev. Parts No. Description Qty |

© ® E ©

Y00G2391

(A _(B)
1 1 175149-11320 BONNET ASSY, HEAD 6 6 6
1 4 #mi 2 2 148616-11330 GASKET, BONNET 6 6 6
Fi g. BONNET 3 1 175149-11330 COVER 6 6 6
4 1 22137-100000 WASHER, 10 18 18 18

5 1 24321-001050 O-RING, 1AG105.0 6 6

5-1 1  24326-001050 O-RING, 4DG105.0 6 6 6 N
(A=*2000.05) (B=*2000.05)

6 1 26106-080222 BOLT, M8X 22 PLATED 18 18 18
7 1 26116-101102 BOLT, M10X110 PLATED 18 18 18

REFER TO FIG. 12

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

1 A)=6LAALG(-1 D)=
Fig.15. SUC.MANIFOLD o-oLanLey o
(C)=YCP250G F=
No.  Lev. Parts No. Description Qty |
v0002381 A (B) () O (B ¢
1 1 104200-11920 COCK, WATER 2 2
1 5 D&ﬁ?:m—)[}i\‘ 2 1 175148-12020 MANIFOLD, INTAKE 1
Fig. SUC. MANIFOLD 2-1 1 175281-12020 MANIFOLD, INTAKE 1 N
(A=EXXX)
2A 1 175148-12021 MANIFOLD, INTAKE 1
3 1 148616-12100 MANIFOLD, INTAKE 1 1
4 1 148616-12120 GASKET 6 6
4-1 1 148616-12121 GASKET 6 6 N
(A=*1989.11) (B=*1989.11)
4-2 1 148616-12122 GASKET 6 6 6 N
(A=*1998.12) (B=*1998.12)
5 1 535675-12900 PLUG UNF 7/8-14 2 z
(B=*1994.12)
6 1 22137-120000 WASHER, 12 18 18
7 1 23010-015000 CLAMP, 15 2 2
8 1 23061-100700 PIPE, 10X 700 2 2
9 1  23414-120000 GASKET, 12X1.0 1 1
10 1 23414-170000 GASKET, 17X1.0 2 2
11 1  23414-220000 GASKET, 22X1.0 2 z
(B=*1994.12)
12 1 23887-120002 PLUG, 12 1 1
13 1  23897-030002 PLUG G3/8,HEX. 1 1 1
SLAALG-DT 14 1 26116-120302 BOLT, M12X 30 PLATED 18 18 18
YCP250G 15 1  23414-100000 GASKET, 10X1.0 1
(A=EXXX)
16 1  23414-130000 GASKET, 13X1.0 1
(A=EXXX)
17 1  23897-010002 PLUG, G1/8 1
REFER TO FIG.26 (A=EXXX)
18 1  23897-020002 PLUG G1/4 1
(A=EXXX)
19 1  23051-060000 PIPE, 6X1.0 1 1
20 1 23314-060000 JOINT, 6 1 1
21 1  23821-060001 NUT, CAP 6 1 1
22 1 26106-060142 BOLT, M6X 14 PLATED 2 1
23 1 26106-100162 BOLT, M10X 16 PLATED 2 1
24 1 26366-060002 NUT, M6 2 1
25 1 41611-551100 PIPE ASSY 1 1
27 2 23314-060000 JOINT, 6 1 1
28 2 23821-060001 NUT, CAP 6 1 1
29 1  42215-564650 BRACKET 1 1
30 1  43530-551220 JOINT 1 1
31 1 46150-559450 SENSOR 1 1
8 32 1 46150-567690 COUPLER 1 1
33 1 123682-39550 DAMPER, PT1/4 1 1
34 2 123682-39570 PLUG 1 1
35 2 123682-39580 PLUG 1 1
36 2 23414-200026 GASKET, 20X1.0 1 1
37 1  135410-39520 RETAINER 1 1
Remarks 38 1  175151-91900 JOINT 1 1
(1NOT ILLUSTRATED 39 1 175151-91910 MOUNT 1 1
(2)FOR 6LAALG N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

1 A)=6LAALG(-1 D)=
Fig.15. SUC.MANIFOLD (y-etancy o
(C)=YCP250G (F=
No.  Lev. Parts No. Description Qty I R
v0002381 A (B) () O (B ¢
40 1 175151-91920 PIPE ASSY, PRESSURE 1 1
1 5 D&ﬁ?:,‘r\—)[}]\ 42 2 23314-060000  JOINT, 6 1 1
Fig. SUC. MANIFOLD 43 2 23821-060001  NUT, CAP 6 1 1
44 2 43550-000870  JOINT 1 1
45 1 23297-060121 CLAMP, A6X12 1 1
46 1 23414-120016 GASKET, 12X1.0 1 1
47 1 26106-060202 BOLT, M6X 20 PLATED 2 1
48 1 26106-100162 BOLT, M10X 16 PLATED 1 1
49 1 26366-060002 NUT, M6 2 1
50 1 43530-551220  JOINT 1 1
51 1  46150-559450 SENSOR 1 1
52 1 46150-567690 COUPLER 1 1
53 1 148607-49980 RETAINER 1 1
54 1 175184-12110 AIR HOSE 1 1
55 1 22137-120000 WASHER, 12 2 1
56 1 26106-100252 BOLT, M10X 25 PLATED 2 1
57 1 26116-120302 BOLT, M12X 30 PLATED 2 1
58 1 41618-550900 DUCT, AIR 1 1
59 1 42215-579241 SUPPORT 1 1
60 1  42215-580330 BRACKET 1 1
61 1  43720-560770 HOSE 1 1
62 1  23001-115000 CLAMP, HOSE 115 2 1
SLAALG-DT 63 1  43730-552250 CLIP 206,HOSE 4 1
YCP250G 64 1  45521-554740 PLUG, M40XM 1 1
65 1 26106-100202 BOLT, M10X 20 PLATED 2 1
66 1 26106-100202 BOLT, M10X 20 PLATED 4 1
67 1 26106-100202 BOLT, M10X 20 PLATED 1 1
REFER TO FIG.26
8
Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

; (A)=6LAALG(-1) D)=
Fig.16. AIR INTAKE CONNECTING PIPE (E)aLAALaDT o
(C)=YCP250G F=
No.  Lev. Parts No. Description Qty |
Y006z321 A B () O (E) R
— . 1 1 17514812530 HOSE, RUBBER 1
. 1 RSERNAT 2 1 175148-12550  JOINT 1
Fig. AIR [NTAKE CONNECTING PIPE 3 1 12665218160  PIPE (RUBBER) 1
4 1 23000-115000 CLAMP, 115 2
41 1 43730-552210  CLIP, HOSE 112 2 N
(A=*1993.01)
REFER To FIG.19 5 1 23000-146000 CLAMP, 146 2
REFER TO FIG.17
Remarks o

FOR 6LAALG

Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

1 A)=6LAALG(-1 D)=
Fig.17. AIR CLEANER (y-oLancer) o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y0023 A B € ©O E ¢
1 1 126652-12510 CLEANER ASSY, AIR 1
. 1 7 I7HU—7F 3 2 126652-12620 ELEMENT, AIR CLEANER 1
Fig. AIR CLEANER 4 2 126652-12630  NUT ASSY 1
7 2 126652-12660 CLAMP ASSY 1
8 2 126652-12670 O-RING 1
9 2 126650-12680 INDICATOR 1
10 1 126652-12550 CAP, DUST-PROOF 1
Remarks Yes No Yes No
FOR 6LAALG N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CG30-M23901

Fig.18. BRACKET(AIR CLEANER)

Y80G234a1

_ 1 TIS3T9h (ZPHU~T)
Fig. BRACKET (AIR CLEANER)

REFER TQ FIG.17

REFER TO FIG.2

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 175148-12520 BRACKET 1
2 1  126652-12540 BAND 2
3 1 22217-100000 WASHER, SPRING 10 4
4 1 26106-100162 BOLT, M10X 16 PLATED 4
5 1 26106-100202 BOLT, M10X 20 PLATED 4
6 1 26716-100002 NUT, M10 4
6-1 1 26366-100002 NUT, M10 4 R

(A=*1994.05)

Remarks
FOR 6LAALG

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.19. CARBURETOR

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

No. Lev. Parts No. Description |
Y¥0062351 A B () DO () (A
1 1 175145-12130 CARBURETOR ASSY 1
2 2 175145-12400 DIAPHRAGM 2
CARBURETOR 3 1 175145-12140 CARBURETOR 1 1
4 2 175145-12410  DIAPHRAGM 2 2
5 1 175145-12150  GASKET, CARBURETOR 11
5-1 1 175145-12151  GASKET, (NON-ASB.) 2 1 1 N
(A=*1991.06) (B=+1991.06)
5A 175151-12151 GASKET, (NON-ASB.) 1 1 w
(B=EXXX)
6 1 175149-12160 MOUNT 1
6-1 1 175151-12160 1 1 N
(B=EXXX)
7 1 175146-18050 JOINT 1 1
8 1 26106-100252 BOLT, M10X 25 PLATED 4 4 4
8-1 1 26106-100202 BOLT, M10X 20 PLATED 4 N
(A=EXXX)
8A 1 26106-100252  BOLT, M10X 25 PLATED 4
REFER TO FIG.15 9 1 175151-12130 SPACER 1 W
(A=EXXX)
10 1 26106-080202 BOLT, M8X 20 PLATED 4 w
(A=EXXX)
11 1 26106-080302 BOLT, M8X 30 PLATED 4 w
6LAALG—1 (A=EXXX)
SLAALG OT 12 1 175151-12140  SPACER 11 w
(B=EXXX)
13 1 26106-080282 BOLT, M8X 28 PLATED 4 4 w
15 (B=EXXX)
REFER TO FIG.27 14 1 26106-100282 BOLT, M10X 28 PLATED 4 4
(B=EXXX)
15 1 26366-080002 NUT, M8 4 4
(B=EXXX)

REFER TO FIG.26

Remarks
(1)NOT ILLUSTRATED

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(2)FOR 6LAALG e b~
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CG30-M23901

Fig.20. EXH.MANIFOLD

Y¥00G2391

. v it~ LR
Fig. 2 EXH. MANIFOLD

SLAALG-DT
YCP250G

6LAALG-DT

16

PUITOYIN
TO CYLiNDER BLOCK |

B2 o

REFER TO FIG.2 |

Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  775149-13500 MANIFOLD ASSY 1 1
1-1 1  775149-13501 MANIFOLD ASSY 1 1 R
(A=*1994.02) (B=*1994.02)
1-2 1 775149-13110 MANIFOLD ASSY 1 1 1 N
(A=EXXX) (B=EXXX)
2 2 145610-11860 GASKET 5 5
2-1 2 145610-11860 GASKET 6 6 K
(A=*1993.05) (B=*1993.05)
2-2 2 145610-11860 GASKET 6 6 V4
(A=*1996.02) (B=*1996.02)
3 2  145610-11890 PLUG 5 5
3-1 2 145610-11890 PLUG 6 6 K
(A=*1993.05) (B=*1993.05)
3-2 2 27241-400000 PLUG, 40 6 6 6 S
(A=*1996.02) (B=*1996.02)
5 2  148616-13140 COVER 1 1 1
6 2 148616-13160 GASKET 1 1
6-1 2 148616-13161 GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.05) (B=*1991.05)
7 2 23414-140000 GASKET, 14X1.0 2 2 A
(A=*1994.02) (B=+1994.02)
7A 2 23414-140000 GASKET, 14X1.0 2
7B 2  148616-91990 SPACER 2 2 2 w
(A=EXXX) (B=EXXX)
8 2 23414-170000 GASKET, 17X1.0 7 7 7
9 2 23414-210000 GASKET, 21X1.0 2 2 2
10 2  23883-140002 PLUG, 14 2 2 Z
(A=*1994.02) (B=*1994.02)
10A 2 23883-140002 PLUG, 14 2
11 2  23893-030002 PLUG, G3/8 7 7
11-1 2 23894-030002 PLUG, G3/8 7 7 7 N
(A=EXXX) (B=EXXX)
11A 2 23893-030002 PLUG, G3/8 7
12 2 23893-040002 PLUG, G1/2 2 2 2
13 2 26106-100222 BOLT, M10X 22 PLATED 4 4
13-1 2 26106-100252 BOLT, M10X 25 PLATED 4 4 4 N
(A=EXXX) (B=EXXX)
13A 2  26106-100222 BOLT, M10X 22 PLATED 4
14 2 26213-120252 STUD, M12X 25 4 4 Z
(A=EXXX) (B=EXXX)
14A 2 26213-120252 STUD, M12X 25 4
15 2 23871-020000 PLUG, R02 1 1 1
16 2 22137-100000 WASHER, 10 4 4 z
(A=EXXX) (B=EXXX)
16A 2 22137-100000 WASHER, 10 4
17 1 148806-13150 GASKET 6 6
17-1 1 148806-13151 GASKET 6 6 N
(A=*1989.08) (B=+1989.08)
17-2 1 148680-13151 GASKET 6 6 6 N
(A=EXXX) (B=EXXX)
18 1 148616-13170 SUPPORT 2 2 2

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.20. EXH.MANIFOLD

Y¥00G2391

. v it~ LR
Fig. 2 EXH. MANIFOLD

SLAALG-DT 6LAALG-DT
YCP250G

16

PUITOYIN
TO CYLiNDER BLOCK |

B2 o

REFER TO FIG.2 |

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT (E)=
(C)=YCP250G (F)=
No. Lev. Parts No. Description '
A B (€ O (E) (F)
19 1 23010-014000 CLAMP, 14 1 1 1
20 1 23061-070800  PIPE, 7X 800 1 1 1
21 1 26106-100162 BOLT, M10X 16 PLATED 8 8 8
22 1 26203-120302 BOLT, M12X 30 PLATED 18 18
22-1 1 148605-13900 BOLT, M12X30 18 18 18
(A=EXXX) (B=EXXX)
23 1 26703-120002 NUT, M12 4 4
23-1 1 148605-13930  NUT M12 4 4 4
(A=EXXX) (B=EXXX)
24 1 43600-500290 COCK 1/4 1 1
24-1 1 119620-49290 COCK ASSY, 1/4 1 1 1
(A=EXXX) (B=EXXX)
24A 1 43600-500290 COCK 1/4 1
27 1 148605-13920 STUD M12X 25 4 4 4
(A=EXXX) (B=EXXX)
28 1 43590-551210 BUSH, PF3/8XPT1/8 6
(A=EXXX)
29 1 46150-572740 THERMOCOUPLE 6 6
(B=EXXX)
30 1 46150-572850  WIRE, 5M 6 6
(B=EXXX)

Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes
Yes' Yes'



0CG30-M23901

Fig.21. EXH.BEND

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

No. Lev. Parts No. Description R
¥006239 1 A B (€ O (E) (F)
1 1 148610-13070 JOINT 1
‘ 2 ﬁFﬁN‘/ N 1-1 i. 148610-13080 JOINT 1
Fig. EXH. BEND e
1A 1 175148-13080 JOINT, PIPE 1 1
(A=EXXX)
gpj{ﬁ)ﬁl( 2 1 148816-18400 GASKET 1
2-1 1 148816-18401 GASKET 1
(A=*1989.04)
2-2 1 148610-13080 JOINT 1
(A=EXXX)
3 1 23211-100115 FLANGE, 5K100 1
3-1 1 23211-125141 FLANGE, 5K125 1
(A=EXXX)
4 1 23414-170022 GASKET, 17X1.0 1
4-1 1 23414-170000 GASKET, 17X1.0 1
(A=EXXX)
5 1  23449-100000 PACKING 100 1
5-1 1 175282-19410 GASKET 1
(A=EXXX)
6 1  23897-030002 PLUG G3/8,HEX. 1
6-1 1  23893-030002 PLUG, G3/8 1
(A=EXXX)
7 1 26113-160502 BOLT, M16X 50 8
7-1 1 45521-013680 BOLT M16X 60(SUS) 8
(A=EXXX)
8 1 26713-160002 NUT, M16 8
8-1 1 45511-005500 NUT M16(SUS) 8
(A=EXXX)
9 1 41613-553250 CATALYST ASSY 1 2
10 2  41613-553260 CONTAINER 1 2
11 2 41613-553270 LAGGING 1 2
12 1 45511-005500 NUT M16(SUS) 8 2
13 1 45521-013680 BOLT M16X 60(SUS) 8 2
14 1 41613-552811 CATALYST ASSY 1 2
15 2 41613-552821 CATALYST 1 2
16 2 41613-552831 LAGGING 1 2
17 1  45511-005500 NUT M16(SUS) 8 2
18 1  45521-013680 BOLT M16X 60(SUS) 8 2
19 1 26203-080122 BOLT, M8X 12 PLATED 4 2
20 1 41613-552861 1 2
21 1 41613-552870 STAY 2 2
22 1 23021-501820 PIPE, 125AX1820 1
Remarks
(1)FOR LPG
(2)NOT ILLUSTRATED N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

; A)=6LAALG(-1 D)=
Fig.22. CAMSHAFT (oA o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y0062331 A ® © O E @
1 1 148610-14010 CAM SHAFT 1 1 1
2 YN I 2 1 148616-14100 GEAR, CAMSHAFT 101 1
Fig. CAMSHAFT 3 1 148616-14320 RETAINER 11 1
4 1 148616-14330 WASHER 1 1 1
5 1 22512-120452 KEY, 12X 45 1 1 1
6 1 26106-080202 BOLT, M8X 20 PLATED 2 2 2
7 1 26116-200352 BOLT, M20X 35 PLATED 1 1 1

IREFER TO F16.24

REFER 7O FIG. 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.23. IDLE GEAR

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

No. Lev. Parts No. Description
v00623a1 A (B () O () A
1 1 148616-14720  BRACKET 1 1 1
) 2 3 7Z1ANNLEP 2 1 148616-14730  RETAINER 101 1
Fig. IDLE GEAR 3 1  148616-14740 WASHER 11 1
4 1  148616-14900 GEAR ASSY 1
TRy NERED 41 1 148616-14901 GEAR ASSY, IDLE 101 1
W\GNETO DRIVING GEAR . . (A=*1989.11)
FAN UL 2—SEBED ALUTTREY AR TERET
DISTRIBUTOR DRIVING GEAR CAMSHAFT GEAR DRIVING GEAR C.W.PUMP 6 2 148616-14710 BUSH, IDLE GEAR 1
61 2 148616-14711 BUSH 101 1
(A=*1989.11)
8 1 22312040080  PIN, PARALLEL M4X 8 1 1 1
9 1 26116-120302  BOLT, M12X 30 PLATED 4 4 4
10 1 26152-180302  BOLT M18X 30 1
10-1 1 26156-180302  BOLT, M18X 30 PLATED 1 1 1
(A=EXXX)
11 1  148616-14870 BRACKET 1 1 1
7 4 FnEve 12 1 148616-14880 PLATE 1 1 1
g A DLELERR T 13 1 148616-14910 GEAR ASSY, IDLE 101 1
15 2 148616-14860  BUSH, IDLE GEAR 1 1 1
16 1 137600-21260 LOCK WASHER 1 1 1
. 17 1 22217-100000 WASHER, SPRING 10 3 3 3
CRANKSAFT Gean 18 1 22312-040080  PIN, PARALLEL M4X 8 101 1
19 1 24321000450 O-RING, 1AG45.0 1
19-1 1 24326-000450 O-RING, 4DG45.0 101 1
(A=*2000.05)
19A 1 24321000450 O-RING, 1AG45.0 1
20 1 26106-100162 BOLT, M10X 16 PLATED 101 1
21 1 26706-100002  NUT, M10 3 3 3

BB TR P
DRIVING GEAR C. . PUMP

Remarks

Yes Yes

(1)FOR 6LAALG N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

; A)=6LAALG(-1 D)=
Fig.24. VALVE WORKING DEVICE (sLansey o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty I R
vasa2al A B () O (E) R
1 1 148616-14200 TAPPET 12 12 12
2 4 ﬁ#gg 2 1 148616-14420 ROD, PUSH 6
Fi g. VA[_VE WORK ING DEV |CE 2-1 1 148616-14421 ROD ASSY, PUSH 6 6 6 N
(A=*1986.04)
6 1 148616-14430 ROD, PUSH 6 6 6

REFER TO FIG.22

REFER TO FIG. |

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.25. TURBOCHARGER

Y00G2391

ey
Fig. 2 5 TURBOCHARGER

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

REFER_TO
Fig.27 ;

T1
73

65
50
46
68
62
61

85
8,§BO

f

8382
N

7
7079788475767461605657566463535488

\

—

_

R

—1

ot

72 k‘

87 86

ORI S e Ao LN

TN

2L DI

_tHnH

/[N
/

47666967 60 59584849

T\

No. Lev. Parts No. Description I R
A B (€ O (E) (F)
1 1 144676-18040 TURBINE, 5MF955 1 z
(B=EXXX)
2 2 949167-51200 COVER 1
3 2 949167-42800 NUT 1
4 2 949167-41100 WHEEL 1
5 2 949162-23200 RING 1
6 2 949162-22500 INSERT 1
7 2 949162-23601 O-RING 1
8 2 949167-23100 RING 1
9 2 949162-42100 SLEEVE 1
10 2 949162-22200 DEFLECTOR 1
11 2 949167-42200 LINK 2
12 2 949162-42300 SLEEVE 1
13 2 X4916721500 BEARING 1
14 2 949160-23200 SNAP RING 4
15 2 949160-22100 SLEEVE 2
16 2 949160-21200 BEARING 2
17 2 949161-14000 V-CLAMP ASSY 1
19 3 949160-13100 NUT 1
20 2 949160-51301 SCREW 1
21 2 949166-55300 PLATE 1
22 2 949167-25200 HOUSING ASSY 1
24 3 949162-22800 PIN 2
25 2 907701-10020 BOLT 6
26 2 949167-18100 WASHER 3
27 2 949167-11200 FLANGE 1
28 2 949167-14500 RING 1
29 2 949167-10200 HOUSING 1
30 2 949167-17100 V-CLAMP ASSY 1
31 3 949160-13100 NUT 1
33 2 949167-30100 WHEEL ASSY 1
34 2 X4916423700 RING, PISTON 1
35 2 949167-11100 PLATE 1
36 2 148616-18340 COVER 1
37 2 144626-18150 O-RING 2
38 2 144626-18160 GASKET 1
39 2 144626-18170 BOLT 1
40 2 148616-18330 RING, SEAL 1
41 2 148616-18350 SILENCER 1
42 3 148616-18360 CLEANER, PRE 125X910 1
43 1 26106-100302 BOLT, M10X 30 PLATED 2 z
(B=EXXX)
44 1 26106-100452 BOLT, M10X 45 PLATED 2 z
(B=EXXX)
45 1 175151-18010 TURBINE ASSY 1 1 W
(B=EXXX)
46 2 XNN38N10OEO8 SHAFT CMP 1 1
47 2  XNN381011 COLLAR 1 1
48 2 XNN381005 SHIELD, OIL 1 1
49 2 XNN381008 NUT M10 1 1
50 2  XNN381014 SEAL RING 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

1 A)=6LAALG(-1 D)=
Fig.25. TURBOCHARGER EB;:GLAALGED% EE;:
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y0062391 A (B) () O (B ¢
51 2 XNN381007 SEAL RING 2 2
H—pPy 52 2 XNN381012 BUSH 11
Fig. 2 5 TURBOCHARGER 53 2 XNN385002 BLOWER IMPELLER 11
54 2 XNN383000 CASING, BLOWER 11
55 2 XNN383004 RETAINER 3 3
56 2 XNN383005 BOLT 6 6
57 2 XJB611011 LOCKING WASHER 6 6
58 2 XJA121073 SCREW 3 3
59 2 XNN384101 DIFFUSER 11
60 2 XNN38N55B04 SEAL PLATE 11
61 2 XNN386100 BEARING CASING ASSY 101
62 2 XNN957104 SNAP RING 4 4
63 2 XNN386007 BOLT M6 4 4
64 2 XNN386010 WASHER 6 4 4
65 2 XNN386006 PLATE 11
66 2 XNN947205 SCREW M 4 4 4
67 2 XNN947206 LOCK WASHER 4 4
68 2 XNN386651 METAL 2 2
69 2 XNN386602 METAL, THRUST 11
70 2 XNN38N67E18 HOUSING,TURBINE 101
71 2 XNN968004 STUD M12 4 4
72 2 XJB227003 NUT M12 4 4
73 2 XNN386707 NUT, TYPE 3,M12 4 4
74 2 XNN177406 HEX. BOLT M8 8 8
75 2 XNN386706 RETAINER 4 4
76 2 XNN788605 WASHER 4 4
77 2 XNN38NB7N55 2 2
78 2 XNN38N67N14 24 24
REFER 7O 79 2 XNN817520 SPRING WASHER 24 24
fis.27 80 2 XNN38N67N13  PACKING 4 4
81 2 XNN38N67N12 11
77 82 2 XNN38N67N10 2 2
70797884 757674 61605657556463535488 87 86 83 2 XNN3BN67N11 WASHER, BEND 22
84 2 XNN38N67NO9 2 2
n 85 2 XNN382237 TURBINE NOZZLE 101
73 A S 86 2 XNN388750 SILENCER ASSY. 11
72 i — PEISE AR | DR, 87 2 XNN368512 FILTER 1 1
52 88 2 XNN187874 CLAMP 101
v & = \ ] ] 89 1 148816-18404  GASKET 11 W
65 =S ALY . RIS (B=EXXX)
—_— L —= ] /| N
50— N\
46—
68— i
62— L4 =t
61~ gl ol(é MM_
86— N
8382 8180 »
\ | / 1 i
47666367 60 50584849

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

; A)=6LAALG(-1 D)=
Fig.26. AIR COOLER (sLansey o
(C)=YCP250G F)=
No.  Lev. Parts No. Description Qty |
voee2aqt A B (© O (E) ¢
1 1 748616-18651 COOLER ASSY, INTER 1 1 1
2 AH—H—5 2 2 X262202106N  CORE ASSY 101 1
Fig. A[R COOLER 13 3 X4262204525  PACKING 8 8 8
14 3 X262204824C  STUD 8 8 8
BHUNO. 2[t. BHUNO. (2) 751 0k8HET. 153 X0511711080  BOLTM10X 80 6 6 6
2inc. (2} ~ 19 16 3  X262205956A BOLT, M10X110 6 6 6
15 ’ 17 3  X0600860825 BOLT, M8X25 4 4 4
24 26 18 3 X0600860618 BOLT, M6X18 8 8 8
- 19 3 X4262205120 SCREW 4 4 4
2 B ok IR I 22 2 X262204456A  PACKING 2 2 2
24 o [ A i\ | ] L I MsE 23 2  X1011711000 NUT 8 8 8
‘:1 J . J X 24 2 X2110011000 SPRING WASHER 20 20 20
(2)22(2)(2)(2) 18(2)13(2) (2) ]7(2) 2) 19/ {2)(2) 25 2  X1210014010 PEACOCK 2 2 2
14 16 25 26 2 23171-020000 PLUG, R1/4 2 2
24 Ql 26-1 2 X8210014010 PLUG, PT1/4 2 2 2 N
X g 7 e a’ ”E (A=EXXX) (B=EXXX)
g b 28 2 145640-09330 GASKET 4 4
: Q Y / 0! . Q OF 28-1 2 126685-09330 GASKET 4 4 4 N
ik § (A=+2000.01) (B=+2000.01)
29 2 145640-09340  FLANGE 4 4 4
29-1 2  145640-09340 FLANGE 3 3 3 K
(A=EXXX) (B=EXXX)
29A 2  43320-551410 FLANGE 1 1 1 w
& (A=EXXX) (B=EXXX)

30 2 26106-100202 BOLT, M10X 20 PLATED

REFER TO Fig. 27 31 1 22625-200060 RIVET, 2.0X 6

8 8
33 8 8
32 1 42220-008610 LABEL 1 1 1
33 1 148616-18700 GASKET 1 1
33-1 1 148616-18701 GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.05) (B=*1991.05)
34 1 148616-18710  GASKET 1 1
34-1 1 148616-18711  GASKET, (NON-ASB.) 1 1 1 N

(A=*1991.05) (B=*1991.05)

35 1 148616-18850 SUPPORT
36 22137-100000  WASHER, 10

Al BN
Al BN
Al BN

1
37 1 26106-080252 BOLT, M8X 25 PLATED
38 1 26106-100202 BOLT, M10X 20 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

1 A)=6LAALG(-1 D)=
Fig.27. AIR INTAKE CONNECTING PIPE (-eLanLoL) or
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥86a2241 (A) B) (C) (D) (E) (F)
1 1 748616-18751  DUCT ASSY 1
2 7 RN T 1-1 1 775151-18751  DUCT ASSY, INTAKE 11 N
Fig. AIR INTAKE CONNECTING PIPE (B=EXXX)
3 2 23414-170022  GASKET, 17X1.0 11
REFER T Fia. 25 4 2 23897-030002  PLUG G3/8,HEX. 11
5 1 175149-18140  PIPE, CONNECTING 1
5-1 1 175151-18140  PIPE, CONNECTING 1 1 S
>~ (B=EXXX)
eI 6 1 148616-18170  GASKET 1
)(2 6-1 1 148616-18172  GASKET, PIPE 1 1 N
ROEER (B=*2001.01)
o ) 7 1 126635-18200  PIPE, FLEXBLE 1
J\‘S\’{g/ AEFER TO Flis.28 7-1 1 126635-18201  PIPE,FLEXBLE 1 N
(B=*1990.03)
REFER TO Fig. 25 B 7-2 1 128633-18910  JOINT 11 N
PREVIOUS
(B=*2001.01)
8 1 22131-100000 WASHER 10 4 z
(B=EXXX)
9 1 22137-080000 WASHER, 8 27
9-1 1 22137-080000 WASHER, 8 19 19 K
(B=EXXX)
10 1 23000-115000 CLAMP, 115 4
10-1 1 43730-552210  CLIP, HOSE 112 4 N
(B=*1993.01)
10-2 1 148633-18900 HOSE CLIP 4 4 N
RBNREIUDE
1 Fix 0 thermomater, suc (B=*2000.03)
11 1 26106-080252  BOLT, M8X 25 PLATED 5 5
12 1 26106-080302  BOLT, M8X 30 PLATED 6 6
13 1 26106-100282  BOLT, M10X 28 PLATED 4 z
(B=EXXX)
14 1 26116-081902  BOLT, M8X190 PLATED 19 19
13 15 1 43580-550660  JOINT 11
ﬁgv 1oUs 16 1 144679-18151  GASKET, (NON-ASB.) 11 w
(B=EXXX)
17 1 26366-080002  NUT, M8 3 3 w
For e e o s (B=EXXX)

REFER TO FIG.26

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.28. EXH.BEND(6B)

¥00G234a3

REFER TO Fig.

Fig.2

25

F2~UK (6B)
EXH. BEND (6B)

Remarks
(1)NOT ILLUSTRATED

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT (E)=
(C)=YCP250G (F)=
No. Lev. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 748616-18900 BEND ASSY 1 z
(B=EXXX)
3 2 23414-170000  GASKET, 17X1.0 2 z
(B=EXXX)
4 2 23414-210000  GASKET, 21X1.0 2 z
(B=EXXX)
5 2 23894-030002 PLUG, G3/8 2 z
(B=EXXX)
6 2 23894-040002 PLUG G1/2,HEX. 2 z
(B=EXXX)
7 1 175149-18310 SUPPORT 1
7-1 1 175151-18310  SUPPORT 1 1 N
(B=EXXX)
8 1 26116-120202 BOLT, M12X 20 PLATED 4 4
9 1  26203-120202 BOLT, M12X 20 PLATED 2 2
10 1 144679-18310 BEND ASSY 1 1
(B=EXXX)
11 1 23414-170000  GASKET, 17X1.0 2 2
(B=EXXX)
12 1 23414-210000  GASKET, 21X1.0 2 2 w
(B=EXXX)
13 1  23894-030002 PLUG, G3/8 2 2 W
(B=EXXX)
14 1  23894-040002 PLUG G1/2,HEX. 2 2 W
(B=EXXX)
15 1 144679-18320 GASKET 1 1 W
(B=EXXX)
16 1 45511-005500  NUT M16(SUS) 8 8
(B=EXXX)
17 1 45521-013680  BOLT M16X 60(SUS) 8 8
(B=EXXX)
18 1 148605-13880 BOLT, M12X20 4 4 1
(B=EXXX)
19 1 148605-13880  BOLT, M12X20 2 2 1
(B=EXXX)
20 1  41613-552840 PIPE, EXHAUST 1 1
21 1 43550-551830 PLUG, PT1/2 1 1
22 1 43720-555330  PIPE, 150AX300L 2 1
23 1  45511-005500  NUT M16(SUS) 16 1
24 1 45521-013680 BOLT M16X 60(SUS) 16 1
25 1 175180-19810 COVER COMP. HT.INSUL 1 1
26 1 175180-19850 COVER 1 1
27 1 175180-19910 COVER COMP. HT.INSUL 1 1
28 1 175182-19470  JOINT, EXPANSION 1 1
29 1 175184-19120 BRACKET 1 1
30 1 175282-19250 PIPE, 150AX400L 1 1
31 1 175282-19420 PACKING, 150A SUS 2 1
32 1  23440-250000  GASKET, 250 1 1
33 1 26116-120402 BOLT, M12X 40 PLATED 2 1
34 1 26116-180852 BOLT, M18X 85 PLATED 12 1
35 1 26716-180002 NUT, M18 12 1

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

Yes

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.28. EXH.BEND(6B)

¥00G234a3

REFER TO Fig.

Fig.2

25

F2~UK (6B)
EXH. BEND (6B)

(A)=6LAALG(-1) (D)=

(B)=6LAALG-DT )=

(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty I R

A B () O (E) R

36 1 41613-553000 BEND 2 1
37 1 41613-553010 PIPE,EXHAUST 1 1
38 1 45511-005500 NUT M16(SUS) 56 1
39 1 45521-013680 BOLT M16X 60(SUS) 56 1
40 1 175282-19420 PACKING, 150A SUS 2 1
41 1 41613-552850 BEND, EXHAUST 1 1
42 1  43310-550210 FLANGE, 150A SUS 1 1
43 1  43550-551810 PLUG 1 1
44 1 45511-005500 NUT M16(SUS) 16 1
45 1 45521-013680 BOLT M16X 60(SUS) 16 1

Remarks
(1)NOT ILLUSTRATED

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.29. EXH.REGURATOR e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y0002391 @ | © O E @

1 1 175149-18050 JOINT, PIPE 1 z
= _ (B=EXXX)

Fi g. 2 EFX;?‘I PF?E%UDHA?OR 2 1 152683-18080 PIPE 1 Z
(B=EXXX)

3 1 152683-18120 SPACER 1 z
(B=EXXX)

4 1 152683-18130 PACKING, SPACER 1 z
(B=EXXX)

5 1  145613-18330 GASKET 1 z
(B=EXXX)

6 1 148816-18400 GASKET 1
6-1 1  148816-18401 GASKET 1 N
(B=E1989.04)

6-2 1 148816-18401 GASKET 1 z
(B=EXXX)

7 1 175149-18550 SPACER ASSY 1 z
(B=EXXX)

8 2 126650-11090 SEAT, VALVE 1 Z
(B=EXXX)

10 1  23414-170022 GASKET, 17X1.0 2 z
(B=EXXX)

11 1  23893-030002 PLUG, G3/8 2 z
(B=EXXX)

12 1 26113-160552 BOLT, M16X 55 8 Y4
(B=EXXX)

13 1 26203-080252 BOLT, M8X 25 PLATED 8 z
(B=EXXX)

14 1 26203-120452 BOLT, M12X 45 PLATED 4 z
(B=EXXX)

15 1 26203-120452 BOLT, M12X 45 PLATED 2 Z
(B=EXXX)

16 1 26703-120002 NUT, M12 4 z
(B=EXXX)

17 1 26713-120002 NUT, M12 2 z
(B=EXXX)

18 1 26713-160002 NUT, M16 8 Z
(B=EXXX)

19 1 43600-552040 REGULATOR, EXHAUST 1 z
(B=EXXX)

20 1 43720-553170 TUBE, FLEXIBLE 1 z

20

(B=EXXX)

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.30. CRANKSHAFT

¥00G2381

Fio. O

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

DS99 TN
CRANKSHAFT

No. Lev. Parts No. Description
A B (€ O (E) (F)

1 1 748616-21700 CRANKSHAFT ASSY 1 1

1-1 1 748616-21730 CRANKSHAFT ASSY 1 1 1

(A=EXXX) (B=EXXX)

4 2 148616-21131 BOLT 24 24 24
5 2 148616-21160 WASHER 24 24 24
6 2 148616-21200 GEAR, CRANKSHAFT 1 1 1
7 2 22312-060060  PIN, PARALLEL M6X 6 1 1 1
8 2 22312-130400  PIN, PARALLEL M13X40 12 12 12
9 2 23871-010000  PLUG, RO1 6 6

9-1 2 24190-110001 BALL, STEEL 11/32 6 6 6

(A=EXXX) (B=EXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

i (A)=6LAALG(-1) (D)=
Fig.31. FLYWHEEL (=suanist o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y66a2391 A (B (©) () () (F)

1 1  148606-21380 FLYWHEEL ASSY 1 1 1
7 5 /rm{ _)l/ 3 2  148616-21600 GEAR, RING 1 1 1
Fi g. FLYWHEEL 4 1 144626-21500 BOLT 9 9 9
5 1 144626-21520 PIN 1 1 1

REFER TO FIG.30

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

i A)=6LAALG(-1 D)=
Fig.32. PISTON (aLanLeey o-
(C)=YCP250G (F)=
i . No. Lev. Parts No. Description ' I R
N .32 Aty B @006 0
Fi g. PISTON 1 1 775149-22730 PISTON ASSY 6 M
1-1 1 775148-22730 PISTON ASSY 6 3
1-2 1 775148-22731 PISTON ASSY 6 N 3
(A=EXXX)
1A 1  775149-22730 PISTON ASSY 6 2
1A-1 1  775149-22731 PISTON ASSY 6 N
(A=EXXX)
1B 1 775149-22740 PISTON ASSY 6 6
1B-1 1  775149-22750 PISTON ASSY 6 6 N
1-1 (B=EXXX) (C=EXXX)
1A 1B-2 1 775149-22751 PISTON ASSY 6 6 N
1B (B=EXXX) (C=EXXX)
%%1 1c 1 775148-22731 PISTON ASSY 6
1C-1 1 775149-22741 PISTON ASSY 6 W
(A=EXXX)
3 2 775149-22500 PISTON ASSY 6 6 6
3-1 2 775148-22500 RING SET, PISTON 6 6 6
3-2 2 775149-22501 PISTON RING ASSY 6 6 N
(B=EXXX) (C=EXXX)
3A 2 775149-22500 PISTON ASSY 6 2
3A-1 2 775149-22501 PISTON RING ASSY 6 N
(A=EXXX)
10 1 148616-22300 PIN, PISTON 6 6 6
11 1 22252-000550 RING, 55 12 12 12

REFER TO Fig.33

Remarks

(1)FOR 6LAALG-1:13A SPEC
(2)FOR BLAALG

(3)FOR BLAALG-1:LPG SPEC
(4)FOR 6LAALG-1

(M)MISPRINT:REFER TO THE NEXT ITEM. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CG30-M23901

; A)=6LAALG(-1 D)=
Fig.33. CONNECTING ROD o-oLanLey o
(C)=YCP250G F=
No.  Lev. Parts No. Description Qty |
6062351 A B () DO () (A
1 1 748616-23100 ROD ASSY, CONNECTING 6 6
3 dx9F40709R 1-1 1 748687-23100 ROD ASSY, CONNECTING 6 6 6 N
Fig. CONNECTING ROD (A=*1986.02) (B=*1986.02)
4 2 148616-23200  BOLT, ROD 2 12 12
5 2 148616-23300 BEARING, CRANK PIN 6 6 6
7 2 22312-060160 PIN, PARALLEL M6X16 6 6 Z

REFER TO Fig.32

(A=EXXX) (B=EXXX)
8 1 148616-23120 BEARING, PISTON PIN 6 6 6 1
9 1 148616-23900 BEARING ASSY, 0.25 6 6 6 2
10 1 148616-23910 BEARING, 0.50 US 6 6 6

Remarks
(1)REPAIR PART
(2)UNDER SIZED(U.S.=0.25)
Yes

(3)UNDER SIZED(U.S.=0.5) N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CG30-M23901

Fig.34. DAMPER

Y¥0062391

TN
Fi 9-3 DAMPER

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT (E)=
(C)=YCP250G (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 148616-28101 DAMPER 1 1 z
(A=EXXX) (B=EXXX)
1A-1 1  148616-28101 DAMPER 1
2 1 148616-28150 SPACER 1 1 z
(A=EXXX) (B=EXXX)
2A 1 148616-28150 SPACER 1
2A-1 1 148616-28151  SPACER 1 R
(A=*1997.11)
3 1 148616-28240  BOLT, M20X54 9 9 z
(A=EXXX) (B=EXXX)
3A 1 148616-28240 BOLT, M20X54 9
3A-1 1  26156-200502 BOLT, M20X 50 PLATED 6 R
(A=*1997.11)
4 1 144626-28900 COVER 1 1
4-1 1 42329-551850 COVER 1 1 1 N
(A=EXXX) (B=EXXX)
5 1 22217-100000 WASHER, SPRING 10 10 10
5-1 1 22217-100000 WASHER, SPRING 10 7 7 7 K
(A=EXXX) (B=EXXX)
6 1 26106-100162 BOLT, M10X 16 PLATED 10 10
6-1 1 26106-100162 BOLT, M10X 16 PLATED 7 7 7 K

(A=EXXX)

(B=EXXX)

Remarks
(1)FOR 6LAALG

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.35. LUB.OIL PUMP

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

No. Lev. Parts No. Description
V0062301 A (B) () O (B ¢
1 1 148616-32500 PIPE ASSY, OIL INLET 1 1 1
3 5 ﬁ%ﬁmyj‘ 2 2 144626-32470 PLATE 1 1 1
Fi g. | LUB.OIL PUMP 4 2  26106-100202 BOLT, M10X 20 PLATED 1 1 1
5 1 748616-32100 PUMP ASSY, OIL 1 1
5-1 1 748619-32100 PUMP ASSY, OIL 1 1 1
(A=EXXX) (B=EXXX)
6 2 148616-32200 GEAR, PUMP 1 1 1
5 7 2 148616-32250 NUT 1 1
J 7-1 2 148633-32140 NUT 1 1 1
(A=EXXX) (B=EXXX)
8 2 148616-32262 COVER 1 1 1
34 9 2 148616-32271 COVER 1 1 1
(4 10 2 148616-32281 PLATE 2 2 2
11 2 144626-32640 NUT, M6 6 6
11-1 2 26346-060002 NUT, M6 6 6 6
(A=EXXX) (B=EXXX)
12 2 22522-070250 KEY, WOODRUFF 7X25 1 1
12-1 2 22522-070220 KEY, WOODRUFF 7X22 1 1 1
(A=EXXX) (B=EXXX)
13 2  26106-060142 BOLT, M6X 14 PLATED 6 6 6
14 2 26106-080142 BOLT, M8X 14 PLATED 4 4 4
31 1 22137-100000 WASHER, 10 4 4 4
32 1 22217-100000 WASHER, SPRING 10 4 4 4
33 1  22417-400450 PIN, COTTER 4.0X45 1 1
REFER TO Fig.36
(A=EXXX) (B=EXXX)
34 1 26106-100402 BOLT, M10X 40 PLATED 4 4 4
35 1 148616-32540 GASKET 1 1
1,‘0 46 7 9 ,3J 35-1 1 148616-32541  GASKET, (NON-ASB.) 1 1 1
L 1

(A=*1991.05)

(B=*1991.05)

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0CG30-M23901

Fig.36. LUB.OIL PUMP RELIFE VALVE

Ya484441

_ 3 BRI TReHt
Fig. LUB.OIL PUMP RELIFE VALVE

REFER TO FIG.35

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1  744626-32650 VALVE ASSY, SAFETY 1 1
1-1 1 726616-32200 VALVE ASSY, SAFETY 1 1 1 N
(A=EXXX) (B=EXXX)
2 2 145410-32310 BODY, VALVE 1 1 1
3 2 145610-32320 VALVE, SAFETY 1 1 1
4 2  144626-32330 SPRING 1 1 1
5 2 145410-32400 PLATE,ADJUSTING 1 1 1
9 2 138613-84232 RETAINER, SPRING 1 1 1
10 2  23414-250031 GASKET, 25X1.0 1 1 V4
(A=EXXX) (B=EXXX)
11 1 145410-32381 WASHER 1 1 z
(A=EXXX) (B=EXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.37. LUB.OIL STRAINER

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

No. Lev. Parts No. Description
" @ ® © 0 € @
1 1 175149-33010  COOLER ASSY, OIL 1 1
3 7 ERm—5 (A=EXXX) (B=EXXX)
Fig. LUB. O1L "STRAINER 1A 1 175149-33010 COOLER ASSY, OIL 1
2 2 145640-09330  GASKET 2 2
B 3 2 145640-09340  FLANGE 2 2
PREVIOUS 5 2  148616-33050 COVER, COOLER 11
6 2 175149-33060  COVER (B) 11
7 2 148616-33190 CORE ASSY, COOLER 101
17 2 23414-170022  GASKET, 17X1.0 3 3
18 2 23664-040032 COCK, HOSE B3/8 11
19 2 23894-030002 PLUG, G3/8 2 2
20 2 24321.001550 O-RING, 1AG155.0 2 2
21 2 24321-001650  O-RING, 1AG165.0 2 2
22 2 26106-100202  BOLT, M10X 20 PLATED 4 4
23 2 26116-120402  BOLT, M12X 40 PLATED I
24 1 23000-019000 CLAMP, 19 1 1 1
25 1 23061-140200  PIPE, 14X 200 101 1
26 1 23414-170022  GASKET, 17X1.0 11
26-1 1 23414170000 GASKET, 17X1.0 1 1 1
(A=EXXX) (B=EXXX)
26A 1 23414-170022  GASKET, 17X1.0 1
27 1 23894-030002 PLUG, G3/8 11
271 1 43600-500311 COCK ASSY, 3/8 101 1
(A=EXXX) (B=EXXX)
28 1 24311-000400  O-RING, 1AP40.0 1 1
28-1 1 24316-000400  O-RING, 4DP40.0 101 1
I (A=*2000.05) (B=*2000.05)
NEW 28A 1 24311-000400 O-RING, 1AP40.0 1
29 1 26736-160002  NUT, M16 4 4 4
TV 30 1 175148-33020 COOLER ASSY, OIL 1
. (A=EXXX)
£8 30A 1 175149-33020 COOLER ASSY, OIL 101
56 (B=EXXX)
o7 31 2 748616-33050  COVER ASSY 1 1 1
33 3 145640-09320  FLANGE 101 1
34 3 132310-09330  PACKING 101 1
35 3 145640-09331  GASKET 1 1 1
36 3 26106-100202  BOLT, M10X 20 PLATED 2 2 2
37 3 26716-100002  NUT, M10 101 1
38 3 27200-400400  ZINC, NUT40X40 1 01 1
41 2 775149-33060 COVER B,SIDE 101 1
43 3 145640-09320 FLANGE 101 1
44 3  132310-09330 PACKING 1 1 1
45 3 145640-09331  GASKET 101 1
46 3 26106-100202  BOLT, M10X 20 PLATED 2 2 2
47 3 26706-100002  NUT, M10 1 1 1
48 3 27200-400400  ZINC, NUT40X40 101 1
52 2 148619-33190 CORE ASSY, COOLER 1
52A 2 14881633190  PIPE ASSY, COOLER 1 1
53 2 24326.001550 O-RING, 4DG155.0 2 2 2
54 2 24326-001650 O-RING, 4DG165.0 2 2 2

Remarks

Yes Yes

(1)FOR 6LAALG N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.37. LUB.OIL STRAINER

Y¥00623491
BREI—5
Fig.37 LUB.OIL STRAINER
IR
PREVIOUS
7
NEW

6LAALG~1

£8
56
67

Remarks
(1)FOR 6LAALG

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT ()=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
55 2 26116-120402 BOLT, M12X 40 PLATED 8 8 8
56 2 148606-33510 COVER 1
57 2 148616-38151 GASKET 1
58 2 26106-100222 BOLT, M10X 22 PLATED 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.38. LUB.OIL REGULATING VALVE

Y0062391

BRHALA
Fig-38 LUB.OIL REGULATING VALVE

REFER TO FIG.37

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 748616-34530 VALVE ASSY, CONTROL 1 1 1
3 2 139653-34050 SCREW, ADJUSTING 1 1
3-1 2 138613-34100 BOLT,L.O.PRS.ADJUST. 1 1 1 N
(A=EXXX) (B=EXXX)
3A 2 139653-34050 SCREW, ADJUSTING 1
4 2 140623-34060 RETAINER 1 1 1
5 2 139653-34090 CAP NUT 1 1 1
6 2 136610-34112 VALVE, CONTROL 1 1 1
7 2  144626-34140 SUPPORT 1 1 1
8 2 144626-34210 SPRING 1 1 1
9 2 23414-120000 GASKET, 12X1.0 1 1 1
10 2  23414-160000 GASKET, 16X1.0 2 2 2
11 2 23414-330000 GASKET, 33X1.0 1 1 1
12 2 23887-120002 PLUG, 12 1 1 1
13 2 26772-160002 NUT, LOCK M16 1 1
13-1 2  26776-160002 NUT, LOCK M16 1 1 1 N
(A=EXXX) (B=EXXX)
14 1 148616-34150 PIPE, DISCHARGE 1 1 1
15 1 24321-000450 O-RING, 1AG45.0 1 1
15-1 1 24326-000450 O-RING, 4DG45.0 1 1 1 N
(A=*2000.05) (B=*2000.05)
15A 1 24321-000450 O-RING, 1AG45.0 1
16 1 24321-000450 O-RING, 1AG45.0 2 2
16-1 1 24326-000450 O-RING, 4DG45.0 2 2 2 N
(A=*2000.05) (B=*2000.05)
16A 1 24321-000450 O-RING, 1AG45.0 2
17 1 26116-120902 BOLT, M12X 90 PLATED 2 2 2
18 1 26116-121052 BOLT, M12X105 PLATED 1 1 1
19 1 26116-121252 BOLT, M12X125 PLATED 1 1 1

Remarks
(1)FOR 6LAALG

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.39. CHECK VALVE e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y0062381 A B € ©O E ¢

1 1  744626-34800  VALVE ASSY 11
M- 3 2 144626-34380  SPRING 11
Fig. 3 9 4 2 144626-34390  RETAINER,SPRING 11
9 CHECK VALVE 5 2 23414-160021  GASKET, 16X1.0 101
6 2 24190-120001  BALL, STEEL 3/8 101

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

; (A)=6LAALG(-1) (D)=
Fig.40. LUB.OIL DIPSTICK (oA o
(C)=YCP250G (F)=

No.  Lev. Parts No. Description Qty |

© ® E ©

¥00G82341
148616-34830 GUIDE

23414-140000 GASKET, 14X1.0
42130-501110 DIPSTICK, L=327/252

[ N
[

I~
Rk e e >
=
o~
NN
=

N

il
Fig.40 LUB.OIL DIPSTICK

5-1 1  42130-553830 DIPSTIC
(A=EXXX) (B=EXXX)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.41. LUB.OIL STRAINER e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A B © O (B ¢
Y00G2391 1 1 748616-35501  STRAINER ASSY, OIL 1 1 1
- 3 2  125613-35300  VALVE,RELIEF 1 1 1
. 4 BER 715 4 2 148616-35420 ELEMENT ASSY, OIL 2 2
Fig. LUB.OIL STRAINER 41 2 148616-35421  ELEMENT 2 2 2 R
(A=*1989.09) (B=*1989.09)
5 3 148616-35520 ELEMENT 11
51 3 148616-35521  ELEMENT 1 1 1 R
(A=*1989.09) (B=*1989.09)
6 4 148616-35220  O-RING, 130 1 1 1
8 3 148616-35530 CASE 1 1 1
10 4 148616-35580  PLUG 1 1 1
11 4 148616-35590  O-RING 1 1 1
12 3  152623-35560 CENTER BOLT 1 1 1
13 3 148616-35570  O-RING, 15.5X3 1 1 1
14 3 X212301051 SPRING 1 1 1
15 3 XLKC161040  WASHER 1 1 1
16 2 23414-180000 GASKET, 18X1.0 1 1 1
17 2 23887-180002  PLUG, 18 1 1 1
18 1 22137-100000 WASHER, 10 2 2 2
19 1 26106-100202  BOLT, M10X 20 PLATED 1 1 1
20 1 26106-100452  BOLT, M10X 45 PLATED 1 1 1
21 1  26116-101902  BOLT, M10X190 PLATED 1 1 1
22 1  26116-102152  BOLT, M10X215 PLATED 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.42. BY-PASS LUB.OIL STRAINER

YD0G2391

4D AN EREI (5
Fig. BY-PASS LUB.OIL STRAINER

REFER TO FIG.2

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 135410-35310 STRAINER, LUB OIL 1 1 z
(A=EXXX) (B=EXXX)
1A 1 135410-35310 STRAINER, LUB OIL 1
2 2 135410-35950 O-RING 27.4X33.6 1 1 A
(A=EXXX) (B=EXXX)
2A 2  135410-35950 O-RING 27.4X33.6 1
3 2  135410-35960 O-RING 117.4X123.6 1 1 Z
(A=EXXX) (B=EXXX)
3A 2 135410-35960 O-RING 117.4X123.6 1
4 2 135410-35970 PACKING 138X146 1 1 z
(A=EXXX) (B=EXXX)
4A 2 135410-35970 PACKING 138X146 1
5 2 135410-35980 NUT 1 1 z
(A=EXXX) (B=EXXX)
5A 2 135410-35980 NUT 1
6 2 135410-35990 GASKET 1 1 z
(A=EXXX) (B=EXXX)
6A 2  135410-35990 GASKET 1
7 1 24321-000650 O-RING, 1AG65.0 2 2 z
(A=EXXX) (B=EXXX)
7A 1  24321-000650 O-RING, 1AG65.0 2
8 1 148616-35331 BRACKET 1 1 Z
(A=EXXX) (B=EXXX)
8A 1 148616-35331 BRACKET 1
9 1 26106-100252 BOLT, M10X 25 PLATED 4 4 z
(A=EXXX) (B=EXXX)
9A 1 26106-100252 BOLT, M10X 25 PLATED 4
10 1 26216-100222 STUD, M10X 22 4 4 z
(A=EXXX) (B=EXXX)
10A 1 26216-100222 STUD, M10X 22 4
11 1 26706-100002 NUT, M10 4 4 A
(A=EXXX) (B=EXXX)
11A 1 26706-100002 NUT, M10 4

Remarks
(1)FOR 6LAALG

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.43. LUB.OIL THERMOSTAT

Y0062201

. 4 BREY—E29 9K
Fig. LUB.OIL THERMOSTAT

[ T I

ST
14

REFER TO FIG 37

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT (E)=
(C)=YCP250G (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 748616-38700 CASE ASSY, THERMOSTAT 1 1 z
(A=EXXX)
1-1 1 775149-38110 CASE 1 1 N
(B=*2000.05)
1A 1 748616-38700 CASE ASSY, THERMOSTAT 1
3 2 148616-38110 COCK 1 1 1 z
(A=EXXX)
3A 2 148616-38110 COCK 1
4 2 123682-48570  SEAL 1 1 1 z
(A=EXXX)
4A 2 123682-48570  SEAL 1
5 2 22117-180000  WASHER, 18 1 1 1 z
(A=EXXX)
5A 2 22117-180000 WASHER, 18 1
6 2 24311-000180  O-RING, 1AP18.0 2 2 z
(A=EXXX)
6-1 2 24316-000180  O-RING, 4DP18.0 2 2 N
(B=*2000.05)
6A 2 24311-000180  O-RING, 1AP18.0 2
7 2 26776-180002 NUT, LOCK M18 1 1 1 z
(A=EXXX)
7A 2 26776-180002 NUT, LOCK M18 1
8 1 148616-38120 SPACER 1 1 1 z
(A=EXXX)
8A 1 148616-38120 SPACER 1
9 1 148616-38130 LABEL 1 1 1 z
(A=EXXX)
9A 1 148616-38130 LABEL 1
10 1 148616-38150 GASKET, THERMOSTAT 1 1
10-1 1 148616-38151  GASKET 1 1 1 N
(A=*1991.06) (B=*1998.11)
11 1 123682-48611 THERMOSTAT, 76.5-90 1 1 1 z
(A=EXXX)
11A 1 123682-48611 THERMOSTAT, 76.5-90 1
12 1 22137-100000 WASHER, 10 4 4 4 z
(A=EXXX)
12A 1 22137-100000 WASHER, 10 4
13 1 24321-000650 O-RING, 1AG65.0 1 1 z
(A=EXXX)
13-1 1 24326-000650 O-RING, 4DG65.0 1 1 N
(B=*2000.05)
13A 1  24321-000650  O-RING, 1AG65.0 1
14 1 26116-101102 BOLT, M10X110 PLATED 4 4 4 z
(A=EXXX)
14A 1 26116-101102 BOLT, M10X110 PLATED 4

Remarks
(1)FOR 6LAALG

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

H A)=6LAALG(-1 D)=
Fig.44. LUB.OIL PIPE(PUMP-CYLINDER) e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
voaaaial A B () DO () (A
- 1 1 148616-32540  GASKET 1 1
. 4 BRANAT (R T~JUH) 11 1 148616-32541  GASKET, (NON-ASB.) 101 1 N
Fig. LUB.OIL PIPE (PUMP~CYLINDER) (A=*2000.11) (B=*2000.11)
2 1  148616-39110 BEND 1 1 1
3 1 148616-39120  GASKET 101
31 1 148616-39121  GASKET, (NON-ASB.) 1 1 1 N
(A=+2000.11) (B=*2000.11)
B 4 1 22137-100000 WASHER, 10 4 4 4
70 G LNDER BLOCK 5 1 22137-100000  WASHER, 10 2 2 2
6 1 22217-100000 WASHER, SPRING 10 4 4 4
7 1 22217-100000 WASHER, SPRING 10 2 2 2
8 1 26106-100252  BOLT, M10X 25 PLATED 2 2 2
9 1 26106-100452  BOLT, M10X 45 PLATED 4 4 4

REFER TQ FIG.35,

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.45. LUB.OIL PIPE(OUT SIDE)

¥00G2381

BREN1T (AEY
Fig.4 LUﬁB.OI 1(% E (0 JT S1DE)

<

73454 ~n@
FLYWHEEL SIDE

38

1
404142 34 33

TORNEL 3

IDLE GEAR 5 U220y
~. GY1. BLOCK

¥

' 16 21 16

REFER TO FIG.37]

R75454—nfl
CPPOSITE SIDE
OF FLYWHEEL,

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 148616-39150 BEND 1 1 1
2 1 148616-39160 BEND 1 1 1 z
(A=EXXX)
2A 1 148616-39160 BEND 1
3 1 148616-39280 PIPE ASSY, OIL 1 1 1
5 2  23341-060000 JOINT, PIPE 6-12 2 2 2
6 1 148616-39730 PIPE ASSY, OIL 1 1 1 Z
(A=EXXX)
6A 1 148616-39730 PIPE ASSY, OIL 1
10 1  148616-39800 PIPE ASSY, OIL 1 1 1
12 2 23341-120000 JOINT, PIPE 12-18 2 2 2
13 1 145610-77900 RETAINER 1 1 1
14 1 22137-120000 WASHER, 12 4 4 4
15 1  23414-120000 GASKET, 12X1.0 1 1 1
16 1  23414-120000 GASKET, 12X1.0 4 4 4
17 1  23414-180000 GASKET, 18X1.0 4 4 4
18 1 23414-170000 GASKET, 17X1.0 1 1 1 A
(A=EXXX)
18A 1 23414-170000 GASKET, 17X1.0 1
19 1  23414-200000 GASKET, 20X1.0 1 1 1
20 1 23851-120000 BOLT 2 2 2
21 1 23851-060000 JOINT BOLT 6 2 2
21-1 1  23857-060000 BOLT, JOINT 6 2 2 2 N
(A=EXXX) (B=EXXX)
22 1 23891-030002 PLUG PF3/8 1 1 1 z
(A=EXXX)
22A 1 23891-030002 PLUG PF3/8 1
23 1 23881-160002 PLUG 1 1
23-1 1 23887-160002 PLUG, 16 1 1 1 N
(A=EXXX) (B=EXXX)
24 1 23887-120002 PLUG, 12 1 1 1
25 1  23887-200002 PLUG, 20 1 1 1
26 1 24321-000450 O-RING, 1AG45.0 2 2
26-1 1 24326-000450 O-RING, 4DG45.0 2 2 2 N
(A=*2000.05) (B=*2000.05)
27 1 24321-000450 O-RING, 1AG45.0 1 1
27-1 1 24326-000450 O-RING, 4DG45.0 1 1 1 N
(A=*2000.05) (B=*2000.05)
28 1 24321-000450 O-RING, 1AG45.0 2 2
28-1 1 24326-000450 O-RING, 4DG45.0 2 2 2 N
(A=+2000.05) (B=*2000.05)
29 1 26106-100252 BOLT, M10X 25 PLATED 4 4 4 Z

(A=EXXX)

Remarks

(1)NOT ILLUSTRATED
(2)FOR BLAALG

29A 1 26106-100252 BOLT, M10X 25 PLATED 4

30 1 26106-100602 BOLT, M10X 60 PLATED 4 4 4
31 1 26116-120302 BOLT, M12X 30 PLATED 4 4 4
32 1 26116-120402 BOLT, M12X 40 PLATED 2 2 2
33 1  26116-120402 BOLT, M12X 40 PLATED 1 1 1
34 1 26116-120652 BOLT, M12X 65 PLATED 1 1 1
35 1 23414-160000 GASKET, 16X1.0 1 1 1

36 1 748606 39910

PIPE ASSY, OIL 1 w

N:Old €5
++ CONTINUE ++

New, Q:0ld %z New, R:Old =

Yez New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.45. LUB.OIL PIPE(OUT SIDE)

¥00G2381

BREN1T (AEY
Fig.4 LUﬁB.OI 1(% E (0 JT S1DE)

<

73454 ~n@
FLYWHEEL SIDE

38

1
404142 34 33

TORNEL 3

IDLE GEAR 5 U220y
~. GY1. BLOCK

¥

' 16 21 16

REFER TO FIG.37]

R75454—nfl
CPPOSITE SIDE
OF FLYWHEEL,

Remarks

(1)NOT ILLUSTRATED
(2)FOR BLAALG

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT B)=
(C)=YCP250G F)=
No.  Lev. Parts No. Description Qty I R
W B © ©® € @
(A=EXXX)
38 3 148606-39160  BEND 1 w
(A=EXXX)
40 3 148616-39620  BEND 1
(A=EXXX)
41 2 23414-170000  GASKET, 17X1.0 1
(A=EXXX)
42 2 23897-030002  PLUG G3/8,HEX. 1 w
(A=EXXX)
43 1 12346055910  BALL 1 1
44 1 135602-34380  SPRING 1 1
45 1 135602-34390  RETAINER 1 1
46 1 145613-39960  SEAT, VALVE 1 1
47 1 175182-39360 RUBBER HOSE 1 1
48 1 175182-39370  JOINT, HOSE 2 1
49 1 23297-140121  CLAMP, A14X12 3 1
50 1  23414-140000  GASKET, 14X1.0 1 1
51 1 23414-170000  GASKET, 17X1.0 2 1
52 1 23857-100000  BOLT, JOINT 10 1 1
53 1 45521-500760  JOINT 1 1
54 1 23414-160000  GASKET, 16X1.0 1 1
55 1 23414-160000  GASKET, 16X1.0 4 1
56 1 175180-39150  JOINT 4 1
57 1 175182-39200 RUBBER HOSE 1 1
58 1 175184-39170  HOSE,RUBBER 1 1
59 1 23112-100000  ELBOW, R1 1 1
60 1 23112-120000 ELBOW, R1+1/4 1 1
61 1 23131-120000  SOCKET PT 1+1/4 1 1
62 1 23163-100000  NIPPLE, R1 1 1
63 1 23534-050100  VALVE, BC 5K-25 1 1
64 1 41639-552140 1 1
65 1 43590-551760  JOINT HOSE 2 1
66 1 43720-560820  HOSE, RUBBER(LO 1 1
67 1 43730-552131  CLIP 33,HOSE 2 1
68 1 43730-552161  CLIP HOSE,61 8 1
69 1 148619-09100  SPACER 1 1
70 1 175180-39120  JOINT, HOSE PT3/6 2 1
71 1 22190-100003  WASHER, SEAL 10 2 1
72 1 23112-060000 ELBOW, R3/4 2 1
73 1 24321-000500  O-RING, 1AG50.0 2 1
74 1 26106-100652  BOLT, M10X 65 PLATED 2 1
75 1 41639-552151  COLLAR 1 1
76 1 43720-560820  HOSE, RUBBER(LO 1 1
77 1 43730-552141  CLIP 39,HOSE 4 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.46. LUB.OIL PIPE(TURBOCHRGER)

¥30G2341

18R .
RREylous REFER TO Fig. 25

@

REFER TO Fig.39
; @1/ @)
o
21 16

B
PREVIOUS

Y FFAy TN
BLOCGK

TO CYL

RBOCHRGER)

REFER TO
FiG.

G.25

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

No. Lev. Parts No. Description
A B (€ O (E) (F)
1 1 144626-01650 GASKET 1
1-1 1 144626-01651  GASKET, (NON-ASB.) 1 1
(A=EXXX)
2 1 175149-39390 PIPE, OIL 1
2-1 1 175151-39390 PIPE COMP.,LUB.OIL 1 1
(A=EXXX)
5 1 148616-39411 PIPE ASSY, OIL 1 1
8 1 148616-39440 RETAINER 1 1
9 1 175149-39450  PIPE, OIL 1
9-1 1 144679-39450  PIPE, OIL 1 1
(A=EXXX)
13 1  144626-39520 HOSE, RUBBER 1 1
14 1 144626-39540 GASKET 1
14-1 1 144626-39542  GASKET 1 1
(B=EXXX)
15 1 144626-39560 GASKET 1
15-1 1 148016-39491 GASKET, (NON-ASB.) 1 1
(B=EXXX)
16 1 144626-39590  JOINT 1 1
17 1 148616-39770 JOINT, 25/33X100 1 1
18 1  23000-041000 CLAMP, 41 2
18-1 1 43730-552151  CLIP 51,HOSE 2 2
(B=EXXX)
19 1  23297-200121  CLAMP, A20X12 2 2
20 1 23297-250121  CLAMP, A25X12 1 1
21 1 23414-180000 GASKET, 18X1.0 2 2
22 1 26106-100252 BOLT, M10X 25 PLATED 1 1
23 1 26106-100502 BOLT, M10X 50 PLATED 1 1
24 1 26106-080222 BOLT, M8X 22 PLATED 2 2
(B=EXXX)
25 1 26106-100252 BOLT, M10X 25 PLATED 2 2

(B=EXXX)

Remarks

(1)NOT ILLUSTRATED

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.47. PISTON JET

Y00G2391

EANVEH W
Fi 9-4 PISTONHJJET

REFER TO Fig.32

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1  148616-39300 NOZZLE ASSY 6 6 6
3 2 26911-050052 SCREW, M5X 5 6 6 6
4 1 144626-39370 WASHER 6 6 6
5 1 125310-73161 BOLT, JOINT 6 6 6
6 1 22312-060120 PIN, PARALLEL M6X12 6 6 6

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

1 A)=6LAALG(-1 D)=
Fig.48. GENERATOR DRIVING DEVICE (esLanLo(Y) o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y00G2391 A (B (©) () () (F)
1 1 148616-42600 V-PULLEY 1 1 z
4 8 JIRL—HBEHEE (A=EXXX) (B=EXXX)
Fig. GENERATOR DRIVING DEVICE 1A 1 148616-42600  V-PULLEY 1
2 1 148616-42620 WASHER 1 1 A
(A=EXXX) (B=EXXX)
2A 1 148616-42620 WASHER 1
3 1 26116-120302 BOLT, M12X 30 PLATED 3 3 Z
(A=EXXX) (B=EXXX)
REFER TO Fig.5% 3A 1 26116-120302 BOLT, M12X 30 PLATED 3
REFER TO FIG.}
Remarks Yes No Yes No
(1)FOR 6LAALG N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.49. COOLING WATER PUMP e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥0062391 " (B © ©® E @
1 1 748616-43100 PUMP ASSY, WATER 11
) 4 9 ARKRT 1-1 1 748616-43140  PUMP ASSY, WATER 101 N
Fig. COOLING WATER PUMP (A=*1989.12) (B=*1989.12)
1-2 1 748616-43141  PUMP ASSY, WATER 1 01 1 N
(A=EXXX) (B=EXXX)
2 2 144626-43401  SEAL, MECHANICAL 11
2-1 2 144626-43402  SEAL, MECHANICAL 101 N
(A=*1989.12) (B=*1989.12)
22 2 148633-43400  SEAL, MECHANICAL 11 1 N
(A=*2000.08) (B=*2000.08)
3 2 148616-43510  BODY, WATER PUMP 101
31 2 14861643511  BODY, PUMP 11 1 R
(A=*1989.12) (B=*1989.12)
4 2 148616-43520 COVER 1 1 1
5 2 148616-43530  GASKET 11
51 2 14861643531  GASKET 1 1 1 N
(A=*1991.05) (B=*1991.05)
6 2 148616-43550  IMPELLER 11 1
7 2 148616-43561  SHAFT, IMPELLR 101 1
8 2 148616-43630  SPACER 101 1
9 2 148616-43700  GEAR, PUMP 11 1
10 2 148616-54420  SEAL, TC32488 11 1
11 2 22137-200000 WASHER, 20 11 1
12 2 22217-200000  WASHER, SPRING 20 11 1
13 2 22252-000620  RING, 62 1 1 1
14 2 22512-070202  KEY, 7X 20 11 1
15 2 23414-130017  GASKET, 13X1.0 11
151 2 23414130000 GASKET, 13X1.0 1 1 1 N
(A=EXXX) (B=EXXX)
16 2 23897-020002  PLUG Gl/4 11 1
17 2 24101-063054 BEARING, BALL 6305 1 1 1
18 2 24102-062054  BEARING, BALL 6205U 1 1 1
19 2 26106-100252  BOLT, M10X 25 PLATED 77 7
! 20 2 26732-200002  NUT, M20 1 1 1
21 2 148616-43640  JOINT, PIPE 11 1
22 1 23010-016000  CLAMP, 16 11 1
§ 1713 9111220 23 1 23061-120600  PIPE, 12X 600 1 1 1
24 1 26106-100252  BOLT, M10X 25 PLATED 5 5 5
25 1 26706-100002  NUT, M10 11 1
26 1  148606-01810  GASKET 101
26-1 1 148606-01811  GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.05) (B=*1991.05)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.50. COOLING WATER THERMOSTAT e ALaor o
(C)=YCP250G F)=
No.  Lev. Parts No. Description Qty |
¥0062301 A B © O (E ¢
1 1 148606-48100 BODY, THERMOSTAT 1 1 1
. 5 0 ARG —FEZ25y 2 1  148606-48120  GASKET 11
Fig. COOLING WATER THERMOSTAT 2-1 1  148606-48121  GASKET, (NON-ASB.) 1 1 1 N
(A=*1991.05) (B=*1991.05)
3 1  126630-48170 THERMOSTAT, 71-85 4 4
31 1 148616-48190 THERMOSTAT, 82 4 4 4 N
(A=EXXX) (B=EXXX)
REFER TO Fig.51,562
REFER TO Fig. 66
REFER TO Fig.51.52 |
REFER TO Fig.51,52
Remarks Yes No Yes No
(1)FOR 6LAALG N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CG30-M23901

Fig.51. COOLING WATER PIPE(6LAALG)

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

No. Lev. Parts No. Description
Yooco3a! @ B © © B @
1 1 175148-49050 PIPE 1
N . 2 1 175148-49080 PIPE 1
Fi g. 5 1 goﬁéﬁ{{}\léjw}\?ElﬁAFAllﬁg()ﬁLAALG) 3 1  175148-49090 BRACKET 1
4 1 148616-49160 GASKET, WATER PUMP 1
187 4-1 1 148616-49161 GASKET, (NON-ASB.) 1
PREVIOUS (A=*1991.06)
5 1 148616-49171 GASKET 1
5-1 1 148616-49172 GASKET, (NON-ASB.) 1
(A=*1991.06)
6 1 148616-49240  GASKET 1
6-1 1  148616-49241 GASKET, (NON-ASB.) 1
(A=*1991.06)
7 1 148616-49560 GASKET 1
7-1 1 148616-49561 GASKET, (NON-ASB.) 1
(A=*1991.06)
8 1 148616-49560 GASKET 1
8-1 1 148616-49561 GASKET, (NON-ASB.) 1
(A=*1991.06)
9 1 148616-49581  JOINT 1
10 1 148607-49660 PIPE 1
(A=*1998.02)
14 2 148606-49970 RETAINER 1
(A=*1998.02)
15 1 23000-080000 CLAMP, 80 2
15-1 1 43730-552180  CLIP, HOSE 81 2
(A=EXXX)
15-2 1  43730-552181 CLIP 81,HOSE 2
(A=*1996.08)
16 1 23072-240100 HOSE (64/77X100) 1
16-1 1  126656-49640  JOINT 1
BN (A=*1991.04)
y (’,& 17 1  23414-140000 GASKET, 14X1.0 1
REFER TO FIG.20 18 1 23414-170000 GASKET, 17X1.0 1
19 1 23881-140002 PLUG 14 1
19-1 1 23887-140002 PLUG M14 1
(A=*1993.05)
20 1  23891-030002 PLUG PF3/8 1
i 58 20-1 1 23897-030002 PLUG G3/8,HEX. 1
S Wk —%
S o e
21 1 26106-100162 BOLT, M10X 16 PLATED 2
S PPPELCIN 22 1 26106-100252 BOLT, M10X 25 PLATED 2
<"~ GYLINDER HEAD 23 1 26106-100252 BOLT, M10X 25 PLATED 2
25 EJ;;’;’;;DOLER 24 1 26106-100252 BOLT, M10X 25 PLATED 2
>< 25 1 26106-100252 BOLT, M10X 25 PLATED 3
26 1 26106-100302 BOLT, M10X 30 PLATED 2
i Q) 27 1 26106-100302 BOLT, M10X 30 PLATED 2
28 1 26106-100502 BOLT, M10X 50 PLATED 1
29 1 26106-100752 BOLT, M10X 75 PLATED 1
Guzazaa 30 1 26106-100902 BOLT, M10X 90 PLATED 2
31 1 26366-080002 NUT, M8 2
32 1  26464-050000  U-BOLT, 50 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.51. COOLING WATER PIPE(6LAALG)

¥00G62391

B 1 KT (6LAALG)
Fig. COOLING WATER PIPE (6LAAL®)

[=h
PREVIOUS

0

REFER TO FIG.20

yusgAvr 88 S
CYLINDER HEAD g

e B Ay

CYLINDER HEAD

LR A
LUB OIL COOLER
>

¥yL2370a,7
CYLINDER BLOCK

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
33 1 26464-065000 U-BOLT, 65 1
34 1 26702-100002 NUT, M10 2
35 1 148616-13160 GASKET 1
35-1 1 148616-13161 GASKET, (NON-ASB.) 1 R
(A=*1991.06)
36 1 148616-49250 PIPE, WATER 1
36-1 1  148605-49250 PIPE, WATER 1 N
(A=*1993.12)
37 1  775419-49760 PIPE ASSY, WATER 1
41 2 23414-170000 GASKET, 17X1.0 1
42 2 23871-100000 PLUG, R10 1
43 2 23891-030002 PLUG PF3/8 1
43-1 2 23897-030002 PLUG G3/8,HEX. 1 N
(A=*1993.05)
44 2 23414-250031 GASKET, 25X1.0 1
45 2 23884-250002 PLUG 25, HEX. 1
46 1 148606-49280 GASKET 1
46-1 1 148606-49281 GASKET, (NON-ASB.) 1 R
(A=*1991.06)
47 1 775149-49780 BEND ASSY 1
49 2 23414-140000 GASKET, 14X1.0 1
50 2 23414-170000 GASKET, 17X1.0 1
51 2  23881-140002 PLUG 14 1
51-1 2 23887-140002 PLUG M14 1 N
(A=*1993.05)
52 2 23891-030002 PLUG PF3/8 1
52-1 2 23897-030002 PLUG G3/8,HEX. 1 N
(A=*1993.05)
53 1  148606-49290 BEND, EXHAUST 1
54 1 22137-080000 WASHER, 8 9
55 1 22137-080000 WASHER, 8 9 z
(A=EXXX)
56 1 22137-100000 WASHER, 10 6
57 1 22137-100000 WASHER, 10 8
58 1 24321-000400 O-RING, 1AG40.0 6
59 1  24321-000600 O-RING, 1AG60.0 1
60 1 24321-000600 O-RING, 1AG60.0 1
61 1 24321-000800 O-RING, 1AG80.0 1
62 1 26106-080202 BOLT, M8X 20 PLATED 4
62-1 1 26106-081002 BOLT, M8X100 PLATED 5 N
(A=EXXX)
63 1 26106-080952 BOLT, M8X 95 PLATED 3
64 1 26106-081002 BOLT, M8X100 PLATED 5
65 1 26106-100202 BOLT, M10X 20 PLATED 2
66 1 26106-100202 BOLT, M10X 20 PLATED 2
67 1 26106-100202 BOLT, M10X 20 PLATED 6
68 1 26106-100252 BOLT, M10X 25 PLATED 4
69 1 26106-100252 BOLT, M10X 25 PLATED 4
70 1 26116-081202 BOLT, M8X120 PLATED 6
71 1  775149-49681 JOINT ASSY 1
73 2  23414-120000 GASKET, 12X1.0 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.51. COOLING WATER PIPE(6LAALG)

¥00G62391

B 1 KT (6LAALG)
Fig. COOLING WATER PIPE (6LAAL®)

[=h
PREVIOUS

0

REFER TO FIG.20

yusgAvr 88 S
CYLINDER HEAD g

CIPPPELTIN
=" GYLINDER HEAD

R Aid
LUB OIL COOLER
>

26

¥yL2370a,7
CYLINDER BLOCK

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT ()=
(C)=YCP250G (F=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
74 2 23414-170000 GASKET, 17X1.0 1
75 2 23884-120002 PLUG M12,HEX. 1
76 2 23894-030002 PLUG, G3/8 1
7 1 148616-49220 PIPE, WATER 1
77-1 1 126656-49670 JOINT 1 N
(A=*1991.04)
78 1 148606-49310 GASKET, THERMOSTAT 1
78-1 1 148606-49311 GASKET, (NON-ASB.) 1 R
(A=*1991.06)
79 1 148606-49690 BEND 1
80 1 23000-102000 CLAMP, 102 4
80-1 1  43730-552200 CLIP, HOSE 100 2 N
(A=EXXX)
80-2 1 43730-552201 HOSE CLIP 100 2 N
(A=*1996.08)
81 1 26106-100352 BOLT, M10X 35 PLATED 8
82 1 26106-100702 BOLT, M10X 70 PLATED 8
83 1 148607-49631 GASKET, (NON-ASB.) 2 W
(A=*1998.02)
84 1 148607-49671 BEND 1 W
(A=*1998.02)
85 1 148606-49681 BEND 1 W
(A=*1998.02)
86 1  148606-49750 BEND 1 W
(A=*1998.02)
87 1 148607-49760 COVER 1 W
(A=*1998.02)
88 1 148607-49990 SUPPORT 1
(A=*1998.02)
89 1 24321-000800 O-RING, 1AG80.0 1
(A=*1998.02)
90 1 26116-120252 BOLT, M12X 25 PLATED 2
(A=*1998.02)
91 1 26116-120322 BOLT, M12X 32 PLATED 8
(A=*1998.02)
92 1  23414-120000 GASKET, 12X1.0 1
(A=*1993.12)
93 1 23887-120002 PLUG, 12 1
(A=*1993.12)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.52. COOLING WATER PIPE(6LAALG-1) e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥60G2341 A B (C) O (B F
1 1  126656-49670  JOINT 1
5 2 AHANAT (6LAALG-1) 2 1 148616-49241  GASKET, (NON-ASB.) 1
Fig. COOLING WATER PIPE (6LAALG-1) 3 1  175283-49412  BEND 1
4 1  148606-49750 BEND 1
5 1  175283-49491  BEND 1
6 1 148607-49631  GASKET, (NON-ASB.) 2
ouT 69 7 1  148606-49990  SUPPORT 1
8 1 26116-120322  BOLT, M12X 32 PLATED 8
9 1 175283-49450  BEND 1
10 1 23414-170000  GASKET, 17X1.0 1
11 1 23414-250000 GASKET, 25X1.0 1
12 1 23887-250002 PLUG 1
13 1 23897-030002 PLUG G3/8,HEX. 1
14 1 24326-000800 O-RING, 4DG80.0 1
— 15 1 26106-100142  BOLT, M10X 14 PLATED 2
X 16 1 26106-100252  BOLT, M10X 25 PLATED 2
105 Yo 81 guzgTivs " 17 1 26106-100902  BOLT, M10X 90 PLATED 2
1 > ' ; % 18 1 26116-120252  BOLT, M12X 25 PLATED 1
19 1 26116-120952  BOLT, M12X 95 PLATED 1
20 1  43730-552201  HOSE CLIP 100 4
21 1 748606-49930  BEND ASSY 1
23 2 23414-170000  GASKET, 17X1.0 1
24 2 23897-030002  PLUG G3/8,HEX. 1
25 1 148616-49161  GASKET, (NON-ASB.) 1
26 1 148616-49172  GASKET, (NON-ASB.) 1
27 1 23010-015000 CLAMP, 15 1
28 1 23061-120400  PIPE, 12X 400 1
29 1 26106-100252  BOLT, M10X 25 PLATED 1
30 1 26106-100502  BOLT, M10X 50 PLATED 2
31 1 26106-100602  BOLT, M10X 60 PLATED 2
32 1 26116-101352  BOLT, M10X135 PLATED 1
33 1 43600-500311 COCK ASSY, 3/8 1
36 1 148605-49250  PIPE, WATER 1
37 1 175149-49280 BEND 1
38 1 23414-120000 GASKET, 12X1.0 1
39 1 23414-140000  GASKET, 14X1.0 1
40 1 23887-120002  PLUG, 12 1
a1 1 23887-140002  PLUG M14 1
42 1 24326-000400  O-RING, 4DG40.0 3
43 1 24326-000600 O-RING, 4DG60.0 1
44 1 24326-000800  O-RING, 4DG80.0 1
45 1 26106-081002  BOLT, M8X100 PLATED 4
Q} 46 1 26106-081002 BOLT, M8X100 PLATED 5
47 1 26106-100222  BOLT, M10X 22 PLATED 4
Awsyae 48 1 26106-100282  BOLT, M10X 28 PLATED 2
' 49 1 43600-555870  VALVE 1
50 1 148606-49290  BEND, EXHAUST 1
51 1 148616-13161  GASKET, (NON-ASB.) 1
52 1 175149-49260  PIPE, WATER 1
55 1 23414-170000  GASKET, 17X1.0 1
Remarks 56 1 23414-250000 GASKET, 25X1.0 1
(1)NOT ILLUSTRATED N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.52. COOLING WATER PIPE(6LAALG-1) e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥60G2341 (A (B) (©) ) ® F

57 1 23884-250002  PLUG 25, HEX. 1
5 2 AHARAT (6LAALG-1) 58 1 23897-030002 PLUG G3/8,HEX. 1
Fig. COOLING WATER PIPE (6LAALG-1) 59 1 24326-000400  O-RING, 4DG40.0 3
60 1 24326-000600 O-RING, 4DG60.0 1
61 1  26106-080952  BOLT, M8X 95 PLATED 3
62 1 26106-100222  BOLT, M10X 22 PLATED 6
ouT, 69 63 1  26116-081202  BOLT, M8X120 PLATED 6
64 1 43570-500330  JOINT 1
65 1 175283-49430  PIPE, WATER 1
68 1 23424-780000  PACKING 78 1
69 1 26116-200552  BOLT, M20X 55 PLATED 2
70 1 26716-200002  NUT, M20 2
71 1 175281-49750  PIPE, WATER 1
72 1 175281-49850  SUPPORT 1
— 73 1 26106-100402  BOLT, M10X 40 PLATED 2
X 74 1 14861649561 GASKET, (NON-ASB.) 2
105 Yo 81 guzgTivs " 75 1 148616-49561  GASKET, (NON-ASB.) 1
1 3 ' ; % 76 1 26106-100252  BOLT, M10X 25 PLATED 2
77 1 26366-100002  NUT, M10 2
78 1 26106-100252  BOLT, M10X 25 PLATED 2
79 1 26366-100002  NUT, M10 2
80 1  148616-49561  GASKET, (NON-ASB.) 1
81 1 175283-49750  PIPE, WATER 1
86 1 26106-100302  BOLT, M10X 30 PLATED 2
87 1 26106-100452  BOLT, M10X 45 PLATED 2
88 1 26366-100002  NUT, M10 2

89 1 17528159250  NIPPLE, PT2XNPT1 1 1

90 1 175281-59300  PIPE 1 1

91 1 175281-59310  PIPE 1 1

92 1 17528159430  SUPPORT 1 1

93 1 23111-200000 ELBOW, R2 3 1

94 1 23115200000 ELBOW, 45 R2 1 1

95 1 23163-200000  NIPPLE, R2 1 1

96 1 23171-010000 PLUG, R1/8 1 1

97 1 26106-080202  BOLT, M8X 20 PLATED 4 1

98 1 26116-160502  BOLT, M16X 50 PLATED 4 1

99 1 26716-160002  NUT, M16 4 1
100 1 148606-49281  GASKET, (NON-ASB.) 1
101 1 148606-49311  GASKET, (NON-ASB.) 1
102 1 148606-49690 BEND 1
103 1 175283-49710  CASE, THERMOSTAT 1
104 1 175283-49720  BEND 1
Q} 105 1 23414-170000  GASKET, 17X1.0 1
106 1 23897-030002  PLUG G3/8HEX. 1
Awsyae 107 1 24326-000800  O-RING, 4DG80.0 1
' 108 1 26106-100282  BOLT, M10X 28 PLATED 6
109 1 26106-100352  BOLT, M10X 35 PLATED 8
110 1 26106-100702  BOLT, M10X 70 PLATED 8
111 1 26116-120302  BOLT, M12X 30 PLATED 2
112 1 43600-555870  VALVE 1

Remarks ’ Yes . No . Yes . No . N . . A
(1)NOT ILLUSTRATED N.OId‘T>TNew, O.OIdT»‘_SNew, R.Old% New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.53. COOLING WATER PIPE(PREVIOUS) e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥00G2381 A B (€ O (E) (F)

1 1 148616-13160 GASKET 1
E 5 3 }%HJZKI\"D’ (IE%) 2 1 148616-49151 BEND 1
ig. . 3 1 148616-49160 GASKET, WATER PUMP 1
g cooL (NG WATER P I PE (PREV I OUS) 4 1 148616-49171 GASKET 1
5 1  775149-49681 JOINT ASSY 1
7 2 23414-120000 GASKET, 12X1.0 1
8 2 23414-170000 GASKET, 17X1.0 1
9 2 23884-120002 PLUG M12,HEX. 1
10 2 23894-030002 PLUG, G3/8 1
11 1 148616-49220 PIPE, WATER 1
12 1 148616-49240 GASKET 1
13 1  148616-49250 PIPE, WATER 1
14 1 775149-49760 PIPE ASSY, WATER 1
18 2 23414-170000 GASKET, 17X1.0 1
19 2 23414-250031 GASKET, 25X1.0 1
20 2 23871-100000 PLUG, R10 1
21 2 23884-250002 PLUG 25, HEX. 1
22 2 23891-030002 PLUG PF3/8 1
23 1 148606-49280 GASKET 1
24 1  175149-49280 BEND 1
25 1  148606-49290 BEND, EXHAUST 1
26 1 148606-49310 GASKET, THERMOSTAT 1
27 1 148607-49330 PIPE, WATER 1
28 1 148607-49360 PIPE, WATER 1
29 1  144626-49370 GASKET 1
30 1  144626-49370 GASKET 1
31 1  148607-49480 RETAINER 1
32 1 148607-49490 RETAINER 1
33 1 748616-49940 BEND ASSY 1
35 2 23414-120000 GASKET, 12X1.0 1
36 2 23887-120002 PLUG, 12 1
37 1 748616-49940 BEND ASSY 1
39 2 23414-120000 GASKET, 12X1.0 1
40 2 23887-120002 PLUG, 12 1
41 1 148616-49560 GASKET 1
42 1  148616-49560 GASKET 1
43 1 148616-49581 JOINT 1
44 1 148607-49660 PIPE 1
48 2 148606-49970 RETAINER 1
49 1 148606-49690 BEND 1
50 1 148607-49670 BEND 1
51 1 148607-49670 BEND 1
52 1 148606-49970 RETAINER 2
53 1 22137-080000 WASHER, 8 9
54 1 22137-080000 WASHER, 8 9
55 1 22137-100000 WASHER, 10 6
56 1 22137-100000 WASHER, 10 6
57 1 22137-100000 WASHER, 10 8
58 1  23000-080000 CLAMP, 80 2
59 1  23000-080000 CLAMP, 80 2
60 1  23000-080000 CLAMP, 80 2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.53. COOLING WATER PIPE(PREVIOUS) e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥00G2381 A B (€ O (E) (F)

61 1 23000-080000 CLAMP, 80 2
E 5 3 }%HJZKI\"D’ (IE%) 62 1 23000-102000 CLAMP, 102 4
ig. . 63 1 23000-102000 CLAMP, 102 4
g COOLING WATER PIPE (PREVI ous) 64 1  23000-102000 CLAMP, 102 4
65 1  23072-240100 HOSE (64/77X100) 1
66 1 23072-240100 HOSE (64/77X100) 1
67 1 23072-240100 HOSE (64/77X100) 1
68 1 23072-240300 HOSE (64/77X300) 1
69 1  23414-140000 GASKET, 14X1.0 1
70 1  23414-170000 GASKET, 17X1.0 1
71 1  23414-170000 GASKET, 17X1.0 1
72 2 23881-140002 PLUG 14 1
73 2 23891-030002 PLUG PF3/8 1
74 2 23897-030002 PLUG G3/8,HEX. 1
75 1  24321-000400 O-RING, 1AG40.0 3
76 1  24321-000400 O-RING, 1AG40.0 3
i 1  24321-000600 O-RING, 1AG60.0 1
78 1 24321-000600 O-RING, 1AG60.0 1
79 1  24321-000800 O-RING, 1AG80.0 1
80 1 26106-080202 BOLT, M8X 20 PLATED 4
81 1 26106-080952 BOLT, M8X 95 PLATED 3
82 1 26106-081002 BOLT, M8X100 PLATED 5
83 1 26106-100142 BOLT, M10X 14 PLATED 4
84 1 26106-100162 BOLT, M10X 16 PLATED 2
85 1 26106-100222 BOLT, M10X 22 PLATED 6
86 1 26106-100222 BOLT, M10X 22 PLATED 4
87 1 26106-100222 BOLT, M10X 22 PLATED 1
88 1 26106-100252 BOLT, M10X 25 PLATED 2
89 1 26106-100252 BOLT, M10X 25 PLATED 2
90 1 26106-100252 BOLT, M10X 25 PLATED 4
91 1 26106-100252 BOLT, M10X 25 PLATED 4
92 1 26106-100252 BOLT, M10X 25 PLATED 4
93 1 26106-100252 BOLT, M10X 25 PLATED 4
94 1 26106-100282 BOLT, M10X 28 PLATED 6
95 1 26106-100352 BOLT, M10X 35 PLATED 8
96 1 26106-100452 BOLT, M10X 45 PLATED 1
97 1 26106-100552 BOLT, M10X 55 PLATED 2
98 1 26106-100652 BOLT, M10X 65 PLATED 8
99 1 26106-100752 BOLT, M10X 75 PLATED 2
100 1 26106-100902 BOLT, M10X 90 PLATED 2
101 1 26116-081202 BOLT, M8X120 PLATED 6
102 1 26116-120202 BOLT, M12X 20 PLATED 2
103 1 26366-080002 NUT, M8 2
104 1 26366-080002 NUT, M8 2
105 1 26464-050000 U-BOLT, 50 1
106 1 26464-050000 U-BOLT, 50 1
107 1  43600-500311 COCK ASSY, 3/8 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.54. COOLING WATER PIPE(NEW) e ALaor o
(C)=YCP250G (F)=
: No.  Lev. Parts No. Description Qty |
Y0062301 (A (B (©) (DO (E) (R
- ) 1 1 148616-49241  GASKET, (NON-ASB.) 1 1
. 5 4 ARANAT (FK) 2 1 175283-49412  BEND 101
Fig. COOLING WATER PIPE (NEW) 3 1 148606-49750  BEND 1 1
5 1  148607-49631  GASKET, (NON-ASB.) 2 2
6 1 26116-120322  BOLT, M12X 32 PLATED 8 8
7 1 175283-49450  BEND 1 1
8 1 126656-49670  JOINT 1 1
9 1 148606-49990  SUPPORT 1 1
10 1 23414-170000  GASKET, 17X1.0 2 2
11 1 23414-250000 GASKET, 25X1.0 1 1
12 1 23887-250002 PLUG 1 1
13 1 23897-030002  PLUG G3/8,HEX. 11
14 1  24326-000800 O-RING, 4DG80.0 1 1
15 1  26106-100142  BOLT, M10X 14 PLATED 2 2
16 1  26106-100252  BOLT, M10X 25 PLATED 2 2
17 1 26106-100902  BOLT, M10X 90 PLATED 2 2
18 1  26116-120252  BOLT, M12X 25 PLATED 1 1
19 1 26116-120952  BOLT, M12X 95 PLATED 11
CYLINDER BLOCK 373 20 1 43730-552201 HOSE CLIP 100 4 4
21 1 175151-49150 1 1
22 1 148616-49161  GASKET, (NON-ASB.) 11
23 1 148616-49172  GASKET, (NON-ASB.) 1 1
24 1 23010-015000 CLAMP, 15 1 1
25 1 23061-120400  PIPE, 12X 400 11
26 1 26106-100252  BOLT, M10X 25 PLATED 1 1
27 1 26106-100452  BOLT, M10X 45 PLATED 3 3
28 1 26106-100602  BOLT, M10X 60 PLATED 2 2
29 1  43600-500311 COCK ASSY, 3/8 1 1
32 1 148605-49250  PIPE, WATER 1 1
33 1 175149-49280  BEND 11
34 1 23414-120000 GASKET, 12X1.0 1 1
35 1 23414-140000  GASKET, 14X1.0 1 1
36 1 23887-120002  PLUG, 12 1 1
37 1 23887-140002 PLUG M14 1 1
T5 A —JL{A 38 1  24326-000400 O-RING, 4DG40.0 3 3
FLY#HEEL SivE 39 1 24326-000600  O-RING, 4DG60.0 11
40 1 24326-000800 O-RING, 4DG80.0 1 1
41 1 26106-081002  BOLT, M8X100 PLATED 9 9
42 1 26106-100222  BOLT, M10X 22 PLATED 4 4
43 1 26106-100282  BOLT, M10X 28 PLATED 2 2
44 1  43600-555870  VALVE 1 1
45 1  148616-13161  GASKET, (NON-ASB.) 1 1
46 1 175149-49260  PIPE, WATER 1 1
ouT 49 1  148606-49290  BEND, EXHAUST 1 1
50 1 23414-170000  GASKET, 17X1.0 11
51 1 23414-250031  GASKET, 25X1.0 1 1
52 1 23884-250002  PLUG 25, HEX. 1 1
» 53 1 23897-030002  PLUG G3/8,HEX. 1 1
ggﬂ;ggo . 751%. BHUNo. 76158 1% 54 1 24326-000400 O-RING, 4DG40.0 3 3
Z5inc. 76 ~ 81 55 1 24326-000600 O-RING, 4DG60.0 1 1
56 1 26106-080952  BOLT, M8X 95 PLATED 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.54. COOLING WATER PIPE(NEW) e ALaor o
(C)=YCP250G F=
: No.  Lev. Parts No. Description Qty |
Y0062381 A B © O B @
" . 57 1 26106-100222  BOLT, M10X 22 PLATED 6 6
. 5 4 ARANAT (FK) 58 1 26116081202  BOLT, M8X120 PLATED 6 6
Fig. COOLING WATER PIPE (NEW) 59 1  43570-500330  JOINT 11
60 1 175283-49430  PIPE, WATER 1 1
63 1 23424-780000 PACKING 78 101
64 1 26116-200552  BOLT, M20X 55 PLATED 2 2
65 1 26716200002 NUT, M20 2 2
66 1 144626-49371 GASKET, (NON-ASB.) 11
67 1 14861649520 BEND 11
68 1 26106-100252 BOLT, M10X 25 PLATED 4 4
69 1 144626-49371 GASKET, (NON-ASB.) 101
70 1 148606-49460  PIPE ASSY, WATER 11
74 1 14861649520 BEND 1 1
75 1 748616-49970 BEND ASSY 101
76 2 23897-030002  PLUG G3/8,HEX. 2 2
77 2 23414170000 GASKET, 17X1.0 2 2
78 2 145610-11890 PLUG 101
79 2 145610-11860  GASKET 11
CYLINDER BLOCK  37—g 80 2 145610-01230 PLUG 11
81 2 23414-330000 GASKET, 33X1.0 101
82 1 148616-49561  GASKET, (NON-ASB.) 11
83 1 14861649571 SUPPORT 11
84 1 12665649640  JOINT 2 2
85 1 148619-49650  CLAMP 11
86 1 26106-100252  BOLT, M10X 25 PLATED 4 4
87 1 26106-100402 BOLT, M10X 40 PLATED 2 2
88 1 26366-100002  NUT, M10 2 2
89 1 43730-552191  CLIP 85HOSE 8 8
90 1 148616-49561 GASKET, (NON-ASB.) 101
91 1 175283-49750  PIPE, WATER 11
96 1 26106-100302 BOLT, M10X 30 PLATED 2 2
97 1 26106-100452  BOLT, M10X 45 PLATED 2 2
98 1  26366-100002  NUT, M10 2 2
99 1 26106100162 BOLT, M10X 16 PLATED 2 2
54— L4 100 1 148606-49281  GASKET, (NON-ASB.) 101
FLYWHEEL s[0E 101 1  148606-49311  GASKET, (NON-ASB.) 11
102 1 14860649690  BEND 1 1
103 1 175283-49710 CASE, THERMOSTAT 101
104 1 175283-49720  BEND 11
105 1 23414-170000 GASKET, 17X1.0 11
106 1 23897-030002  PLUG G3/8,HEX. 101
107 1  24326-000800  O-RING, 4DG80.0 11
108 1 26106-100282  BOLT, M10X 28 PLATED 6 6
ouT 109 1 26106-100352  BOLT, M10X 35 PLATED 8 8
110 1  26106-100702  BOLT, M10X 70 PLATED 8 8
111 1 26116-120302 BOLT, M12X 30 PLATED 2 2
112 1 43600-555870  VALVE 101

»

BHUNo. 75/F. BHUNo. 5
3557 HUNo. 760581 %
75inc. 76 ~ 81

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.55. MAGNET DRIVING DEVICE

Y0062281

BB it mouE
Fig. MAGNET,DRIVING DEVICE

35

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

Remarks
(1)FOR 6LAALG

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 775149-54010 DRIVE ASSY 1 1 z
(A=EXXX) (B=EXXX)
1A 1 775149-54010  DRIVE ASSY 1
2 2 177090-02350  SHIM 3 3
3 2 139964-42150  SEE 103288-02220 1 1
5 2 152633-54050 COVER 1 1
6 2 152633-54060 GASKET 1 1
7 2 175149-54100  SHAFT, DRIVE 1 1
8 2 175149-54110  SPACER 1 1
9 2 152633-54130 GEAR, MAGNET 1 1
10 2 152633-54150 GEAR B,MAGNET 1 1
11 2 152633-54160  SUPPORT,GEAR B 1 1
12 2 135410-54430 WASHER 1 1
13 2 148616-54430 RETAINER 1 1
14 2 144676-54440  NUT, M27 1 1
15 2 138613-84110 BEARING, NEEDLE 1 1
15-1 2 24162-253226 BEARING, 253226 1 R
(A=*1995.08)
16 2 22217-160000 WASHER, SPRING 16 1 1
17 2 22312-060200  PIN, PARALLEL M6X20 2 2
18 2 22512-100280  KEY, 10X 28 1 1
19 2 24101-062074  BEARING, BALL 6207 1 1
20 2 24101-063074  BEARING, BALL 6307 1 1
21 2 24163-205260  RING, INNER 202526 1 1
22 2 24211-030002 NUT, BEARING 30 1 1
23 2 24231-030000 WASHER, 30 1 1
24 2 24311-000160  O-RING, 1AP16.0 1 1
25 2 26106-080142 BOLT, M8X 14 PLATED 6 6
26 2 26106-100222 BOLT, M10X 22 PLATED 6 6
27 2 26216-100252  STUD, M10X 25 1 1
28 2 26706-100002 NUT, M10 1 1
29 2 26736-160002 NUT, M16 1 1
30 2  22512-100160 KEY, 10X 16 1 1
31 1 152633-54200 GASKET 1 1 z
(A=EXXX) (B=EXXX)
31A 1 152633-54200  GASKET 1
32 1 152633-54210 BOLT, M10X3/8 1 1 z
(A=EXXX) (B=EXXX)
32A 1  152633-54210  BOLT, M10X3/8 1
33 1 148616-54380 GEAR, PUMP 1 1 z
(A=EXXX) (B=EXXX)
33A 1 148616-54380 GEAR, PUMP 1
34 1 148616-54440  GASKET 1 1 z
(A=EXXX) (B=EXXX)
34A 1  148616-54440  GASKET 1
34A-1 1 148616-54441 GASKET, (NON-ASB.) 1 N
(A=*1991.16)
35 1 152633-77400 MAGNET 1 1 Z
(A=EXXX) (B=EXXX)
35A 1 152633-77400 MAGNET 1
36 1  26106-100252 BOLT, M10X 25 PLATED 6 6 z

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.55. MAGNET DRIVING DEVICE e ALaor o
(C)=YCP250G (F)=
No. Lev. Parts No. Description 'ty |
0062361 A B () O (E) R
(A=EXXX) (B=EXXX)
] 5 YIruN, BEES 36A 1 26106-100252  BOLT, M10X 25 PLATED 6
Fig. MAGNET,DRIVING DEVIGE 37 1 26706-100002  NUT, M10 11 z
(A=EXXX) (B=EXXX)
35 37A 1 26706-100002 NUT, M10 1
REFER TO FIG.2
Remarks Yes No Yes No
(1)FOR 6LAALG N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CG30-M23901

Fig.56. DISTRIBUTOR DRIVING DEVICE

Y00G2341

r..06

T4 ANUE 1 -5 FEhRE
DISTRIBUTOR DRIVING DEVICE

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

i

PREVIOQUS

B

JiE
PREVIOUS

13

REFER TO Fig.2

Remarks
(1)FOR 6LAALG

No. Lev. Parts No. Description
A B (€ O (E) (F)
1 1 775149-54200 DRIVE ASSY 1 1 1
1-1 1 775149-78650  DRIVE ASSY 1 1 1
(A=*1997.09) (B=*1997.09)
2 2 177090-02350 SHIM 1 1 1
4 2 148616-54390 SPACER 1 1 1
5 2  144676-54400 NUT, LOCK M27 1 1 1
6 2 148616-54410 GASKET 1 1
6-1 2 148616-54411  GASKET, (NON-ASB.) 1 1 1
(A=*1991.05) (B=*1991.05)
7 2 148616-54420  SEAL, TC32488 1 1 1
8 2 135410-54430 WASHER 1 1 1
9 2 148616-54430  RETAINER 1 1 1
10 2 175149-78600  SPACER ASSY 1 1
10-1 2 175149-78630  SUPPORT 1 1 1
(A=*1997.09) (B=*1997.09)
11 3 126650-42301  JOINT, DRAIN 1 1
(A=*1997.09) (B=*1997.09)
11A 3 126650-42301  JOINT, DRAIN 1
13 2 175149-78640  SHAFT, DRIVE 1 1
13-1 2 175149-78650  SHAFT, DRIVE 1 1 1
(A=*1997.09) (B=*1997.09)
14 2 22512-100280  KEY, 10X 28 1 1 1
15 2 24101-062074  BEARING, BALL 6207 1 1 1
16 2 24101-063074  BEARING, BALL 6307 1 1 1
17 2 24217-035002 NUT, BEARING 35 1 1 1
18 2 24237-035000 WASHER, 35 1 1 1
19 2 26106-080142 BOLT, M8X 14 PLATED 6 6
19-1 2 26116-080142 BOLT 8X14 6 6 6
(A=EXXX) (B=EXXX)
20 2 26106-080202 BOLT, M8X 20 PLATED 6 6
20-1 2 26116-080202 BOLT, M8X 20 PLATED 6 6 6
(A=EXXX) (B=EXXX)
21 1 126438-39880  JOINT, RUBBER 1 1
(A=*1997.09) (B=*1997.09)
21A 1 126438-39880  JOINT, RUBBER 1
22 1 148616-54380 GEAR, PUMP 1 1 1
23 1 148616-54440  GASKET 1 1
23-1 1 148616-54441  GASKET, (NON-ASB.) 1 1 1
(A=*1991.05) (B=*1991.05)
24 1 148605-54450 PIPE 1 1
(A=*1997.09) (B=*1997.09)
24A 1 148605-54450 PIPE 1
25 1 22137-080000 WASHER, 8 2 2
(A=*1991.05) (B=*1991.05)
25A 1 22137-080000  WASHER, 8 2
26 1 22217-080000 WASHER, SPRING 8 2 2
(A=*1991.05) (B=*1991.05)
26A 1 22217-080000 WASHER, SPRING 8 2
27 1 23010-016000 CLAMP, 16 2 2
(A=*1997.09) (B=*1997.09)
27A 1 23010-016000 CLAMP, 16 2

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CG30-M23901

Fig.56. DISTRIBUTOR DRIVING DEVICE e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
10062301 (A (B (© © (€ @
— 28 1  26106-080252  BOLT, M8X 25 PLATED 2 2 z
Fi 5 6 T4 ANY EJ—@E@J%E (A=*1991.05) (B=*1991.05)
ig. DISTRIBUTOR DRIVING DEVICE 28A 1 26106-080252  BOLT, M8X 25 PLATED 2
29 1 26106-100252  BOLT, M10X 25 PLATED 6 6 6
1 30 1 26366-080002  NUT, M8 2 2 z
(A=*1991.05) (B=*1991.05)
30A 1 26366-080002 NUT, M8 2
31 1 152633-78031  PULSAR CMP 1 1 1 w
|87 (A=EXXX) (B=EXXX)
PREVIOUS
32 2 152633-78040  COIL, PICK-UP 6 6 6 w
(A=EXXX) (B=EXXX)
33 2 152153-78170 ROTOR 1 1 1 w
(A=EXXX) (B=EXXX)
34 1 175156-78150 COVER 1 1 1 w
(A=EXXX) (B=EXXX)
35 1 26106-060102 BOLT, M6X 10 PLATED 3 3 3
(A=EXXX) (B=EXXX)
A% 36 1 26106-080352  BOLT, M8X 35 PLATED 3 3 3
PREV[0US (A=EXXX) (B=EXXX)
REFER TO Fig.2
Remarks ’ Yes . No ’ Yes . No . N . X )"
(1)FOR 6LAALG N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.57. ELECTRIC GOVERNOR

¥00G2391

is.D

B
PREVIOUS

FFAMA AT
FLYWHEEL HOUSING

BFANRT
ELECTRIC GOVERNOR

REFER TO
FIG.15

REFER TO FIG.| 9

14-1

IIARA—LN\DIT

FLYWHEEL HOU
REFER TO

ING
g.2

Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 175146-66670 LINK 1 1
1-1A 1 41660-553560 LINK, SOLENOID 1 N
(A=EXXX)
1-1B 1 175151-66670 LINK 1 1 N
(B=EXXX)
1A 1 41660-553100 LINK 1
2 1 175145-66680 NUT 2 2
2-1 1 137690-86470 NUT 1 1 1 S
(A=EXXX) (B=EXXX)
3 1 22212-060000 WASHER 6 4 4 z
(A=EXXX) (B=EXXX)
3A 1 22212-060000 WASHER 6 4
4 1 22213-060000 WASHER, SPRING 6 4 4
4-1 1 22217-080000 WASHER, SPRING 8 2 2 2 S
(A=EXXX) (B=EXXX)
4A 1 22213-060000 WASHER, SPRING 6 4
5 1 26106-060302 BOLT, M6X 30 PLATED 2 2
5-1 1 26106-080302 BOLT, M8X 30 PLATED 2 2 2 S
(A=EXXX) (B=EXXX)
5A 1 26106-060302 BOLT, M6X 30 PLATED 2
6 1 26106-060352 BOLT, M6X 35 PLATED 4 4
6-1A 1 26106-080202 BOLT, M8X 20 PLATED 4 S
(A=EXXX)
6-1B 1 26106-080252 BOLT, M8X 25 PLATED 4 4 S
(B=EXXX)
6A 1 26106-060352 BOLT, M6X 35 PLATED 4
7 1 26366-060002 NUT, M6 4 4 Z
(A=EXXX) (B=EXXX)
7A 1 26366-060002 NUT, M6 4
8 1 26366-060002 NUT, M6 2 2
8-1 1 26366-080002 NUT, M8 2 2 2 S
(A=EXXX) (B=EXXX)
8A 1 26366-060002 NUT, M6 2
9 1 46130-553420 ACTUATOR 1
9-1 1 46130-560281 ACTUATOR 1 N
(A=EXXX)
9A 1  46130-559940 ACTUATOR 1
10 1 46130-553490 BOX, CONTROL 1 1 z
(A=EXXX) (B=EXXX)
10A 1 46130-553490 BOX, CONTROL 1
11 1  46130-553540 PICK-UP 1 1
11-1 1 46150-568590 GENERATOR, PULSE 1 1 1 N
(A=EXXX) (B=EXXX)
11A 1  46130-553540 PICK-UP 1
12 1 46130-553680 LEVER 1 1
12-1 1 46130-560411 LEVER 1 1 1 S
(A=EXXX) (B=EXXX)
12A 1 46130-553680 LEVER 1
13 1  46130-553720 BEARING, ROD END 2 2
13-1 1 46130-553771 END, ROD 1 1 1 S
(A=EXXX) (B=EXXX)

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

i (A)=6LAALG(-1) (D)=
Fig.57. ELECTRIC GOVERNOR (y-oLancer) o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥0062391 A (B (©) () () (F)
13A 1 46130-553761 END, ROD 2
. 5 EFHNT 14 1 46130-553970 HARNESS, WIRE 101
Fig. ELECTRIC GOVERNOR 141 1 46150-568350 CORD, PLUG 11 1 N
(A=EXXX) (B=EXXX)
14A 1 46130-553970 HARNESS, WIRE 1
15 1 46130-554110 ACTUATOR 1
15-1 1 46130-560281 ACTUATOR 1 1 N
(B=EXXX)
REFER 70 FIG.19 16 1 26796-080002 NUT, LOCK M8 1 1 1 W
(A=EXXX) (B=EXXX)
17 1 46130-561650 END, ROD 1 1 1
(A=EXXX) (B=EXXX)
18 1 175149-18180 PLATE 1 1
(B=EXXX)
B/
PREVIOUS
11 .
g 11-1
4
TIFABRT = ANIEL T
FLYWHEEL HOUSING
IS5 ARA— NI
FLYWHEEL HOUSING
REFER TO Fig.2
Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.58. STRATING MOTOR

¥00G23481

AR=T A IJE=H
Fi 958 STRATING MOTOR
AVF—I=Y F1GT702K

COMPONENT PARTS :REFER TO F1G70

AvF—N=V . F1G69ER
COMPONENT PARTS:REFER TO FIG69

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT ()=
(C)=YCP250G (F=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 148616-77012 STARTER 1 1 1
2 1 148616-77022 STARTER 1 1 1
3 1 148616-77041 COVER 1 1 1
4 1 148616-77500 SWITCH 1 1 1
5 1 148616-77551 BRACKET, SWITCH 1 1 1
6 1 22217-120000 WASHER, SPRING 12 6 6 6
7 1 26106-060102 BOLT, M6X 10 PLATED 4 4 4
8 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
9 1 26116-120302 BOLT, M12X 30 PLATED 6 6 6
10 1 26216-100252 STUD, M10X 25 5 5 5
11 1 26366-100002 NUT, M10 5 5 5
12 1 26756-100002 NUT, LOCK M10 5 5 5
13 1 29311-121000 GROMET, 12.0X1 5 5 5
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.59. GENERATOR

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

Remarks
(1)FOR 6LAALG
(2)Interchangeable by simultaneous replacement with No.5,6.

No. Lev. Parts No. Description I R
A B (€ O (E) (F)

1 1 144626-77201  ALTERNATOR 1 1 1

2 2 X121100320 STATOR ASSY 1 1 1

3 2 X123015301 BRACKET ASSY,REAR 1 1 1

4 3 X224015400 BRACKET,REAR 1 1 1

5 3 X123500010 HEAT SINK ASSY 1 1 1 z
(A=E ) (B=E ) (C=E )

6 3 X123500110 HEAT SINK ASSY 1 1 1 z
(A=EZZ272) (B=E ) (C=E )

6A 3 X123517000X9 HEAT SINK ASSY 1 1 1 W 2
(A=EZZ777) (B=E ) (C=E )

7 3 X123902560 CIRCUIT ASSY 1 1 1

8 3 X190602900 CONDENSER ASSY 1 1 1

9 3 X322002300 SUPPORT 1 1 1

10 3 X501001830 BOLT 2 2 2

11 3 X322027600 SUPPORT 1 1 1

12 3 X421500800 INSULATOR 1 1 1

13 3 X501021000 BOLT 1 1 1

14 3 X421500400 INSULATOR 3 3 3

15 3 X404100200 IF BUSHING 4 4 4

16 3 X404105600 IF BUSHING 5 5 5

17 3 X403000100 I-WASHER 6 6 6

18 3 X322031600 HOLDER 1 1 1

19 3 X501001801 BOLT 1 1 1

20 2 X123104800 BRUSH HOLDER ASSY 1 1 1

21 3 X266000110 BRUSH 2 2 2

22 3 X521000110 SPRING, BRUSH 2 2 2

23 2 X122105800 ROTOR ASSY 1 1 1

24 2 X620600760 BALL BEARING 1 1 1

25 2 X340900210 COVER 1 1 1

26 2 X124006301 BRACKET ASSY,FRONT 1 1 1

27 3 X224206901 BRACKET, FRONT 1 1 1

28 3 X620600710 BALL BEARING 1 1 1

29 3 X340100410 COVER, BEARING 1 1 1

30 3 X340900510 COVER 1 1 1

31 3 X340900410 COVER 1 1 1

32 3 X414000000 FELT 1 1 1

33 2 X501016110 BOLT 3 3 3

34 2 X340005110 COVER 1 1 1

35 2 X410100800 CAP 4 4 4

36 2 X8160100305 BOLT 1 1 1

37 2 X198010300 PULLEY ASSY 1 1 1

38 2 X859040716 WOODRUFF KEY 1 1 1

39 2 X8264143005 NUT 1 1 1

40 2 X129100300 REGULATOR 1 1 1

43 1 148616-77250 BRACKET, GENERATOR 1 1 1

44 1 148616-77300 BOLT 1 1 1

45 1 125613-77310 ADJUSTER, BELT 1 1 1

46 1 148616-77320 BOLT 1 1 1

47 1 148616-77350  V-BELT, A51 1 1 1

47-1 1 25132-005100  V-BELT, A51 1 R 1

(A=*1993.04)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

i (A)=6LAALG(-1) (D)=
Fig.59. GENERATOR (sLansey o
(C)=YCP250G (F)=

No.  Lev. Parts No. Description Qty |

A ® € O E ©

48 1 123325-77450 COVER 1 1 1
49 1 22217-100000 WASHER, SPRING 10 1 1 1
50 1 22217-100000 WASHER, SPRING 10 4 4 4
51 1 22217-120000 WASHER, SPRING 12 2 2 2
52 1 26106-100202 BOLT, M10X 20 PLATED 3 3 3
53 1 26106-100252 BOLT, M10X 25 PLATED 1 1 1
54 1 26116-120352 BOLT, M12X 35 PLATED 1 1 1
55 1 26706-100002 NUT, M10 1 1 1
56 1  26716-120002 NUT, M12 2 2 2

Remarks

(1)FOR 6LAALG

(2)Interchangeable by simultaneous replacement with No.5,6. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.60. BATTERY SWITCH e ALaor o
(C)=YCP250G (F=
No.  Lev. Parts No. Description Qty |
V0082361 A (B) () O (B ¢
1 1  22137-100000 WASHER, 10 1 1 1
6 /(ujj-u_x/r W F 2 1 22212-100000 SPRING WASHER 10 1 1
Fi gd. BATTERY SWI TCH 2-1 1 22217-100000 WASHER, SPRING 10 1 1 1 N
(A=EXXX) (B=EXXX)
3 1 22724-800400 SCREW 8X 40 4 4
3-1 1 22724-800380 SCREW, 8.0X38 4 4 4 N
44‘% (A=EXXX) (B=EXXX)
2 4 1 26106-100202 BOLT, M10X 20 PLATED 1 1 1
1 % 5 1 29110-080010 TERMINAL, 80.0-10 2 2 2
5 é 7 6 1 29110-150010 TERMINAL, 150.0-10 1 1 1
% 7 1  29110-150012 TERMINAL, 150.0-12 2 2 2
~ 8 1 46120-000950 SWITCH 1 1 1
9 1 175184-77100 BRACKET 1 1
6 % 10 1 175184-77110 HOLDER, BATTERY 1 1
E AT > 11 1 175280-77120  BOLT 3 1
12 1 22217-100000 WASHER, SPRING 10 3 1
13 1 26106-100202 BOLT, M10X 20 PLATED 3 1
14 1 26636-060002 NUT, WING M6 3 1
15 1 46120-552160 BATTERY 2 1
B e sony
Remarks Yes No Yes No
(1)NOT ILLUSTRATED N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.61. V-BELT COVER

Y00G2391

. VAR KNA/—
Fig. 6 V-BELT COVER

L)Ly iay sy
CYLINDER BLOCK

0

s

TIFALT
MQUNTING

REFER TO Fig.59

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 104800-12980 WASHER 1 1 z
(A=EXXX) (B=EXXX)
1A 1 104800-12980 WASHER 1
2 1 148619-77400 COVER, BELT 1 1 A
(A=EXXX) (B=EXXX)
2A 1 148619-77400 COVER, BELT 1
3 1 148616-77420 ABSORBER 2 2 Z
(A=EXXX) (B=EXXX)
3A 1 148616-77420 ABSORBER 2
4 1 148616-77420 ABSORBER 2 2 z
(A=EXXX) (B=EXXX)
4A 1 148616-77420 ABSORBER 2
5 1 148616-77420 ABSORBER 4 4 z
(A=EXXX) (B=EXXX)
5A 1 148616-77420 ABSORBER 4
6 1 148616-77420 ABSORBER 2 2 z
(A=EXXX) (B=EXXX)
6A 1 148616-77420 ABSORBER 2
7 1 148616-77430 BRACKET 2 2 A
(A=EXXX) (B=EXXX)
7A 1 148616-77430 BRACKET 2
8 1 22137-100000 WASHER, 10 1 1 Z
(A=EXXX) (B=EXXX)
8A 1 22137-100000 WASHER, 10 1
9 1 22137-100000 WASHER, 10 1 1 z
(A=EXXX) (B=EXXX)
9A 1 22137-100000 WASHER, 10 1
10 1 23038-030020 PIPE, 10AX 20 1 1 z
(A=EXXX) (B=EXXX)
10A 1  23038-030020 PIPE, 10AX 20 1
11 1 26106-100252 BOLT, M10X 25 PLATED 1 1 A
(A=EXXX) (B=EXXX)
11A 1 26106-100252 BOLT, M10X 25 PLATED 1
12 1 26106-100252 BOLT, M10X 25 PLATED 2 2 Z
(A=EXXX) (B=EXXX)
12A 1 26106-100252 BOLT, M10X 25 PLATED 2
13 1 26106-100352 BOLT, M10X 35 PLATED 1 1 z
(A=EXXX) (B=EXXX)
13A 1 26106-100352 BOLT, M10X 35 PLATED 1
14 1 26106-100502 BOLT, M10X 50 PLATED 1 1 z
(A=EXXX) (B=EXXX)
14A 1 26106-100502 BOLT, M10X 50 PLATED 1
15 1 26706-100002 NUT, M10 3 3 z
(A=EXXX) (B=EXXX)
15A 1 26706-100002 NUT, M10 3

Remarks
(1)FOR 6LAALG

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.62. IGNITION SYSTEM(MAGNETO)

¥0002341

Ei 9.6 FAKR (VIRYN)

IGNITION SYSTEM (MAGNETO)

G

) I
4 5
7 I

I

=

Cyl. No.l

G|

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 175149-77500 PLATE 1 1 z
(A=EXXX) (B=EXXX)
1A 1 175149-77500 PLATE 1
2 1 152633-77560 HARNESS 1 1 A
(A=EXXX) (B=EXXX)
2A 1 152633-77560 HARNESS 1
3 1 175145-78030 PLUG, SPARK 6 6 Z
(A=EXXX) (B=EXXX)
3A 1 175145-78030 PLUG, SPARK 6
3A-1 1 152633-78010 PLUG 6 R
(A=*1990.10)
4 1 175149-78400 CORD, PLUG 6 6 V4
(A=EXXX) (B=EXXX)
4A 1 175149-78400 CORD, PLUG 6
5 1 22212-080000 WASHER 8 12 12 V4
(A=EXXX) (B=EXXX)
5A 1 22212-080000 WASHER 8 12
6 1 22212-100000 SPRING WASHER 10 5 5 V4
(A=EXXX) (B=EXXX)
6A 1 22212-100000 SPRING WASHER 10 5
7 1 26013-080122 BOLT, M8X 12 12 12 Z
(A=EXXX) (B=EXXX)
7A 1 26013-080122 BOLT, M8X 12 12
7A-1 1 26106-080102 BOLT, M8X 10 PLATED 12 R
(A=*1994.05)
8 1 26013-100252 BOLT, M10X 25 5 5 z
(A=EXXX) (B=EXXX)
8A 1 26013-100252 BOLT, M10X 25 5
8A-1 1 26106-100222 BOLT, M10X 22 PLATED 5 R
(A=*1994.05)
9 1  46150-017590  COIL 6 6 z
(A=EXXX) (B=EXXX)
9A 1 46150-017590 COIL 6

REFER TO Fig.55

Remarks
(1)FOR 6LAALG

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.63. IGNITION SYSTEM(DISTRIBUTOR)

¥00G62301

. B FAR (TARRUE2~5)
Fig. IGNITION SYSTEM (DISTRIBUTOR)

Cy¥1.No. 6
Cyl.No.5
Cyl.Neo.2

1257
PREVIOUS

REFER TO Fig 12

F—24 o
Jtysy KEY SWITCH
BATTERY

Remarks

(1)NOT ILLUSTRATED

(2)FOR 6LAALG

(3)INTERCHANGEABLE BY SIMULTANSEOUS
REPLACEMENT WITH REF.NO.29-1,30-1,
31-1.

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 175149-77551 BRACKET 1 1 z
(A=EXXX) (B=EXXX)
1A 1 175149-77551 BRACKET 1
2 1 175149-77571 BRACKET 1 1 A
(A=EXXX) (B=EXXX)
2A 1 175149-77571 BRACKET 1
3 1 175145-78030 PLUG, SPARK 6 6
3-1 1 152633-78010 PLUG 6 6 N
(A=*1990.06) (B=*1990.06)
3-2 1 152633-78010 PLUG 6 6 z
(A=EXXX) (B=EXXX)
4 1 175146-78070 COIL,IGNITION 1 1 V4
(A=EXXX) (B=EXXX)
4A 1 175146-78070 COIL,IGNITION 1
5 1 175146-78101 DISTRIBUTOR 1 1 V4
(A=EXXX) (B=EXXX)
5A 1 175146-78101 DISTRIBUTOR 1
5B 2 175146-78911 CAP ASSY 1 1 V4
(A=EXXX) (B=EXXX)
5BA 2 175146-78911 CAP ASSY 1
5C 2 175146-78921 HEAD ASSY, ROTOR 1 1 Z
(A=EXXX) (B=EXXX)
5CA 2 175146-78921 HEAD ASSY, ROTOR 1
5D 2 175146-78931 CARBON 1 1 Z
(A=EXXX) (B=EXXX)
5DA 2 175146-78931 CARBON 1
6 1 175146-78150 ADAPTER 1 1 Z
(A=EXXX) (B=EXXX)
6A 1 175146-78150 ADAPTER 1
7 1 22117-080000 WASHER, 8 2 2 V4
(A=EXXX) (B=EXXX)
7A 1 22117-080000 WASHER, 8 2
8 1 22217-080000 WASHER, SPRING 8 2 2 Z
(A=EXXX) (B=EXXX)
8A 1 22217-080000 WASHER, SPRING 8 2
9 1 22217-100000 WASHER, SPRING 10 2 2 Z
(A=EXXX) (B=EXXX)
9A 1 22217-100000 WASHER, SPRING 10 2
10 1 26106-080102 BOLT, M8X 10 PLATED 2 2 Z
(A=EXXX) (B=EXXX)
10A 1 26106-080102 BOLT, M8X 10 PLATED 2
11 1 26106-080122 BOLT, M8X 12 PLATED 2 2 Z
(A=EXXX) (B=EXXX)
11A 1 26106-080122 BOLT, M8X 12 PLATED 2
12 1 26106-080162 BOLT, M8X 16 PLATED 5 5 V4
(A=EXXX) (B=EXXX)
12A 1 26106-080162 BOLT, M8X 16 PLATED 5
13 1 26106-080202 BOLT, M8X 20 PLATED 4 4 Z
(A=EXXX) (B=EXXX)
13A 1 26106-080202 BOLT, M8X 20 PLATED 4
14 1 26106-120182 BOLT, M12X 18 PLATED 2 2 V4

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.63. IGNITION SYSTEM(DISTRIBUTOR)

¥00G62301

. B FAR (TARRUE2~5)
Fig. IGNITION SYSTEM (DISTRIBUTOR)

Cy¥1.No. 6
Cyl.No.5
Cyl.Neo.2

1257
PREVIOUS

REFER TO Fig 12

F—24 o
Jtysy KEY SWITCH
BATTERY

Remarks

(1)NOT ILLUSTRATED

(2)FOR 6LAALG

(3)INTERCHANGEABLE BY SIMULTANSEOUS
REPLACEMENT WITH REF.NO.29-1,30-1,
31-1.

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT )=
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
(A=EXXX) (B=EXXX)
14A 1 26106-120182 BOLT, M12X 18 PLATED 2
15 1 26106-100182 BOLT, M10X 18 PLATED 2 2 V4
(A=EXXX) (B=EXXX)
15A 1 26106-100182 BOLT, M10X 18 PLATED 2
16 1 26106-100202 BOLT, M10X 20 PLATED 2 2 Z
(A=EXXX) (B=EXXX)
16A 1 26106-100202 BOLT, M10X 20 PLATED 2
17 1 26366-080002 NUT, M8 4 4 V4
(A=EXXX) (B=EXXX)
17A 1 26366-080002 NUT, M8 4
18 1 175148-78370 CORD, PLUG 6 6 6 W
(A=EXXX) (B=EXXX)
19 1 152633-78010 PLUG 6 6 6
(A=EXXX) (B=EXXX)
20 1  124595-78070 COIL, IGNITION 6 6 6
(A=EXXX) (B=EXXX)
21 1 175146-78400 CONVERTER ASSY 1 1 1
(A=EXXX) (B=EXXX)
22 2 175146-78410 CONDENSER 2 2 2 W
(A=EXXX) (B=EXXX)
24 2 175146-78430 BRACKET 1 1 1 w
(A=EXXX) (B=EXXX)
26 1 26106-060252 BOLT, M6X 25 PLATED 12 12 12 W
(A=EXXX) (B=EXXX)
27 1 26366-060002 NUT, M6 12 12 12 w
(A=EXXX) (B=EXXX)
28 1 175149-78080 STAY 6 6 6
(A=EXXX) (B=EXXX)
29 1 175149-77010 STAY 1 1
(B=EXXX)
29-1 1 175149-77011 STAY 1 1 S
(B=+2008.04) (C=+2008.04)
30 1 175149-77020 STAY 1 1 w
(B=EXXX)
30-1 1 175149-77021 STAY 1 1 S
(B=*2008.04) (C=*2008.04)
31 1 175149-77030 STAY 1 1 w
(B=EXXX)
31-1 1 175149-77031 STAY 1 1 S
(B=+2008.04) (C=+2008.04)
32 1 175156-78010 IGNITER ASSY 1 1 1 W
(A=EXXX) (B=EXXX)
34 2 124595-78660 REGISTER 1 1 1
(A=EXXX) (B=EXXX)
35 1 175149-78800 HARNESS ASSY, WIRE 1 1 1
(A=EXXX) (B=EXXX)
36 2 175149-78810 HARNESS, WIRE 1 1 1 W
(A=EXXX) (B=EXXX)
37 2 175156-78820 WIRE,IGNITOR 2 2 2 w
(A=EXXX) (B=EXXX)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.63. IGNITION SYSTEM(DISTRIBUTOR) e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
v8062401 A (B (©) () () (F)
— 38 1 46130-560290 CONTROLLER, SPEED 1 1 1
. B mAR (T4 ANUE2—4) (A=EXXX) (B=EXXX)
Fig. IGNITTON SYSTEM (DISTRIBUTOR) 39 1 46130-560300 HARNESS, WIRE 1 1 1
(A=EXXX) (B=EXXX)
40 1 46150-572890 CONTROLLER 1
41 1 46150-573470 CONTROLLER 1

Cyl.No.6

Cyl.No.5
Cyl.No.2

1257
PREVIOUS

REFER TO Fig 12

F=AAYF
KEY SWITCH

Ry FL—
BATTERY

Remarks

(1)NOT ILLUSTRATED

(2)FOR 6LAALG

(3)INTERCHANGEABLE BY SIMULTANSEOUS
REPLACEMENT WITH REF.NO.29-1,30-1,

31-1. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.64. PLUG CODE

¥3062381

7573-K
PLUG CODE

rie.8

Cyh No.l RHUNo. 2l BHUNoO. 34585852 Y,
2inc.3 ~ 8

Cyl. No.2 | 4

(T

REFER TC
FIG.14

Cyl. No.3

Cyl. No.4

=
%_a

SUC TR—AF
\‘ SUC MANIFOLD 1

R ey

BONNET
harvr7y
AM

[ g COVER,

SUC PR~ K
SUC MANIFOLD

SUC 7okl K
SUC MANIFOLD

REFER TQ Fig.63

(A)=6LAALG(-1) (D)=
(B)=6LAALG-DT (E)=
(C)=YCP250G (F)=

No. Lev. Parts No. Description ' |

A B (€ O (E) (F)

1 1 175148-78300 CORD, CENTER 1

2 1 175148-78400 CORD ASSY, PLUG 1

3 2 175148-78310  CORD, PLUG 1

4 2 175148-78320 CORD, PLUG 1

5 2 175148-78330 CORD, PLUG 1

6 2 175148-78340 CORD, PLUG 1

7 2 175148-78350 CORD, PLUG 1

8 2 175148-78360 CORD, PLUG 1

9 1  26106-060252 BOLT, M6X 25 PLATED 34

10 1 26106-100122 BOLT, M10X 12 PLATED 6

11 1 26366-060002 NUT, M6 34

12 1 43730-551470  SUPPORT 34

13 1 43730-551480 COVER 51

14 1 43730-551490 SUPPORT 3

15 1 43730-551540  SUPPORT 6

16 1 43730-551560 SUPPORT 5

17 1  43730-551570 SUPPORT 3

18 1 175144-78410  SEAL, TERMINAL 6

Remarks
FOR 6LAALG
(1)REPAIR PART

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

H A)=6LAALG(-1 D)=
Fig.65. INSTRUMENT PANEL EB;:&AALGFD% EE;:
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥0062391 A (B) (©) O (E) ¢
1 1 137900-91451  RIVET 14 14 z
. 6 5 B (A=EXXX) (B=EXXX)
Fig. INSTRUMENT PANEL 1A 1 137900-91451  RIVET 14
2 1 125300-91840  LABEL, CHARGE LAMP 1 1 z
(A=EXXX) (B=EXXX)
2A 1 125300-91840  LABEL, CHARGE LAMP 1
3 1 134400-91900  LABEL 1 1 z
(A=EXXX) (B=EXXX)
3A 1 134400-91900  LABEL 1
4 1 42130-400300  CABLE, L=1M 1 1 z
(A=EXXX) (B=EXXX)
4A 1 42130-400300  CABLE, L=1M 1
5A 1 42130-551300 TACHOMETER 1 1 z
(A=EXXX) (B=EXXX)
5AA 1  42130-551300 TACHOMETER 1
58 1 42130-551560 TACHOMETER 1500RPM 1 1 z
(A=EXXX) (B=EXXX)
5BA 1  42130-551560 TACHOMETER 1500RPM 1
5C 1  42130-550900 TACHOMETER, 1800RPM 1 1 z
(A=EXXX) (B=EXXX)
5CA 1 42130-550900 TACHOMETER, 1800RPM 1
6 1  42150-552110 BODY, PANEL 1 1 z
(A=EXXX) (B=EXXX)
6A 1 42150-552110  BODY, PANEL 1
7 1 42221-007960  LABEL, CAUTION 1 1 z
- (A=EXXX) (B=EXXX)
o 7A 1 42221-007960  LABEL, CAUTION 1
2 8A 1 42221-500110  LABEL, RPM 1 1 z
?CP/ (A=EXXX) (B=EXXX)
/ 8AA 1 42221500110  LABEL, RPM 1
/—\< 3B 1 42221-500170  LABEL, RPM 11 z
é (A=EXXX) (B=EXXX)
; \”/ 8BA 1  42221-500170  LABEL, RPM 1
8C 1 42221-500230  LABEL, RPM 1 1 z
REFER TO FIG.2 / / (A=EXXX) (B=EXXX)
- 8CA 1 42221500230  LABEL, RPM 1
9 1 42222-003370  LABEL 1 1 z
,' g (A=EXXX) (B=EXXX)
/ / 5/ " 9A 1 42222-003370  LABEL 1
10 1 42222-003380  LABEL 1 1 z
(A=EXXX) (B=EXXX)
10A 1 42222-003380  LABEL 1
11 1 46130-553510 METER 1 1 z
(A=EXXX) (B=EXXX)
11A 1 46130-553510 METER 1
12 1 46150001150  SWITCH 1 1 z
(A=EXXX) (B=EXXX)
Z‘;g“ggsl 200 MIN-L 12A 1 46150-001150  SWITCH 1
(2)FOR 1500 MIN.1 13 2 127610-91290  KEY, SWITCH 2 2 z
(3)FOR 1800 MIN-1 (A=EXXX) (B=EXXX)
(4)NOT ILLUSTRATED. 134 2 127610 91290  KEY, SWITCH 2

(SFOR BLAALG N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

i (A)=6LAALG(-1) (D)=
Fig.65. INSTRUMENT PANEL (esLanLo(Y) o
(C)=YCP250G F=
No.  Lev. Parts No. Description Qty |
¥0062391 A (B () O () A
~ 14 1  46150-003051 PRESSURE GAUGE 1 1 z
) H (A=EXXX) (B=EXXX)
F Bk
g INSTRUMENT PANEL 14A 1  46150-003051 PRESSURE GAUGE 1
15 1 46150-500470  PILOT LAMP 11 z
(A=EXXX) (B=EXXX)
15A 1 46150-500470  PILOT LAMP 1
16 1  46150-502330 THERMOMETER, L. OIL 1 1 Z
(A=EXXX) (B=EXXX)
16A 1 46150-502330 THERMOMETER, L. OIL 1 1
17 1  46150-502340 THERMOMETER, WATER 1 1 z
(A=EXXX) (B=EXXX)
17A 1 46150-502340 THERMOMETER, WATER 1 1
18 1 137600-91021 ABSORBER,SHOCK 3 3 z
(A=EXXX) (B=EXXX)
18A 1 137600-91021 ABSORBER,SHOCK 3 3
19 1 22217-060000 WASHER, SPRING 6 6 6 z
(A=EXXX) (B=EXXX)
19A 1 22217-060000 WASHER, SPRING 6 6
20 1 22217-100000 WASHER, SPRING 10 7 7 z
(A=EXXX) (B=EXXX)
20A 1 22217-100000 WASHER, SPRING 10 7
21 1 26013-060162 BOLT, M6X 16 6 6 Z
(A=EXXX) (B=EXXX)
21A 1 26013-060162 BOLT, M6X 16 6
22 1 26013-100202 BOLT, M10X 20 4 4 z
(A=EXXX) (B=EXXX)
22A 1 26013-100202 BOLT, M10X 20 4
22A-1 1 26106-100182 BOLT, M10X 18 PLATED 4 R
(A=*1994.05)
23 1 26013-100322 BOLT, M10X 32 3 3 V4
/‘\( (A=EXXX) (B=EXXX)
é 23A 1 26013-100322 BOLT, M10X 32 3 5
: \“’/ 23A-1 1 26106-100302  BOLT, M10X 30 PLATED 3 R
(A=*1994.05)
REFER T0 Fio.2 24 1 26366-060002  NUT, M6 6 6 z
(A=EXXX) (B=EXXX)
24A 1 26366-060002 NUT, M6 6
H ' g 25 1 26706-100002 NUT, M10 3 3 z
/ / 5/ (A=EXXX) (B=EXXX)
25A 1 26706-100002  NUT, M10 3
26 1  42150-552120 BRACKET, PANEL 1 1 z
(A=EXXX) (B=EXXX)
26A 1 42150-552120 BRACKET, PANEL 1 5
27 1 137900-91451 RIVET 2 4
28 1 144626-91112 TACHOMETER, 4P 1 4
29 1  26106-100402  BOLT, M10X 40 PLATED 4 4
R K 30 1 26716-100002 NUT, M10 4 4
emarks .
%1 satone vetosou wesen : :
(2)FOR 1500 MIN-1 -
(3)FOR 1800 MIN-1 33 1 42222-003370  LABEL 1 4
(4)NOT ILLUSTRATED. 34 1 46150 502330 THERMOMETER L. OIL 1 4
(5)FOR 6LAALG Jes_ es
N:Old = New, Q:Oldt— = New, R:Old—» = New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.65. INSTRUMENT PANEL e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
¥0062391 A B () O (E) ()
) 35 1 46150-502340 THERMOMETER, WATER 1
. 65 e 36 1  46150-572510 METER, LUB.OIL PRES. 1
Fig. INSTRUMENT PANEL

25—
20

v
.

[INA

Remarks

(1)FOR 1200 MIN-1
(2)FOR 1500 MIN-1
(3)FOR 1800 MIN-1
(4)NOT ILLUSTRATED.
Yes

(5)FOR 6LAALG N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CG30-M23901

Fig.66. SENSOR

Y00a23at

710.80 §

Vi
SENSOR

Wy —>%E
BODY, L. 0. COOLER
REFER TO Fig.37

26

PRET—3 2
COVER. L. 0. COCLER

AHAY—EAZ v —X
CASE, C. W. THERMOSTAT
REFER TO Fig.50

REFER TO Fig.37

1

24
ARG —ERZYRNT~2
CASE, C. W. THERMOSTAT
REFER TO Fig.50

.

mEas -39
COVER, L. 0. COOLER
REFER TO Fig.37

(Ay=6LAALG(-1)
(B)=6LAALG-DT
(C)=YCP250G

)=
©®=
=

8%
PREVIOUS

@—w
%“—— 6 ——-——q’l—‘
ULz 7 7

WU B0
CYLINGER 8LOCK

REFER TO FIG.50

Remarks
(1)NOT ILLUSTRATED

No. Lev. Parts No. Description I R
A B (€ O (E) (F)
1 1 123682-39510 SWITCH 1 1 z
(A=EXXX) (B=EXXX)
2 1 123482-39660 DAMPER 1 1 z
(A=EXXX) (B=EXXX)
5 2 23414-200026  GASKET, 20X1.0 1 1 z
(A=EXXX) (B=EXXX)
6 1 123482-39660 DAMPER 1 1 z
(A=EXXX) (B=EXXX)
9 2 23414-200026  GASKET, 20X1.0 1 1 z
(A=EXXX) (B=EXXX)
10 1 144626-91560 SENSOR 1 1 z
(A=EXXX) (B=EXXX)
11 1 144626-91570  SENDER UNIT 1 1 z
(A=EXXX) (B=EXXX)
12 1  144626-91570  SENDER UNIT 1 1 z
(A=EXXX) (B=EXXX)
13 1 46150-552450 SWITCH 1 1 z
(A=EXXX) (B=EXXX)
14 1 123482-39670 DAMPER 1 1 1
(A=EXXX) (B=EXXX)
15 1 123682-39510 SWITCH 1 1 1
(A=EXXX) (B=EXXX)
16 1 124770-91162  SENSOR 1 1 1 W
(A=EXXX) (B=EXXX)
17 1 126438-91501  JOINT,HYD.RUBBER 1 1 1 W
(A=EXXX) (B=EXXX)
21 2 126438-91541  WIRE, EARTH 1 1 1 W
(A=EXXX) (B=EXXX)
22 2 22217-040000 WASHER, SPRING 4 2 2 2 W
(A=EXXX) (B=EXXX)
23 2 26557-040062  SCREW, M4X 6 2 2 2
(A=EXXX) (B=EXXX)
24 1 127610-91360 SWITCH, 106 1 1 1
(A=EXXX) (B=EXXX)
25 1 144626-91560 SENSOR 1 1 1 W
(A=EXXX) (B=EXXX)
26 1 144626-91570  SENDER UNIT 2 2 2 W
(A=EXXX) (B=EXXX)
27 1 23161-020100  BUSH, R1/4X1/8 1 W
(A=EXXX)
28 1 148688-91300 JOINT 1 1 W 1
(B=EXXX)
29 1 23876-020000 PLUG, R02 1 1 W 1
(B=EXXX)
30 1  46150-557580  BOX 1 1
31 1 46150-557590 COVER 1 1
32 1 46150-561890  ALARM 1 1
33 1 46150-561900  BASE 1 1
34 1 46150-563561  ADAPTER,ALARM 1 1
35 1 175148-18510 PACKING 2 1
36 1 148605-13890  BOLT M12X25 8 1

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved

Yes

Yes

Yes' Yes'



0CG30-M23901

Fig.66. SENSOR

Y00a23at

ri0.86 Eidon

Wy —>%E
BODY, L. 0. COOLER
REFER TO Fig.37

PBRMI—525
COVER. L. 0. COCLER
REFER TO Fig.37

AHAY—EAZ v —X
CASE, C. W. THERMOSTAT
REFER TO Fig.50

1

24
ARG —ERZYRNT~2
CASE, C. W. THERMOSTAT
REFER TO Fig.50

.

mEas -39
COVER, L. 0. COOLER
REFER TO Fig.37

(A)=6LAALG(-1) (D)=

(B)=6LAALG-DT (E)=

(C)=YCP250G (F)=
No. Lev. Parts No. Description ' R

A B (€ O (E) (F)

37 1 175148-18500 SUPPORT 2 1
38 1 175282-19420  PACKING, 150A SUS 2 1
39 1 153672-59930  SEAL WASHER 14S.<F> 4 1
40 1 41613-552791 SPACER 2 1
41 1 43550-002350  UNION 4 1
42 1 43550-551820 PLUG 2 1
43 1 45511-005500  NUT M16(SUS) 16 1
44 1 45521-013680 BOLT M16X 60(SUS) 16 1
45 1 46150-034751  SENSER 2 1
46 1 43570-500330  JOINT 1 1
47 1 46111-557970  SWITCH 1 1
48 1 194180-51542  SENSOR,BATTERY 1 1
49 1 23414-360000 GASKET, 36X1.0 2 1
50 1 127610-91221  SWITCH, FLOAT 1 1
51 1 127610-91221  SWITCH, FLOAT 1 1

LULFTOSY
GYLINGER BLOCK 512

REFER TO FIG.50

Remarks

(1)NOT ILLUSTRATED

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

1 A)=6LAALG(-1 D)=
Flg-67- TOOL EB;:6LAALGED'?' EE;:
(C)=YCP250G F)=
No.  Lev. Parts No. Description Qty |
veoc2381 A _(B) () DB) () (F)
1 1 175145-92200 TOOL, PLUG SLEEVE 1 1 1
. 6 7 I8 2 1 122210-92600  BOX, TOOL 1 1
Fig. TOOL 2-1 1 126625-92680  BOX, TOOL 1 1 1 N
(A=EXXX) (B=EXXX)
3 1 126410-92720  HANDLE 1 1 1
4 1 127610-92760  PINCERS 11 1
5 1 127610-92770 HAMMER 1 1 1
6 1 28110-070080  SPANNER, 7X8 1 1 1
7 1 28110-100130  SPANNER, 10X13 11 1
8 1 28110-170190  SPANNER, 17X19 1 1 1
9 1 28110-220240  SPANNER, 22X24 1 1 1
10 1 28110-270300  SPANNER, 27X30 11 1
11 1 28110-320360  SPANNER, 32X36 1 1 z
(A=EXXX) (B=EXXX)
12 1 28120-002000  WRENCH, 200 11 z
(A=EXXX) (B=EXXX)
13 1 28130-081500  DRIVER, REVERSIBLE 11 z
(A=EXXX) (B=EXXX)
14 1 28140-061000  DRIVER, 6X100 11 z
(A=EXXX) (B=EXXX)
15 1 28160-170190  WRENCH, 17X19 11 1
16 1 28210-000140  OILER 1 1 1
17 1 28312-250750  GAUGE, 0.25X75 1 1 1
18 1 28312-400750  GAUGE, 0.40X75 11 1
19 1 28322-020000 RING, GAUGE 1 1 1
20 1  42112-550100 WRENCH 1 1 1
21 1 104200-92350  DRIVER, SCREW 11 1 w
(A=EXXX) (B=EXXX)

16 18 19 21
% ]
i ©) 20

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.68. L.O.OVERFLOOW TANK(OPTIONAL)

¥00623a1

Eﬁ@ﬂ@/? ATI3Y)
Fig. 68 OVERFLOOW TANK (OPTIONAL)

Remarks
(1)NOT ILLUSTRATED
(2)FOR 6LAALG

(A)=6LAALG(-1) D)=
(B)=6LAALG-DT B)=
(C)=YCP250G F)=
No.  Lev. Parts No. Description Qty I R
W B © © E @
1 1 148605-96010  TANK 1 1 z
(A=EXXX) (B=EXXX)
1A 1 148605-96010  TANK 1 2
2 1 148605-96020 COVER 1 1 z
(A=EXXX) (B=EXXX)
2A 1 148605-96020  COVER 1 2
3 1 148605-96030  PIPE 4 4 z
(A=EXXX) (B=EXXX)
3A 1 148605-96030  PIPE 4 2
4 1 148605-96040  LABEL, OVERFLOW TANK 1 1 z
(A=EXXX) (B=EXXX)
aA 1 148605-96040  LABEL, OVERFLOW TANK 1 2
5 1 23414-130000  GASKET, 13X1.0 3 3 z
(A=EXXX) (B=EXXX)
5A 1 23414-130000  GASKET, 13X1.0 3 2
6 1 23691-020020  COCK, 1/4 1 1 z
(A=EXXX) (B=EXXX)
6A 1 23691-020020  COCK, 1/4 1 2
7 1 23897-020002  PLUG G1/4 2 2 z
(A=EXXX) (B=EXXX)
7A 1 23897-020002  PLUG G1/4 2 2
8 1 26106-080102  BOLT, M8X 10 PLATED 4 4 z
(A=EXXX) (B=EXXX)
8A 1 26106-080102  BOLT, M8X 10 PLATED 4 2
9 1 12761059150  PIPE, 9/16X2000 1 1
10 1 175184-01731  PIPE COMP.,DRAIN 1 1
11 1 23000-019000 CLAMP, 19 1 1
12 1 23297-100081  CLAMP, A10X8 1 1
13 1 23414-160000  GASKET, 16X1.0 2 1
14 1 23857-100000  BOLT, JOINT 10 1 1
15 1 26106-080102  BOLT, M8X 10 PLATED 1 1
16 1 127610-59150  PIPE, 9/16X2000 1 1
17 1 175184-01751  PIPE COMP.,DRAIN 1 1
18 1 23000-019000  CLAMP, 19 2 1
19 1 23297-100081  CLAMP, A10X8 2 1
20 1 23414-160000  GASKET, 16X1.0 2 1
21 1 23857-100000  BOLT, JOINT 10 1 1
22 1 26106-080102  BOLT, M8X 10 PLATED 2 1
23 1 23821-080000  NUT, CAP 8 1 1
24 1 23831-080000  UNION, 8 1 1
25 1 41639-552010  PIPE 1 1
26 1 23010-016000 CLAMP, 16 1 1
27 1 23061-070800  PIPE, 7X 800 1 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.69. STARTING MOTOR COMPONENT PART (EpLALG-DT -
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y00G2391 A B (€ O (E) (F)

148616-77012 STARTER
X500008300 SCREW
X131607000 FIELD COIL

0 BY BFir sty
Fig. STARTING MOTOR COMPONENT PART

X1330035000 BRACKET ASSY

RHUNo. 14 BHUNo. 2»539&82357, X224013900 BRACKET, REAR

© 0O NOOOOMWNE

1 1 1 1
2 4 4 4

2 2 2 2

2 1 01 1

3 101 1
Tinc.2 ~ 39 3 X1331032000 HOLDER ASSY, BRUSH 1 1 1
4 4 X525002200 SPRING, BRUSH 4 4 4
4 X266005700 BRUSH 4 4 4

3 X404106000 IF BUSING 1 1 1

10 3 X403005700 WASHER 1 1 1
11 2 X132006101 ARMATURE ASSY 1 1 1
12 3 X620600500 BALL BEARING 1 1 1
13 3 X620600540 BALL BEARING 1 1 1
14 2 X501021380 BOLT 1 1 1
15 2 X501021370 BOLT 1 1 1
16 2 X224500201 HOUSING, GEARS 1 1 1
17 2 X244100000 SHAFT 101 1
18 2 X503105200 SHIM 2 2 2
19 2 X503105100 SHIM 2 2 2
20 2 X224405000 BRACKET 101 1
21 2 X2620093000  METAL 101 1
22 2 X641402800 O-RING 1 1 1
23 2 X137203500 LEVER ASSY 1 1 1
24 2 X501021400 BOLT 1 1 1
25 2 X305102300 LOCK PLATE 1 1 1
26 2 X136103600 CLUTCH ASSY, PINION 1 1 1
27 2 X366101800 PINION, STOPPER 1 1 1
28 2 X522100900 RITEANER 2 2 2
29 2 X505803900 RING 1 1 1
30 2 X224601800 HOUSING ASSY, PINION 1 1 1
31 3 X2620108000 METAL 1 01 1
32 3 X340905600 COVER 101 1
33 2 X501021310 BOLT 2 2 2
34 2 X135008611 SWITCH, ENGAGE 1 1 1
35 2 X501019020 BOLT 2 2 2
36 2 X300111600 D-PLATE 101 1
37 2 X1338019000 CLUMP 1 1 1
38 2 X242514300 BAR ASSY 1 1 1
2 2 2 2

w
e}

X410103000 CAP

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CG30-M23901

Fig.70. STARTING MOTOR COMPONENT PART e ALaor o
(C)=YCP250G (F)=
No.  Lev. Parts No. Description Qty |
Y00G2391 A (B) () O (B ¢

1 1 148616-77022 STARTER 1 1 1
) 7 AI=TAITE—H1F— N~V 2 2 X500008300 SCREW 4 4 4
Fig. STARTING MOTOR COMPONENT PART 32 X131607000  FIELD COIL 2 2 2
4 2 X1330035000 BRACKET ASSY 1 1 1
5 3 X224013900 BRACKET, REAR 1 1 1
6 3 X1331032000 HOLDER ASSY, BRUSH 1 1 1
Et@:ll_rN 0. 1i&, BHUNo. 205639k 8H%7., 7 4 X525002200 SPRING, BRUSH 4 4 4
lTinec.2 ~ 39 8 4 X266005700 BRUSH 4 4 4
‘ 9 3  X404106000 IF BUSING 1 1 1
10 3 X403005700 WASHER 1 1 1
11 2  X132006101 ARMATURE ASSY 1 1 1
12 3 X620600500 BALL BEARING 1 1 1
13 3 X620600540 BALL BEARING 1 1 1
14 2 X501021380 BOLT 1 1 1
15 2  X501021370 BOLT 1 1 1
16 2 X224500201 HOUSING, GEARS 1 1 1
17 2  X244100000 SHAFT 1 1 1
18 2  X503105200 SHIM 2 2 2
19 2 X503105100 SHIM 2 2 2
20 2 X224405000 BRACKET 1 1 1
21 2 X2620093000 METAL 1 1 1
22 2  X641402800 O-RING 1 1 1
23 2 X137203500 LEVER ASSY 1 1 1
24 2  X501021400 BOLT 1 1 1
25 2 X305102300 LOCK PLATE 1 1 1
26 2  X136103600 CLUTCH ASSY, PINION 1 1 1
27 2  X366101800 PINION, STOPPER 1 1 1
28 2 X522100900 RITEANER 2 2 2
29 2 X505803900 RING 1 1 1
30 2  X224601700 HOUSING ASSY, PINION 1 1 1
31 3  X2620108000 METAL 1 1 1
32 3 X340905600 COVER 1 1 1
33 2 X501021310 BOLT 2 2 2
34 2 X135008601 SWITCH, ENGAGE 1 1 1
35 2  X501019020 BOLT 2 2 2
36 2  X300111600 D-PLATE 1 1 1
37 2 X1338019000 CLUMP 1 1 1
38 2 X242514200 BAR ASSY 1 1 1
2 2 2 2

w
e}

X410103000 CAP

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

104200-11920
104200-92350
104700-02220
104800-12980

119620-49290
122210-92600
123325-77450
123460-55910
123482-39660

123482-39670
123682-07850
123682-39510

123682-39550
123682-39570
123682-39580
123682-48570

123682-48611

124595-78070
124595-78660
124770-91162
125210-11190
125300-91840

125310-73161
125320-11150
125613-35300
125613-77310
126410-92720
126438-39880

126438-39910
126438-91501
126438-91541
126625-92680
126630-48170
126635-18200
126635-18201
126650-11090
126650-11750

126650-11760

126650-12680
126650-42301

Fig. No.

15
67

61

Ref. No.

1
21
64
1
1A
24 -1
2
48
43
2

14

PRPOON00OOOONNW

el

Parts No.

126652-12510
126652-12540
126652-12550
126652-12620
126652-12630
126652-12660
126652-12670
126652-18160
126656-01740

126656-01870
126656-49640
126656-49670
126685-09330
127610-59150
127610-91221
127610-91290
127610-91360
127610-92760
127610-92770
128633-18910
132310-09330
134400-91900
135210-61790
135210-61840
135355-03390
135410-01780
135410-35310
135410-35950
135410-35960
135410-35970
135410-35980
135410-35990

135410-39520
135410-54430

N W~~~

42
42
42
42

15

> >» >» » >» >

NNOOOITOARADRWWNNRERES

= W

Parts No.

135410-54430
135410-66330
135602-34380
135602-34390
135675-11530
136610-34112
137600-03540
137600-21260
137600-91021

137690-86470
137900-91451

138613-03550
138613-34100
138613-67430
138613-84110
138613-84232
139653-34050

139653-34090
139964-42150
140623-11740
140623-34060
144626-01650

144626-01651

144626-11970
144626-18150
144626-18160
144626-18170
144626-21500
144626-21520
144626-28900
144626-32330
144626-32470
144626-32640
144626-34140
144626-34210
144626-34380
144626-34390
144626-39370
144626-39520
144626-39540
144626-39542
144626-39560
144626-39590
144626-43401

=N
O o1

PRRPPRPRPOWOOWW

. No.

-1

Parts No.

144626-43402
144626-49370

144626-49371

144626-77201
144626-91112
144626-91560

144626-91570

144676-18040
144676-54400
144676-54440
144679-18151
144679-18310
144679-18320
144679-39450
145410-32310
145410-32381
145410-32400
145410-91090
145610-01230

145610-02090
145610-03671
145610-09011
145610-09030
145610-11860

145610-11890

145610-32320
145610-77900
145613-18330
145613-39960
145640-09320
145640-09330
145640-09331

145640-09340

146613-03540

Fig. No.

49
53

54

~




Parts No. Index

Parts No.

148016-39491
148605-01820
148605-01910
148605-13880

148605-13890
148605-13900
148605-13920
148605-13930
148605-49250

148605-54450
148605-96010
148605-96020
148605-96030
148605-96040

148606-01810
148606-01811
148606-03551
148606-07940
148606-21380
148606-33510
148606-39160
148606-48100
148606-48120
148606-48121
148606-49280

148606-49281

148606-49290

148606-49310

148606-49311

148606-49460
148606-49681
148606-49690

Fig. No.

46

. No.

Parts No.
148606-49690

148606-49750

148606-49970

148606-49990

148607-02450
148607-49330
148607-49360
148607-49480
148607-49490
148607-49631

148607-49660
148607-49670

148607-49671
148607-49760
148607-49980
148607-49990
148609-03151

148610-01760
148610-13070
148610-13080

148610-14010
148616-01290
148616-01300
148616-01310
148616-01320
148616-01330
148616-01340
148616-01350
148616-01400
148616-01410
148616-01411
148616-01450
148616-01451
148616-01461
148616-01471
148616-01481
148616-01482
148616-01491

Fig. No.

PFRRPPPOORRPRPREPRPRPDIMDMIAINN

Ref. No.

49
102
86

-1
-2

Parts No.

148616-01492
148616-01500
148616-01510
148616-01511
148616-01512
148616-01560
148616-01561
148616-01570
148616-01571
148616-01611
148616-01640
148616-01641
148616-01650
148616-01680
148616-01681
148616-01682
148616-01710
148616-01711
148616-01740
148616-01750
148616-01762
148616-01763
148616-01771
148616-01800
148616-01810
148616-01811
148616-01830

148616-01831
148616-01832
148616-01880
148616-01910
148616-01911
148616-01912
148616-01960
148616-01961
148616-01962
148616-02070
148616-02230
148616-02300
148616-02320
148616-02400
148616-02420
148616-02450
148616-02460
148616-02461
148616-02480
148616-03100

148616-03110

Fig. No.

NNNNPRPRPRPRPRPOWONNNNOONNNNNNNNDNPE

ORRPRRPRPRRPRRPRRPRLROCOCOCRNN

(e}

Ref.

N
o

=
NNNNBEAERWWNNNPE

el
U1 000w ww

No.

-1

-1
-2

-1
-2

-1

-2

-1
-2

Parts No.

148616-03640
148616-03650
148616-03661
148616-03671
148616-03681
148616-03690
148616-03701
148616-03710
148616-03721
148616-03731
148616-03740
148616-07140
148616-07300
148616-07920
148616-11101
148616-11120
148616-11170

148616-11220
148616-11230

148616-11261
148616-11270
148616-11330
148616-11520
148616-11530
148616-11560
148616-11601
148616-11800
148616-11801
148616-11810
148616-11820
148616-11950
148616-11960
148616-11970
148616-11980
148616-11981
148616-12100
148616-12120
148616-12121
148616-12122
148616-13140
148616-13160

148616-13161

Fig. No.

NNNNNNNNNNN

-1
-1




Parts No. Index

Parts No.

148616-13170
148616-14100
148616-14200
148616-14320
148616-14330
148616-14420
148616-14421
148616-14430
148616-14710
148616-14711
148616-14720
148616-14730
148616-14740
148616-14860
148616-14870
148616-14880
148616-14900
148616-14901
148616-14910
148616-18170
148616-18172
148616-18330
148616-18340
148616-18350
148616-18360
148616-18700
148616-18701
148616-18710
148616-18711
148616-18850
148616-21131
148616-21160
148616-21200
148616-21600
148616-22300
148616-23120
148616-23200
148616-23300
148616-23900
148616-23910
148616-28101

148616-28150

148616-28151
148616-28240

148616-32200
148616-32250
148616-32262

=
O~NOWWNNNPRPPOOUAOOWO O

. No.

Parts No.

148616-32271
148616-32281
148616-32500
148616-32540

148616-32541

148616-33050
148616-33190
148616-34150
148616-34830
148616-35220
148616-35331

148616-35420
148616-35421
148616-35520
148616-35521
148616-35530
148616-35570
148616-35580
148616-35590
148616-38110

148616-38120
148616-38130

148616-38150
148616-38151

148616-39110
148616-39120
148616-39121
148616-39150
148616-39160

148616-39280
148616-39300
148616-39411
148616-39440
148616-39620
148616-39730

148616-39770
148616-39800
148616-42600

148616-42620

=l
= o w

1=
]

=
wnN O

N
NNRFRPPRPONOCDOOOUIFRLWNNEW

=

OO, A~A~NOER

w w

O © © 00 0

-1

Parts No.

148616-43510
148616-43511
148616-43520
148616-43530
148616-43531
148616-43550
148616-43561
148616-43630
148616-43640
148616-43700
148616-48190
148616-49151
148616-49160

148616-49161

148616-49171

148616-49172

148616-49220
148616-49240

148616-49241

148616-49250
148616-49520

148616-49560

148616-49561

148616-49571
148616-49581

148616-54380

N

NN
OORNONODMNWOWPANWORONOOUONMNWW®W
KR

Parts No.

148616-54390
148616-54410
148616-54411
148616-54420

148616-54430

148616-54440

148616-54441

148616-77012

148616-77022

148616-77041
148616-77250
148616-77300
148616-77320
148616-77350
148616-77420

148616-77430

148616-77500
148616-77551
148616-91990
148619-01850

148619-01860

148619-09100
148619-33190
148619-49650
148619-77400

148628-11140
148633-11190
148633-18900
148633-32140
148633-43400
148676-03110
148676-03160

=
ADOONUANNOOTUDMDNWW

= NN o U1 O
OBRNNOPRWNNODNO

. No.

A-1
-1

> >» » » >

o]




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
148676-03210 6 7 175145-12140 19 3 175148-78400 64 2 175149-78600
7 A 175145-12150 19 5 175149-01400 1 46 175149-78630
148676-03220 6 8 175145-12151 19 5-1 175149-03500 8 1 175149-78640
8 A 175145-12400 19 2 175149-03550 8 9 175149-78650
148680-13151 20 17 -2 175145-12410 19 4 175149-03560 8 10 175149-78800
148681-01850 2 18 -1 175145-66680 57 2 175149-07210 10 2 175149-78810
148681-01860 5 4 -1 175145-78030 62 3 175149-11080 12 4 -1 175151-11090
148688-01550 2 45 3 A 175149-11250 12 5-1 175151-11110
148688-01561 2 46 63 3 175149-11320 14 1 175151-11170
148688-91300 66 28 175145-92200 67 1 175149-11330 14 3 175151-11801
148806-13150 20 17 175146-18050 19 7 175149-11400 12 21 175151-11811
148806-13151 20 17 -1 175146-66670 57 1 175149-11630 12 30 -1 175151-12130
148816-18400 21 2 175146-78070 63 4 175149-11700 12 31 -1 175151-12140
29 6 4 A 175149-11850 12 10 175151-12151
148816-18401 21 2 -1 175146-78101 63 5 175149-11851 12 10 A 175151-12160
29 6 -1 5A 175149-11860 12 12 175151-18010
6 -2 175146-78150 63 6 175149-12160 19 6 175151-18140
148816-18404 25 89 6 A 175149-18050 29 1 175151-18310
148816-33190 37 52 A 175146-78400 63 21 175149-18140 27 5 175151-39390
152153-78170 56 33 175146-78410 63 22 175149-18180 57 18 175151-49150
152623-35560 41 12 175146-78430 63 24 175149-18310 28 7 175151-66670
152633-54050 55 5 175146-78911 63 5B 175149-18550 29 7 175151-91900
152633-54060 55 6 5 BA 175149-33010 37 1 175151-91910
152633-54130 55 9 175146-78921 63 5C 1A 175151-91920
152633-54150 55 10 5 CA 175149-33020 37 30 A 175156-78010
152633-54160 55 11 175146-78931 63 5D 175149-33060 37 6 175156-78150
152633-54200 55 31 5 DA 175149-39390 46 2 175156-78820
31 A 175148-01290 4 3-1 175149-39450 46 9 175180-07410
152633-54210 55 32 175148-01300 4 4 -1 175149-49260 52 52 175180-07430
32 A 5-1 54 46 175180-07450
152633-77400 55 35 175148-12020 15 2 175149-49280 52 37 175180-19810
35 A 175148-12021 15 2 A 53 24 175180-19850
152633-77560 62 2 175148-12520 18 1 54 33 175180-19910
2 A 175148-12530 16 1 175149-54100 55 7 175180-39120
152633-78010 62 3 A1 175148-12550 16 2 175149-54110 55 8
63 3-1 175148-13080 21 1A 175149-77010 63 29
3 -2 175148-18500 66 37 175149-77011 63 29 -1 175180-39130
19 175148-18510 66 35 175149-77020 63 30 175180-39150
152633-78031 56 31 175148-33020 37 30 175149-77021 63 30 -1 175181-07450
152633-78040 56 32 175148-49050 51 1 175149-77030 63 31 175182-03181
152683-18080 29 2 175148-49080 51 2 175149-77031 63 31 -1 175182-07100
152683-18120 29 3 175148-49090 51 3 175149-77500 62 1 175182-07120
152683-18130 29 4 175148-78300 64 1 1 175182-07130
153623-03520 8 3 175148-78310 64 3 175149-77551 63 1 175182-07140
153623-03530 8 4 175148-78320 64 4 1 175182-07200
153623-03550 8 8 175148-78330 64 5 175149-77571 63 2 175182-07210
153672-59930 66 39 175148-78340 64 6 2 A 175182-07230
175144-78410 64 18 175148-78350 64 7 175149-78080 63 28 175182-07250
175145-11841 12 19 -1 175148-78360 64 8 175149-78400 62 4 175182-07260
175145-12130 19 1 175148-78370 63 18 4 A 175182-07271




Parts No. Index

Parts No.

175182-19470
175182-39200
175182-39360
175182-39370
175182-49250
175184-01731
175184-01751
175184-03100
175184-03120
175184-12110
175184-19120
175184-39170
175184-49330
175184-77100
175184-77110
175280-03201
175280-03210
175280-77120
175281-03100
175281-03140
175281-03160
175281-03190
175281-12020
175281-49750
175281-49850
175281-59250
175281-59300
175281-59310
175281-59430
175282-19250
175282-19410
175282-19420

175283-07110
175283-49412
175283-49430
175283-49450

175283-49491
175283-49710

175283-49720

175283-49750

177090-02350

Parts No.

194180-51542
22117-080000

22117-180000
22131-100000
22131-120000

22137-060000
22137-080000

22137-100000

22137-120000
22137-200000
22190-080003
22190-100003

22212-060000

Fig. No.

66
63

43
27

1
10
27
51

53

51

53

60
61

-1
-1
-1

Parts No.
22212-080000

22212-100000

22212-120000
22212-160000
22213-060000
22217-040000
22217-060000

22217-080000

22217-100000

22217-120000

22217-160000

22217-200000
22242-000320
22252-000550
22252-000620
22312-040080

22312-060060

Fig. No.

8
62

60
62

1

2
57
66
10
65
56

57
63

2
3
18
23
34

35
44

59
60
63

65

Parts No.

22312-060100
22312-060120
22312-060160
22312-060200
22312-080100
22312-120280

22312-120320
22312-120400
22312-130400
22417-400450
22512-070202
22512-100160
22512-100280

22512-120452
22522-070220
22522-070250
22624-200030

22625-200060
22724-800380
22724-800400
23000-019000

23000-035000
23000-041000
23000-054000

23000-080000

23000-102000

23000-115000

23000-146000
23001-115000
23010-014000
23010-015000

23010-016000

Fig. No.

Ref. No.




Parts No. Index

Parts No.
23010-016000

23021-501820
23038-030020

23051-060000
23061-070800

23061-100700
23061-120400

23061-120600
23061-140200
23065-250300
23065-250350
23072-240100

23072-240300
23111-200000
23112-040000
23112-060000

23112-100000
23112-120000
23115-200000
23131-120000
23161-020100
23163-040000
23163-100000
23163-200000
23171-010000
23171-020000
23171-060000
23211-032043

23211-040049

23211-100115
23211-125141
23221-250001

23281-032012
23297-060121
23297-100081

23297-140121
23297-200121

Fig. No.

56

Parts No.

23297-250121
23314-060000

23341-060000
23341-120000
23414-060000
23414-100000
23414-120000

23414-120016

23414-130000

23414-130017
23414-140000

23414-140018
23414-160000

23414-160021
23414-170000

Fig. No.

46
15

45
45
8
15
1

15
38
45

Parts No.
23414-170000

23414-170022

23414-180000

23414-200000
23414-200026

23414-210000

23414-220000
23414-250000

23414-250031

23414-330000

Fig. No.

28
37
45

51

52

53

54

Parts No.

23414-330000
23414-360000
23415-250031

23415-300000
23421-510000
23424-260000
23424-780000

23427-260000
23433-032000

23434-040000

23440-250000
23449-100000
23534-050040
23534-050100
23664-040032
23691-020020

23821-060001

23821-080000
23831-080000
23851-060000
23851-120000
23857-060000
23857-080000
23857-100000

23871-010000

23871-020000
23871-030000
23871-040000
23871-100000
23876-010000
23876-020000

23876-030000
23876-040000

Fig. No.

54
66
3

o g1
OFRrBA_ANRFRPOW

. No.




Parts No. Index

Parts No.

23876-040000
23881-120002
23881-140002

23881-160002
23883-140002

23884-120002

23884-250002

23887-120002

23887-140002

23887-160002
23887-180002
23887-200002
23887-250002

23891-030002

23893-030002

23893-040002
23894-030002

. No.

-1

-1

Parts No.
23894-030002

23894-040002

23897-010002
23897-020002

23897-030002

24101-062074

24101-063054
24101-063074

24102-062054
24162-253226
24163-205260
24190-110001
24190-120001
24211-030002
24217-035002
24231-030000
24237-035000
24311-000160
24311-000180

24311-000350

24311-000400

Fig. No.

28

37

52

53
54

Ref. No.

-1
-1
-1

Parts No.
24311-240100
24316-000180
24316-000400

24316-240100
24321-000400

24321-000450

24321-000500

24321-000550

24321-000600

24321-000650

24321-000800

24321-001050
24321-001550
24321-001650
24326-000400

24326-000450

24326-000500
24326-000550
24326-000600

Fig. No.

7
43
37

7
51
53
23

38

45

11

45

51
53
42

43

54

23
38

45

11

52

. No.

-1

-1

-1
-1
-1
-1
-1
-1
-1

Parts No.
24326-000600

24326-000650
24326-000800

24326-001050
24326-001550
24326-001650
25132-005100
26013-060162
26013-080122
26013-100202
26013-100252
26013-100322
26013-100402
26013-120302
26014-060142
26106-060102

26106-060122
26106-060142

26106-060202
26106-060252

26106-060302

26106-060352

26106-080102

26106-080122

Fig. No.

54
43
52

54

65
62

65

. No.

-1




Parts No. Index

Parts No.

26106-080122
26106-080142

26106-080162

26106-080202

26106-080222

26106-080252

26106-080282
26106-080302

26106-080352

26106-080952

26106-081002

26106-100122
26106-100142

26106-100162

. No.

-1A

-1B

Parts No.
26106-100162

26106-100182

26106-100202

26106-100222

Fig. No.

23
34

18
26
35
37

41
51

59
60

63

20

37

53

54

Ref. No.

20

-1

Parts No.
26106-100222

26106-100252

26106-100282

Fig. No.

20
42

44
45

46

49

51

52

53

54

19
27

Ref. No.

A-1

-1

-1

Parts No.
26106-100282

26106-100302

26106-100352

26106-100402

26106-100452

26106-100502

26106-100552

26106-100602

26106-100652

26106-100702

Fig. No.

52

Ref. No.
48

23 A1




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
26106-100702 51 82 26116-120352 59 54 26236-160322 1 17 -1 26706-100002 55 28
52 110 26116-120402 6 18 26346-060002 35 11 -1 37
54 110 18 A 26366-060002 15 24 37 A
26106-100752 51 29 53 49 59 55
53 99 28 33 57 7 61 15
26106-100902 51 30 37 23 7 A 15
52 17 55 8 65 25
53 100 45 32 8 A 25 A
54 17 33 63 27 26713-120002 29 17
26106-120182 63 14 26116-120452 6 61 64 11 26713-160002 21 8
14 A 26116-120652 45 34 65 24 29 18
26113-160502 21 7 26116-120902 38 17 24 A 26716-100002 18 6
26113-160552 29 12 26116-120952 52 19 26366-080002 6 27 37 37
26116-060182 8 14 54 19 19 15 65 30
26116-080142 56 19 -1 26116-121052 13 28 27 17 26716-120002 2 33
26116-080202 56 20 -1 29 51 31 5 13
26116-080302 8 12 38 18 53 103 6 19
26116-081202 51 70 26116-121252 2 30 104 19 A
52 63 38 19 56 30 54
53 101 26116-160502 52 98 30 A 62
54 58 26116-180852 28 34 57 8 -1 7 28
26116-081902 27 14 26116-200352 22 7 63 17 59 56
26116-101102 14 7 26116-200552 52 69 17 A 26716-160002 52 99
43 14 54 64 26366-100002 6 21 26716-180002 28 35
14 A 26152-160452 2 10 25 26716-200002 52 70
26116-101352 3 16 26152-160502 2 11 49 54 65
52 32 26152-180302 23 10 50 26732-200002 49 20
26116-101902 41 21 26156-140302 9 3 18 6 -1 26736-160002 37 29
26116-102152 41 22 26156-160452 2 10 -1 52 77 55 29
26116-120202 28 8 26156-160502 2 11 -1 79 26756-100002 58 12
53 102 26156-180302 23 10 -1 88 26772-160002 38 13
26116-120252 51 90 26156-200502 34 3 A1 54 88 26776-120002 13 21
52 18 26203-080122 21 19 98 26776-140002 13 7
54 18 26203-080252 29 13 58 11 13
26116-120282 1 60 26203-120202 28 9 26450-060122 8 13 26776-160002 38 13 -1
26116-120302 2 29 26203-120302 20 22 26464-032000 6 28 26776-180002 43 7
5 11 26203-120452 29 14 26464-050000 51 32 7 A
15 14 15 53 105 26796-080002 57 16
57 26212-120282 1 16 106 26911-040052 13 5
23 9 26213-120252 20 14 26464-065000 51 33 12
45 31 14 A 26557-040062 66 23 26911-050052 47 3
48 3 26216-100222 42 10 26636-060002 60 14 27200-400400 37 38
3 A 10 A 26702-100002 51 34 48
52 111 26216-100252 2 31 26703-120002 20 23 27241-250000 12 15 A
54 111 32 29 16 27241-300000 12 13 A
58 9 55 27 26706-100002 23 21 27241-350000 1 18
26116-120322 51 91 58 10 37 47 27241-400000 12 8 A
52 8 26216-100302 6 20 42 11 20 3 -2
54 6 26216-120282 1 16 -1 11 A 27321-110420 12 25 -1
26116-120352 5 12 26232-160322 1 17 49 25 28110-070080 67 6




Parts No. Index

Parts No.

28110-100130
28110-170190
28110-220240
28110-270300
28110-320360
28120-002000
28130-081500
28140-061000
28160-170190
28210-000140
28312-250750
28312-400750
28322-020000
29110-080010
29110-150010
29110-150012
29311-121000
41411-001601
41611-551100
41613-552791
41613-552811
41613-552821
41613-552831
41613-552840
41613-552850
41613-552861
41613-552870
41613-553000
41613-553010
41613-553250
41613-553260
41613-553270
41618-550900
41639-551850
41639-551920
41639-552010
41639-552140
41639-552151
41660-553100
41660-553560
42112-550100
42130-400300

42130-501110
42130-550900

42130-551300

42130-551560

oo pMrORE

-1
-1

-1A

CA

AA

BA

Parts No.

42130-553830
42150-552110

42150-552120

42150-554940
42215-564650
42215-579241
42215-580330
42220-008610
42221-007960

42221-500110
42221-500170
42221-500230

42222-003370

42222-003380

42222-551110
42325-557020
42329-551850
43310-550210
43320-551410
43400-500420

43400-500440
43530-551220

43550-000870
43550-002350
43550-551810
43550-551820
43550-551830
43560-552370

43570-500330
43580-550660
43590-551210
43590-551760
43600-500290

43600-500311

Fig. No.

40
65

65

65
65

65

65

Ref. No.

-1
A

A

AA
BA

CA

-1
-1

Parts No.
43600-500311

43600-552040
43600-555870

43711-570610
43711-570620
43720-553170
43720-555040
43720-555330
43720-558370

43720-560770
43720-560820

43720-801160
43730-551470
43730-551480
43730-551490
43730-551540
43730-551560
43730-551570
43730-552131
43730-552140
43730-552141

43730-552151
43730-552161

43730-552180
43730-552181
43730-552191
43730-552200
43730-552201

43730-552210

43730-552250
45511-005500

-1
-2

-1
-1

-1
-2

-1
-2

-1
-1

Parts No.
45511-005500

45521-013680

45521-500760
45521-554740
46111-557970
46120-000950
46120-552160
46130-553420
46130-553490

46130-553510
46130-553540
46130-553680
46130-553720
46130-553761
46130-553771
46130-553970
46130-554110
46130-559940
46130-560281
46130-560290
46130-560300
46130-560411
46130-561650
46150-001150
46150-003051
46150-017590

46150-034751
46150-500470

46150-502330

Fig. No.

28

66
21

28

65
62

66
65

65

L3> > > > >

> >

-1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
46150-502330 65 34 748616-34530 38 1 949160-21200 25 16 X1338019000
46150-502340 65 17 748616-35501 41 1 949160-22100 25 15 X135008601

17 A 748616-38700 43 1 949160-23200 25 14 X135008611

35 1A 949160-51301 25 20 X136103600
46150-552450 66 13 748616-43100 49 1 949161-14000 25 17
46150-557580 66 30 748616-43140 49 1-1 949162-22200 25 10 X137203500
46150-557590 66 31 748616-43141 49 1-2 949162-22500 25 6
46150-559450 15 31 748616-49940 53 33 949162-22800 25 24 X190602900

51 37 949162-23200 25 5 X198010300
46150-561890 66 32 748616-49970 54 75 949162-23601 25 7 X2110011000
46150-561900 66 33 748619-01900 4 1 949162-42100 25 9 X212301051
46150-563561 66 34 748619-32100 35 5-1 949162-42300 25 12 X224013900
46150-567690 15 32 748687-23100 33 1-1 949166-55300 25 21

52 775148-22500 32 3-1 949167-10200 25 29 X224015400
46150-568350 57 14 -1 775148-22730 32 1-1 949167-11100 25 35 X224206901
46150-568590 57 11 -1 775148-22731 32 1-2 949167-11200 25 27 X224405000
46150-572510 65 36 1C 949167-14500 25 28
46150-572740 20 29 775149-01610 2 5-1 949167-17100 25 30 X224500201
46150-572850 20 30 775149-01661 2 5 949167-18100 25 26
46150-572890 63 40 775149-11700 12 1 949167-23100 25 8 X224601700
46150-573470 63 41 775149-13110 20 1-2 949167-25200 25 22 X224601800
535675-11530 13 18 775149-13500 20 1 949167-30100 25 33 X242514200
535675-12900 15 5 775149-13501 20 1-1 949167-41100 25 4 X242514300
575149-11081 12 4 775149-22500 32 3 949167-42200 25 11 X244100000
575149-11250 12 5 3 A 949167-42800 25 3
575149-11630 12 30 775149-22501 32 3 -2 949167-51200 25 2 X2620093000
575149-11700 12 31 3 A1 X0511711080 26 15
726616-32200 36 1-1 775149-22730 32 1 X0600860618 26 18 X2620108000
744626-32650 36 1 1A X0600860825 26 17
744626-34800 39 1 775149-22731 32 1A1 X1011711000 26 23 X262202106N
748605-01540 3 2 -1 775149-22740 32 1B X1210014010 26 25 X262204456A
748606-39910 45 36 775149-22741 32 1cC1 X121100320 59 2 X262204824C
748606-49930 52 21 775149-22750 32 1 B-1 X122105800 59 23 X262205956A
748609-01901 4 1-1 775149-22751 32 1 B-2 X123015301 59 3 X266000110
748609-01902 4 1-2 775149-33060 37 41 X123104800 59 20 X266005700
748616-01540 3 2 775149-38110 43 1-1 X123500010 59 5

2 A 775149-49681 51 71 X123500110 59 6 X300111600
748616-01561 1 1 53 5 X123517000X9 59 6 A
748616-01630 5 1 775149-49760 53 14 X123902560 59 7 X305102300
748616-11650 13 1 775149-49780 51 47 X124006301 59 26
748616-11660 13 8 775149-54010 55 1 X129100300 59 40 X322002300
748616-11900 13 15 1A X131607000 69 3 X322027600
748616-18651 26 1 775149-54200 56 1 70 3 X322031600
748616-18751 27 1 775149-78650 56 1-1 X132006101 69 11 X340005110
748616-18900 28 1 775151-11700 12 1A 70 11 X340100410
748616-21700 30 1 775151-18751 27 1-1 X1330035000 69 4 X340900210
748616-21730 30 1-1 775419-49760 51 37 70 4 X340900410
748616-23100 33 1 907701-10020 25 25 X1331032000 69 6 X340900510
748616-32100 35 5 949160-13100 25 19 70 6 X340905600
748616-33050 37 31 31 X1338019000 69 37




Parts No. Index

Parts No.
X366101800

X403000100
X403005700

X404100200
X404105600
X404106000

X410100800
X410103000

X414000000
X421500400
X421500800
X4262204525
X4262205120
X4916423700
X4916721500
X500008300
X501001801
X501001830
X501016110
X501019020

X501021000
X501021310

X501021370
X501021380
X501021400
X503105100
X503105200
X505803900

X521000110
X522100900

X525002200

X620600500

X620600540

Parts No.

X620600710
X620600760
X641402800

X8160100305
X8210014010
X8264143005
X859040716
XJA121073
XJB227003
XJB611011
XLKC161040
XNN177406
XNN187874
XNN368512
XNN381005
XNN381007
XNN381008
XNN381011
XNN381012
XNN381014
XNN382237
XNN383000
XNN383004
XNN383005
XNN384101
XNN385002
XNN386006
XNN386007
XNN386010
XNN386100
XNN386602
XNN386651
XNN386706
XNN386707
XNN388750

XNN38N10E08
XNN38N55B04
XNN38NG7E18
XNN38N67N09
XNN38N67N10
XNN38N67N11
XNN38N67N12
XNN38N67N13
XNN38N67N14
XNN38N67N55

XNN788605
XNN817520
XNN947205
XNN947206

Fig. No.

59
59
69
70
59
26
59
59
25
25

Parts No.

XNN957104
XNN968004

Fig. No.

25
25

Ref. No.

62
71

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.LUB.OIL SUMP
	4.CYLINDER LINER
	5.O.F.W.MOUNTING
	6.BREATHER
	7.DECOMPRESSION
	8.RELIEF VALVE
	9.ENGINE LIFTER
	10.LABEL
	11.LUB.OIL FEEDER
	12.CYLINDER HEAD
	13.SUC. & EXH.ROCKER ARM
	14.BONNET
	15.SUC.MANIFOLD
	16.AIR INTAKE CONNECTING PIPE
	17.AIR CLEANER
	18.BRACKET(AIR CLEANER)
	19.CARBURETOR
	20.EXH.MANIFOLD
	21.EXH.BEND
	22.CAMSHAFT
	23.IDLE GEAR
	24.VALVE WORKING DEVICE
	25.TURBOCHARGER
	26.AIR COOLER
	27.AIR INTAKE CONNECTING PIPE
	28.EXH.BEND(6B)
	29.EXH.REGURATOR
	30.CRANKSHAFT
	31.FLYWHEEL
	32.PISTON
	33.CONNECTING ROD
	34.DAMPER
	35.LUB.OIL PUMP
	36.LUB.OIL PUMP RELIFE VALVE
	37.LUB.OIL STRAINER
	38.LUB.OIL REGULATING VALVE
	39.CHECK VALVE
	40.LUB.OIL DIPSTICK
	41.LUB.OIL STRAINER
	42.BY-PASS LUB.OIL STRAINER
	43.LUB.OIL THERMOSTAT
	44.LUB.OIL PIPE(PUMP-CYLINDER)
	45.LUB.OIL PIPE(OUT SIDE)
	46.LUB.OIL PIPE(TURBOCHRGER)
	47.PISTON JET
	48.GENERATOR DRIVING DEVICE
	49.COOLING WATER PUMP
	50.COOLING WATER THERMOSTAT
	51.COOLING WATER PIPE(6LAALG)
	52.COOLING WATER PIPE(6LAALG-1)
	53.COOLING WATER PIPE(PREVIOUS)
	54.COOLING WATER PIPE(NEW)
	55.MAGNET DRIVING DEVICE
	56.DISTRIBUTOR DRIVING DEVICE
	57.ELECTRIC GOVERNOR
	58.STRATING MOTOR
	59.GENERATOR
	60.BATTERY SWITCH
	61.V-BELT COVER
	62.IGNITION SYSTEM(MAGNETO)
	63.IGNITION SYSTEM(DISTRIBUTOR)
	64.PLUG CODE
	65.INSTRUMENT PANEL
	66.SENSOR
	67.TOOL
	68.L.O.OVERFLOOW TANK(OPTIONAL)
	69.STARTING MOTOR COMPONENT PART
	70.STARTING MOTOR COMPONENT PART
	Parts No. Index

